LITTLE ROCK WATER
RECLAMATION AUTHORITY
2026 Annual Operating Budget
and Capital Improvement Plan
January 1, 2026 through December 31, 2026



Little Rock Water Reclamation Authority 2026 Budget

TABLE OF CONTENTS
INTRODUCTION
How to Make the Most of this Document 1
Transmittal Letter 2
Distinguished Budget Presentation Award 5
Organizational Chart 6
COMMUNITY AND UTILITY PROFILE
Service Area Profile 7
Geography, History, and Climate 7
Demographics and Socioeconomic 8
National Recognitions 10
Reclamation System Facilities 10
Adams Field Water Reclamation Facility 11
Fourche Creek Water Reclamation Facility 12
Little Maumelle Water Reclamation Facility 13
Peak Flow Attenuation Facilities 14
Community Service Programs 15
Awards and Recognitions 16
STRATEGIC PLAN
Strategic Planning 17
Mission Statement 17
Strategic Plan FY 2026 17
FINANCIAL POLICIES
Financial Policies 23
Flow of Funds Policy 23
Balanced Budget Policy 25
Budget Amendment Policy 25
Capital Improvements and Operations Budget Policy 25
Revenue Policy 27
Operating Reserve Policy 27
Investment Policy 27
Debt Service Policy 28
Tax Exempt Revenue Bond Post-Issuance Compliance Policy 28
FINANCIAL PLAN
Financial Plan 29
Budget Trends in FY 2025 29
Meeting Future Demands FY 2026 29
Assumptions 29
Basis of Budgeting 30

FY 2026 Detail Budget 31




Little Rock Water Reclamation Authority 2026 Budget

TABLE OF CONTENTS
FINANCIAL PLAN (Continued)
Sources of Revenue for Little Rock Water Reclamation Authority 31
Total Sewer Customers 31
Revenue by Category Type 32
Revenue Requirements and Other Financing Uses 33
Consolidated Fee Schedule Overview 39
Five Year Financial Plan 39
Modified Statement of Cash Receipts and Disbursements 40
Operating & Debt Service Reserve 41
Debt Service Coverage 41
Income Statement Overview 42
Budget Comparative Overview 42
Customer Rates 42
Conclusion 44
Consolidated Fee Schedule 45
Modified Statement of Cash Receipts and Disbursements 51
Income Statement 52
O&M Expense Budget Comparative 53

CAPITAL IMPROVEMENT PLAN

Capital Improvement Plan 77
Capital Improvement Plan Overview 77
2026 Capital Improvement Plan Summary 77
NPDES Permit Modification Projects 79
Recurring Capital Projects 79
FY 2026-2030 Projects 82
Long Term Capital Improvement Plan 83
State Revolving Loan Funded Projects 83
System Revenue and Reserve Funded Projects 83
2026 Capital Improvement Plan 85
2026 Capital Project Narratives 86
Long Term Capital Improvement Plan 99
5 Year Capital Improvement Projects 100

Project Area Map 111

ii



Little Rock Water Reclamation Authority 2026 Budget

TABLE OF CONTENTS
OPERATING BUDGET DETAIL
Strategic Plan Critical Success Factors 113
Little Rock Water Reclamation Commission 115
Administration 117
Finance 123
Engineering Services 130
Information Services 143
Collection System Maintenance 149
Operations 162
Environmental Affairs 169
Facilities and Equipment Maintenance 176
Legal/HR 191
APPENDIX
Selected Financial and System Data, Last 10 Years 197
Glossary of Key Acronyms 217

Glossary of Budget Terms 222

fii



Introduction Little Rock Water Reclamation Authority 2026 Budget

How to Make the Most of this Document

This budget book is intended to provide a clear, understandable financial plan that can be used
by the rate paying residents of Little Rock Water Reclamation Authority (LRWRA). Inside is a
guide for the operating activities for Fiscal Year (FY) 2026 (January 1, 2026, to December 31,
2026) as well as a cash flow summary of all capital improvement projects, broken down as
follows:

Introduction: a message from the CEO

Community & Utility Profile: a summary of LRWRA'’s service area and system
Strategic Plan: a summary of LRWRA'’s guiding plans

Financial Policies: a summary of LRWRA's financial policies

Financial Plan: a FY 2026 budget overview

Capital Improvements: a summary and project-by-project description of all design,

planning, and construction projects intended to create,
maintain, or improve LRWRA assets

Operating Budget Detail: an explicit presentation of each department’s FY 2026
budget, major accomplishments from the previous fiscal
year, FY 2026 objectives, and quantifiable performance
measures to ensure these goals and objectives are being
met.

Appendix: a ten-year summary of selected financial data and a
glossary of key acronyms and budget terms

For any additional information about Little Rock Water Reclamation Authority, you may contact

us at (501) 688-1467 or:

Little Rock Water Reclamation Authority

11 Clearwater Drive

Little Rock, Arkansas 72204

Or visit us at www.lrwra.com.




LITTLE ROCK )
Water Reclamation

%
Authority e rarss:

December 3, 2025

Little Rock Water Reclamation Commission,

Submitted for your approval is the 2026 Annual Operating Budget and Capital
Improvement Plan. The details of this budget are presented to you based on input, review,
and guidance through a series of Little Rock Water Reclamation Authority (LRWRA)
leadership meetings and sub-committee workshops held over the past several months.

LRWRA completed a comprehensive rate study in 2025. The rate study looked at our
future revenue, 10-year capital plan and operating costs through 2035 with a focus on the
years 2026 to 2030. The recommendations from the rate study were to increase rates by
7.25% for both domestic and non-domestic customers in 2026 through 2030. The
increases allow LRWRA to adequately fund our Capital Improvement Plan through 2030
and meet the initiatives laid out during the planning process. Additional goals for the rate
study include protecting our debt service coverage ratio, improving our funding balance
between debt and cash reserves and minimizing the long-term financial burden on Little
Rock residents. The first of five annual rate increases will be implemented starting
February 1, 2026.

In 2025, LRWRA began implementing a fully integrated Asset Management/Preventive
Maintenance Program, which will drive future capital improvement pians. With the Asset
Management plan LRWRA expects the majority of its future capital improvement plan
expenditures to be related to preventative maintenance projects for our vertical assets,
increasing capacity within the collection system and the water reclamation facilities to
accommodate growth, and upgrading specific treatment processes to meet regulatory
permitting requirements.

Revenues:

LRWRA projects revenues to be $76.5 million in 2026, which represents an increase of
$7.5 million (10.8%) when compared to 2025 budgeted revenues. Projected 2025
revenues are expected to surpass the 2025 budget due to increased domestic and non-
domestic usage and higher than expected amounts of investment income driven by higher
interest rates.



Operating Expenses:

The 2026 budget for operating expenses is $38.4 million, which represents a $1.3 million
(3.5%) increase when compared to the 2025 budget.

Operating and Maintenance Expense highlights are as follows:

e Salaries are expected to increase by $311K (2.0%) which is largely driven by an
organization wide wage increase of 2.6% effective January 1, 2026.

o Employee benefits are expected to increase by $236K (3.6%). The Utility will
continue to offer two healthcare plan options to employees and retirees, further
enhance its wellness programs and offer incentives to employees that complete a
wellness exam in 2026.

e Supplies are expected to increase by $383K (11.9%), which is largely driven by
increases in preventative maintenance supplies for LRWRA's critical assets.

e Public outreach, employee education and insurance are expected to increase by
$150K (14.1%) largely driven by increases to employee professional development
programs, costs associated with pursuing Federal grants and developing and
implementing a new strategic plan.

Capital Expenditures:

The capital improvement project budget for 2026 is $65.5 million and includes
expenditures largely associated with improvements to the wastewater collection system
and the water reclamation facilities. There are multiple significant multi-year projects to
enhance the processing of solids and water reclamation facility asset renewals. The 2026
expenditures will be funded with the following:

e $19.9 million from the 2024 State of Arkansas Revolving Loan Fund
e $23.4 million from expected 2025 revenues and cash reserves on hand
e $22.2 million from future bond offerings

The 2026 Annual Operating Budget and Capital Improvement Plan is summarized in the
following chart. In total, the budget calls for $133.3 million in expenditures which will be
funded by 2026 revenues, cash reserves, bond proceeds and proceeds from future bond
offerings. The details can be found in the Financial Plan section of this document.

In February 2026, Government Finance Officers Association of the United States and
Canada (GFOA) presented a Distinguished Budget Presentation to Little Rock Water
Reclamation Authority, for its annual budget for the fiscal year beginning January 1, 2025.
To receive this award, a governmental unit must publish a budget document that meets
program criteria as a policy document, as an operations guide, as a financial plan, and
as a communications device. This is the sixteenth consecutive year that LRWRA has



received the Distinguished Budget Presentation. LRWRA believes the 2026 budget
conforms with the GFOA program requirements and will submit the budget to GFOA to
determine its eligibility for another award.

In summary, approving the 2026 budget will allow LRWRA to continue operations in a
manner that meets the water reclamation needs of the community while working with city
leaders and state agencies to meet future needs. The proposed budget is balanced and
consistent with LRWRC's adopted strategic plan and financial policies. It provides for
adequate funding to meet LRWRA'’s goals and objectives.

The objectives and drivers for this budget reflect the policies and priorities of the Little
Rock Water Reclamation Commission (LRWRC). | wish to extend my appreciation to the
members of the LRWRC for their unfailing dedication to the residents of Little Rock and
their support and professionalism throughout 2025 and the 2026 budget process.

Je . Blogk

Chief Executive Officer

CC: Little Rock City Board of Directors
Little Rock Water Reclamation Authority Customers



P

GOVERNMENT FINANCE OFFICERS ASSOCIATION

Distinguished
Budget Presentation
Award

PRESENTED TO

Little Rock Water Reclamation Authority
Arkansas

For the Fiscal Year Beginning

January 01, 2025

Chrulopho. P- Monitd

Executive Director



RESIDENTS OF LITTLE ROCK

\
LlT\TVL'ETEgCK LITTLE ROCK
RECLAMATION CITY BOARD OF

COMMISSION DIRECTORS
| J
\
402
CHIEF EXECUTIVE ADMINSTRATION AND
OFFICER COMMUNICATIONS
Positions = 7
J
I
CHIEF CHIEF CHIEF
FINANCIAL OFFICER LEGAL OFFICER OPERATIONS OFFICER
403 406 408 404 N 407
FINANCE COLLECTION ENVIROMENTAL ENGINEERING OPERATIONS
SYSTEM AFFAIRS SERVICES
Positions = 14 Positions = 91 Positions = 16 Positions = 27 ) Positions = 26

410 409
LEGAL / FACILITIES
HUMAN ASSET

405
INFORMATION

SERVICES
RESOURCES MANAGEMENT

Positions = 5 Positions = 32

Positions = 6

Note: Chief Executive Officer, Chief
Operations Officer, Chief Finance Total for 2025 = 224

Officer, and Chief Legal Officer are Updated: 08/18/2025
counted in 402. Refer to Staff Summary for specifics



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

Service Area Profile

en,

R

Geography, History & Climate

The City of Little Rock is located near the geographic center of Arkansas. Little Rock derives its name
from a small rock formation on the south bank of the Arkansas River called la Petite Roche ("the little
rock"). The "little rock" was used by early river traffic as a landmark and became a well-known river
crossing.

The city has a total area of 120.05 square miles and is located on the south bank of the Arkansas River
in Central Arkansas. Fourche Creek and Rock Creek run through the city and flow into the river.

Little Rock is near the Ouachita Mountain range,
Pinnacle Mountain State Park, and several fine
lakes and streams. Outdoor recreational options are
almost unlimited and include hiking, camping,
boating, hunting, fishing, golf, tennis, swimming, and
soccer.

Littte Rock has a moderate climate with four
separate seasons. Spring and autumn are warm and
pleasant seasons in Little Rock. The summer
months in Little Rock, from June to September,
feature typically hot, sunny weather, with cooler
evenings. Temperatures in Little Rock peak at




Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

around 37°C / 100°F during July and August each summer. Wet weather in the Little Rock area is spread
throughout the year, although more rain falls during the spring season. The average annual precipitation
rainfall in Little Rock is around 50 inches / 127 cm.

Demographics and Socioeconomic

Little Rock is the capital and the largest city of Arkansas. The Metropolitan Statistical Area (MSA)
had a population of 748,031 people in the 2020 census. The MSA is in turn included in the Little Rock—
North Little Rock—Conway- Pine Bluff- Searcy, Arkansas Combined Statistical Area, which had a
population of 912,604 in the 2020 census, making it the 62nd largest combined statistical area in America.
As of the 2020 US Census, Little Rock had a population of 202,591, making it the 122nd largest city
in America. It is the county seat of Pulaski County.

Centrally located, Little Rock is where the Southeast meets the Southwest, and the delta becomes the
mountains. The city is 286 feet above sea level, with residential areas ranging from 300 to 630 feet.
The City of Little Rock is 123 square miles, while North Little Rock is 56. Pulaski County covers 808
square miles. Distances by highway to major nearby cities, include Dallas — 307 miles; Houston —
443 miles; Oklahoma City — 348 miles; Tulsa — 288 miles; Kansas City — 405 miles; St. Louis - 360
miles; Louisville — 522 miles; Nashville — 360 miles; Atlanta — 523 miles; Memphis — 139 miles; and New
Orleans — 437 miles.

As one of the largest cities in a primarily rural and agricultural state, Little Rock is the center of economic
activity in Arkansas. The city has benefited from the economic stability provided by its higher-than-
average employment share in three comparatively stable economic sectors: government, health care,
and utilities. The presence of these industries helps to maintain the region's low unemployment rate of
approximately 4.0. The state of Arkansas has an unemployment rate of 3.7% and national
unemployment rate is 4.3%. Local, state, and federal government have been Little Rock's major
employers for many years. Medical facilities, banks, retail, technology, manufacturing, and other service
industries are among the major industries in Little
Rock.

The William Jefferson Clinton Presidential Library and
the headquarters for Heifer International are in the
River Market District.

v L)
NI b

IWVZI i

e e

The Arkansas River Trail is a nationally recognized
recreational rail trail that is located on both the
Little Rock and North Little Rock side of the
Arkansas River. The trail is currently 16 miles long
and is open for use by hikers, joggers, and cyclists.
The two cities are connected by the Big Dam
Bridge, which is the longest constructed
pedestrian and bicycle bridge in the world.




Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

New businesses and housing opportunities are bringing people back to the City’s core to live, shop, work,
and play. The River Market district is home to many restaurants, shops, and offices. This revitalized area
also has art galleries, souvenir stores, several museums, multiple pieces of public sculpture, trolley rides,
and a wonderful view of the Arkansas River. During the evening, the area offers live entertainment and
music at the district’s bars and pubs. The surrounding area in downtown Little Rock has MacArthur Park,
Stephens Wildlife State Park, Robinson Center Music Hall, and Statehouse Convention Center.

Medical facilities in the Little Rock area provide efficient, comprehensive service to more than two
million individuals throughout the state. The twenty major area hospitals provide ample bed space for
patients. There are many specialty clinics, including outpatient surgery centers that are continuing to
expand.

Diverse and quality educational opportunities are available in Little Rock. The University of Arkansas
for Medical Sciences continues to garner international attention for groundbreaking medical research
and procedures. The University's four colleges and the Graduate School service more than 3,485
students and 915 residents. The University of Arkansas at Little Rock (UALR) is a metropolitan university
servicing more than 8000 students with a wide range of degree offerings, including the juris doctorate
degree offered at the UALR Bowen School of Law. In addition, Little Rock is the home of Philander
Smith College and Arkansas Baptist College, two historically Black colleges that are leading exciting
revitalization initiatives in the surrounding areas.



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

National Recognition

Little Rock earned Bike-Friendly Community (Bronze) designation in May 2016 and retained Bronze
in June 2020.

Little Rock Parks & Recreation became the 30th agency in the United States to receive accreditation
through the National Recreation and Parks Association.

Livability ranked Little Rock as one of the 100 Best Places to Live in 2025. Little Rock scored a 644 in
Livability’s quality of life index with high marks in housing and cost of living, transportation, and amenities.
“Little Rock, AR, truly is one of those cities that truly has something for everyone to enjoy. There is
excitement and adventure around every corner for the more than 204,000 people who call Little Rock
home. Outdoors enthusiasts living in Little Rock have so much to explore within the city’s bounds. There
are 1,200 miles of biking trails, waterways to kayak, canoe, and paddleboard, sixty parks and a lot of
green space. One of your first hikes as a new resident should be the Emerald Park trail that leads to a
clifftop where you get a fantastic vantage point of downtown Little Rock. It is also close to several of the
Natural State’s most beautiful natural attractions, including Hot Springs National Park (fill up your canteen
with the famed hot springs water at a free public fountain!).” https://livability.com/ar/little-rock/

Little Rock is ranked number 10 among 100 of the most populous metropolitan areas in the United States
for young professionals to live by Forbes in 2025. The list measured 10 metrics across four categories:
employment and pay, housing affordability, lifestyle and cost of living.

In April 2024, Little Rock was voted number 25 by Southern Living poll of best southern cities. They
praised Little Rock for being the best of both worlds. “You can embark on top-notch outdoor pursuits one
day and enjoy all the hallmarks of a buzzy metropolitan city the next. Start with a walk or peddle over the
Big Dam Bridge, the continent's longest pedestrian and cycling bridge. Head to a bustling Ottenheimer
Market food hall for lunch, then see the city's artsy side at the Vogel Schwartz Sculpture Garden or
Argenta Arts District.” The article can be found at (https://www.southernliving.com/cities-2024-
8422755%?utm_source=emailshare&utm_medium=social&utm_campaign=shareurlbuttons).

Outside Magazine placed Little Rock on the list of 12 Best Places to Live in 2019. They called Little Rock
“The Hidden Gem” and praised our trails and interconnected parks. The article referenced several events
with national participation including the Little Rock Marathon, Raid the Rock adventure race and the Big
Dam Bridge 100 cycling tour. Also highlighted were some of the local shops for those who love quaint
shops and the outdoors. The article may be found at (https://www.outsideonline.com/2398647/outside-
best-towns-2019).

Reclamation System Facilities

The 1933 Arkansas General Assembly Enacted Act 132, authorizing all cities and towns in the state to
levy user charges against property owners “to construct, own, equip, operate, maintain, and improve”
sewage collection and treatment systems. In June 1935, a full-fledged Sanitary Sewer Committee was
named, and the City of Little Rock Sanitary Sewer System was created. In 2015, the seven-member Little
Rock Sanitary Sewer Committee (LRSSC) was renamed as the Little Rock Water Reclamation
Commission (LRWRC). This commission manages and controls the city’s sewer system. The LRWRC
and Little Rock Water Reclamation Authority (LRWRA) must seek approval of any sewer rate increases
and long-term financing through the City of Little Rock Board of Directors. The City of Little Rock Board
of Directors appoints LRWRC members. The LRWRC in turn hires a Chief Executive Officer. The
LRWRC has commission meetings that are open to the public. For meeting times please go to our website
and review announcements at www.Irwra.com.

LRWRA provides wastewater service to its customers. For financial reporting purposes, LRWRA is
considered a component unit of the City of Little Rock. The LRWRC operates and manages LRWRA with

10



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

the City of Little Rock having the power to impose its will on LRWRA. LRWRA adopts an annual
operating, capital, and debt service budget in conjunction with the consideration of expected revenues
from rates and fees for services, and issues updates to its Rules and Regulations, as necessary. LRWRA
recovers the cost of providing wastewater services primarily through user charges and collects a 10.0%
Franchise Fee which is remitted to the City of Little Rock.

Adams Field Water Reclamation Facility

The Adams Field Water Reclamation
Facility (AFWRF) has been in operation
since 1961 and was Little Rock's first
wastewater treatment plant. From 1961 —
1972, the plant was equipped with only
primary treatment. Secondary treatment
facilities were added in 1972, and the plant
is now rated as 36 million gallon per day
complete mix activated sludge plant
serving approximately 70% of the city of
Little Rock.

The plant is a two-stage "secondary"
treatment plant, designed to  reduce
the pollutant load by approximately 90%. A
combination of physical and biological
processes is utilized to reduce the pollutant
load in wastewater. Wastewater from Little
Rock enters the plant via three 60-inch diameter gravity sewer lines at an average depth of 30 feet below
ground and requires the pumping or lifting of the sewage to the surface.

Wastewater is sampled and flow is measured before it is screened to remove large particles, sand, and
gravel (grit). The flow then passes through three parallel primary clarifiers where solid materials settle to
the bottom or float to the top to be skimmed off. Each circular clarifier is 10 feet deep and 115 feet in
diameter. Wastewater is held in these basins for about two hours.

Following primary treatment, the flow enters the activated sludge secondary process. Each of the six-
rectangular activated sludge aeration tanks are 15 feet deep, 40 feet wide, and 160 feet long. A biological
microorganism population, which utilizes the incoming dissolved organic material in the wastewater as
food, is maintained in the tanks.

Following the aeration tanks, the wastewater passes through
a final clarifier section to capture the biological organisms that
settle in the final clarifiers. These biological organisms that
settle are returned to the activated sludge aeration tanks.

These circular clarifiers are 13 feet deep and 145 feet in
diameter. The overflow then passes to the ultraviolet (UV)
disinfection system to kill the bacteria remaining after
treatment.

Treated wastewater, which meets or exceeds all State and
Federal requirements, is transported to the Arkansas River
through a six-foot diameter pipeline and discharged, causing
no adverse effect on the river or public health. Solids
captured during the treatment process are re- circulated in
the aeration tanks to maintain a viable microorganism

11



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

population, while some solids are wasted from the plant process daily via pumping through a five-mile,
12-inch force main to the Fourche Creek Treatment Facility for further processing.

Fourche Creek Water Reclamation Facility

The Fourche Creek Water Reclamation Facility has been in operation since 1983 and is a secondary
treatment facility with a step-feed activated sludge process, rated to treat 16 million gallons per day
biologically and 48 million gallons per day hydraulically. While required by the State of Arkansas to reduce
pollutant loads by 85%, FCWRF consistently achieves 90% to 95% removal through a combination of
physical and biological processes before discharging the treated water to the Arkansas River.

Physical treatment entails the removal of any inorganic materials from the waste stream through bar-type
screens and the centripetal action of a grit removal vortex chamber. These screenings and grit particles
are collected and disposed of through the local solids waste management landfill.

Biological treatment takes place under a process called activated sludge, which is comprised of three
aeration tanks and three final clarification tanks. Water leaving the primary clarification process is
introduced through up to four feed gates that are distributed along the activated process. Additionally,
settled bacteriological growth, or return activated sludge, is introduced at the head of the aeration tanks
to maintain the proper mixed liquor suspended solids concentrations. Optimizing the combination of
incoming organic materials (food), the appropriate mixed liquor concentration (MLSS), and adequate
aeration/mixing provided by the aeration blowers consolidates the natural biological degradation process.

Under the calm condition of the clarification tanks, the microbiological colonies, or floc, which formed
under aeration, settle out and are collected. A portion of the separated sludge is pumped to the
aeration tanks, while the remaining sludge is pumped to a thickener process. The clarified effluent flows
over the final weirs and through a 72-inch diameter pipe for disinfection, prior to discharge into the
Arkansas River. Sludge from both reclamation plants, Fourche Creek, and Adams Field, are combined
and thickened at this facility prior to being introduced to one of four 1.2-million-gallon primary anaerobic
digestion tanks. Held for approximately 30 days at a constant 95 degrees Fahrenheit, and completely
devoid of any free oxygen, these tanks use naturally occurring bacteria to consume 55% of the organic,
or volatile, solids in the thickened sludge to produce water, carbon-dioxide, sulfide, and most
importantly methane. The methane gas is collected and piped to the Generator Building where it is used
as a fuel source. The remaining inorganic sludge is piped to the two secondary digesters for solids
separation, and finally to storage lagoons for holding until summer, when it is mixed and hauled to

12



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

farmlands for soil conditioning. Approximately 6,000 tons by dry weight of the soil sediment material,
or biosolids, is hauled and land applied each year.

Due to ongoing digester upgrades, the methane gas collection is too low to convert to alternative power.
However, when in operation, the methane gas collected from the anerobic process is piped to two of the
three 800 horsepower, 8-cylinder engines displacing 6,500 cubic inches and with each coupled to a
545-kW generator produces the plants 900 to 1000 kW electrical demand. Savings from this on-site
alternative power generation can exceed $300,000 each year. The heat given off by the engines
oil, cooling jacket, and exhaust is recovered through heat exchangers, and used to heat the sludge in
the anaerobic digesters. When all engine heat is transferred to the digesters, up to 70% of the energy
content of the methane gas is utilized.

Little Maumelle Water Reclamation Facility

The newest reclamation facility was over 30 years in the making, beginning with the Little Rock Board
of Directors adopting resolution No. 4,159 authorizing LRWRA to obtain a grant to build a new
treatment facility in 1969. As a result of public input and political pressure, LRWRA built the Little
Maumelle Pump Station as a temporary solution in 1987. However, the need for a more robust treatment

13



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

facility still existed so many tracts of land were evaluated to locate the much-needed water reclamation
facility.

The sewer from the Little Maumelle Basin and portions of West Little Rock had been conveyed all the
way from Pinnacle Valley Road to the Adams Field Water Reclamation Facility near the Little Rock
National Airport. The new water reclamation facility serves the residents of the Little Maumelle River
Valley with the best accommodation. The water reclamation facility is the only facility in Arkansas to have
a tertiary treatment process. The facility has odor control and the biosolids are conveyed from the water
reclamation facility to the FCWRF. The wastewater is disinfected using Ultraviolet light instead of
chemicals, which is better for the environment. The outfall point (where the disinfected wastewater or
effluent will be discharged) has a special diffuser that will scatter the effluent so as not to have one giant
flow of treated wastewater. Aesthetically speaking, the facility is completely covered and constructed with
a brick fagcade to match the theme of the nearby Pinnacle Mountain State Park.

The Little Maumelle Water Reclamation Facility became operational in September 2011. The ribbon
cutting and dedication ceremony was held November 10, 2011. This facility is rated to treat 4 million
gallons per day, which for this watershed is predominately residential wastewater, and has a peak
hydraulic capacity of 14 million gallons per day.

Peak Flow Attenuation Facility

The purpose of this facility is to improve the hydraulic capacity of the collection system during heavy
rainfall and address wet weather sanitary sewer overflows in the western end of the Fourche Bottom.
LRWRA was required to reduce sanitary sewer overflows in Little Rock because of a Settlement
Agreement between LRWRA and the Sierra Club that concluded in 2024. To achieve that goal the Peak
Flow Attenuation Facility project was designed to handle a storm where five inches of rain would fall
within 48 hours, which is also referred to as a ‘peak flow event.’

At a cost of nearly $55 million, the initial project was completed in 2012 and consisted of a 50 MGD
pump station near Mabelvale Pike, 11,500 linear feet of force main pipe, two diversion structures and a
30-million-gallon storage facility (a 10-million-gallon and a 20-million-gallon concrete structure). The
detention basins store water generated by rainfall and then discharges into the collection system when
flows return to normal. The Arch Street Pump Station rehabilitation and hydraulic upgrade project was
constructed simultaneously with the Peak Flow Attenuation Facility. These projects complement each
other in that they both enhance the hydraulic conveyance capacity of the sanitary sewer system through
the Fourche Creek Bottoms, thereby reducing sanitary sewer overflows during wet weather events.

Since then, an additional 51-million-gallon storage basin at a cost of $19.9 million has been added. A
parallel force main to be used in combination with the existing force main during peak flow events was
constructed. By utilizing both the existing force main and the new parallel force main, the internal
pressure during a peak flow event can be minimized.

14



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

Community Service Programs

LRWRA has several outreach programs to communicate information to its customers. Some of these
programs help educate customers on how their actions affect the sewage system and the environment.
LRWRA has also implemented programs that lend aid and assistance to our customers. A description
of the outreach programs follows.

Project RENEW is LRWRA’s multi-year, city wide project to renew
the city’s aging pipelines. As part of project RENEW, community
( , meetings are held in project areas to inform residents about what to

expect during construction. Residents are also notified of construction
by door-to-door campaigns and direct mail pieces. An interactive
P DEMEW website was also designed that allows residents to enter an address
mjeCt I\Ll‘i LW to see if there is any work going on in their area.

Jlity Water. y Pipelines. Quality Life

Can the Grease: Sewer line stoppage due to grease buildup
accounts for 70 to 80 percent of all dry weather overflows — a hazard
K for the environment and a problem for the public because it
0 [cn. “. WE interrupts the smooth operation of the Sewer Collection
(\I « L/\, C L System. Because of the detrimental effect grease has on the
. system, Little Rock Water Reclamation Authority has initiated an
innovative effort to educate consumers about the proper disposal of

household cooking grease. Residents may request a free Can the
Grease kit that will be delivered to their home.

PROTECTING YOUR ENVIRDNMENT
AND YOUR WATER

Cap the Cleanout: A free cleanout cap is provided to any resident
who has a missing cap on their service line. While working in
neighborhoods evaluating and rehabilitating sewer lines, when a cap
is discovered missing from a service line cleanout, a replacement cap
is provided and installed at no cost to the customer. This program
helps residents maintain their service line and helps LRWRA seal the
system by preventing rainwater from entering the system and causing
rainwater to be treated unnecessarily.

The Subsidy Program is a reduced rate program offered to our customers. Customers that meet
certain income guidelines will only be billed for the sewer availability charge. Participants that apply
must provide proof of income and renew their participation every 12 months. Applications are available
through the City of Little Rock Neighborhood Resource Centers.

The Service Line Replacement Program implemented in 2012 is designed to aid customers with the
cost of replacing their sewer service lines. Domestic customers are charged $1.00 a month to fund this
program. Customers must submit an application and provide receipts to verify the service line
replacement when applying for a refund. The maximum refund allotment is $2,500 per customer.

15



Community Utility Profile Little Rock Water Reclamation Authority 2026 Budget

Awards and Recognitions

Peak Performance Award: In 2025,, LRWRA received the National Association for Clean Water
Agencies (NACWA) Platinum Peak Performance award for its Fourche Creek Water Reclamation Facility
(FCWRF), Adams Field Water Reclamation Facility (AFWRF) and Little Maumelle Water Reclamation
Facility for the calendar year 2024. This award is earned when a facility achieves more than five years of
100% compliance. FCWREF received the Platinum status for 10 years of 100% compliance and AFWRF
received Platinum status for 13 years of 100% compliance and Little Maumelle Water Reclamation
Facility (LMWRF) reached Platinum for the first time with 6 years of 100% compliance. NACWA is the
nation’s leader in legislative, regulatory, and legal clean water advocacy.

GFOA Distinguished Budget Presentation Award: Little Rock Water Reclamation Authority has been
awarded the Government Finance Officers Association (GFOA) Distinguished Budget Presentation
Award for its 2025 Budget Compilation. This is the 16th year in a row that LRWRA has been recognized
by the GFOA for its commitment to meet the highest principles of governmental budgeting. The GFOA is
a nonprofit professional association serving nearly 17,400 government finance professionals
throughout North America. The GFOA’s Distinguished Budget Presentation Awards Program is the
only national awards program in governmental budgeting.

Certificate of Achievement for Excellence in Financial Reporting: The Government Finance Officers
Association (GFOA) has awarded the Finance Department of LRWRA the Certificate of Achievement for
Excellence in Financial Reporting for the Annual Comprehensive Financial Report. This is LRWRA'’s
twenty-first consecutive year to accomplish this feat.

Excellence in Achievement Award: L RWRA received the Excellence in Achievement AWARD from the
Universal Public Procurement Certification Council for having a fully certified procurement staff for the
sixteenth year in 2025. LRWRA is the only public entity in the State of Arkansas to receive this award.

Leadership in Environmental Education: In 2020, LRWRA received the award from the Arkansas
Environmental Federation for Public Education programming.

Utility of the Future Today: LRWRA received the Utility of the Future Today designation presented by
NACWA, Water Environment Federation, Water Environment & Reuse Foundation, WateReuse, and the
U.S. Environmental Protection Agency for its forward-thinking and innovative operations in 2024.

EPA’s PISCES Award: In 2017, LRWRA received the Environmental Protection Agency’s (EPA)
PISCES Award for Exceptional Projects for its Sewer Service Line Replacement Program’s innovative
approach to improving water quality and public health.

16



Strategic Plan Little Rock Water Reclamation Authority 2026 Budget

STRATEGIC PLAN

Mission Statement

Serving our community by protecting public health and the environment while leading the industry
by reclaiming water for a more sustainable tomorrow.

Value Statement

Enrich our community through sustainable leadership, environmental excellence, and public
education to meet future water reclamation needs. We commit to exceptional service, integrity
beyond reproach, respect for people, communities, and cultures with tangible and lasting results.

Strategic Plan FY 2026

Managers and directors play an integral role in the strategic planning process by identifying future
opportunities and potential problem areas, defining plans for addressing these items and
establishing priorities within their respective areas of responsibility. The planning process includes
developing goals, establishing objectives and performance measures, and noting
accomplishments which are included in the department’s operating budget detail. The planning
process includes the opportunity to present recommendations to the Little Rock Water
Reclamation Commission (LRWRC) for their approval. The Strategic Plan is monitored by staff
on an ongoing basis to measure progress, revise as necessary and track accomplishments.

During the 2026 planning process, LRWRA affirmed that the most significant issues facing the
Utility include: (1) continued National Pollution Discharge Elimination System (NPDES) permit
compliance for all three wastewater treatment facilities; and (2) implementing a fully integrated
Asset Management/ Preventive Maintenance Program, which will drive future capital
improvement plans going forward. With the conclusion of the Consent Administrative Order (CAO)
in 2024, LRWRA is able to focus on our aging wastewater treatment facilities while maintaining
our collection system. The 2026 Annual Operating Budget and Capital Improvement Plan
provides funding for initiatives that afford LRWRA the opportunity to achieve its goals including
replacement of aging infrastructure, construction of new facilities, and maintaining the working
condition of LRWRA infrastructure and facilities.

LRWRA also affirmed the factors that contribute most critically to the future success of the
organization and has properly prioritized them so that they can be accomplished. These critical
success factors fall into six major categories: (1) quality, (2) public outreach and employee
communication, (3) asset management, (4) organization, (5) financial, and (6) regulatory. The
approved Strategic Plan is monitored on an ongoing basis to ensure appropriate focus is applied
and progress is made. The goals for each critical success factor along with the 2026
achievements toward these goals are represented on pages 18 through 23.

17



Strategic Plan Little Rock Water Reclamation Authority 2026 Budget

cyber secure
environment.

Upgrade FE to a current
level.

Migrate to a more modern
phone/voice solution.

Quality
Maintain high quality and reliable service.
Initiative 2026 Goals 2025 Accomplishments
Upgrade and migrate our Performed an IT and OT
tech Usle . Virtualization environment to cyber assessment.
echnology to
enhangz a new platform. Upgraded EAM to latest
LRWRA's Upgrade MS SQL server to version.
ability to latest version. Upgraded workstations to
provide Upgrade all servers currently MS Windows 11.
superior using MS Server 2016 to a Uparaded GIS server.
service and current platform. P9
maintain a

Empower
employees to
achieve best

practices

through
training and
development

Continue staff education to
obtain certification and
licensure to include
Collection System Operator
Certification, Wastewater
Treatment Plan Operator,
Class I-IV Wastewater
License, and Pipeline
Assessment Certification

Continue professional
development supervisor
training

Continued staff education to
obtain certification and
licensure to include
Collection System Operator
Certification, Wastewater
Treatment Plan Operator,
Class I-IV Wastewater
License, and Pipeline
Assessment Certification

Continued professional
development supervisor
training.

Maintain a
safe work
environment.

Continue in person safety
training.

Continue to identify, track
and eliminate deliberate
safety infractions.

No lost time accidents

Meet or exceed all
regulatory requirements
both safety and
environmentally related
through cost effective and
program efficient planning
implementation.

Projected to have zero lost
time accidents.

EHS provided job specific
safety training to all
personnel both in person
and virtual to meet
regulatory requirements
across the company to
ensure qualified personnel
and a safe workplace.

18




Strategic Plan Little Rock Water Reclamation Authority 2026 Budget

Continue e Submit Finance and
participation Procurement programs for

in anfd strive national recognition.
or

achievement
of national
awards

programs.

LRWRA was presented with
multiple awards from
national programs.

Public Outreach and Employee Communications

Establish and maintain a high level of community support and customer satisfaction for both

internal and external customers.

training biennially.

Initiative 2026 Goals 2025 Accomplishments
Establish and | ¢ Enhance digital engagement | ¢ Established relationships
maintain a by 20 — 30 percent. with Neighborhood Resource
high level of : Centers.
community e Improve guallty of _
support and community & school e Created an updated website
customer engagement by focusing on for LRWRA.
satisfaction interactive and engaging
for both displays.
internal and
external
customers.
e Work with all departments to e Provided FOIA & ethics
Maintain and provide a consistent training to employees
enhance message for customers and (biennially)
employee all stakeholders.
awareness
programs. o PrOVide FOlA and ethiCS

Maintain high | ¢ Continue to provide value to

level of Little Rock ratepayers with
customer programs like “Can the
izz‘r’::la ;‘r’"; Grease” and “Cap the
Cleanout”
external

customers. ¢ Continue to promote the
“‘Don’t Flush That” campaign
to educate the public on
what is and is not acceptable
to be flushed down the toilet.

Provided value to Little Rock
ratepayers with programs
like “Can the Grease” and
“Cap the Cleanout”

Promoted the “Don’t Flush
That” campaign to educate
the public on what is and is
not acceptable to be flushed
down the toilet.

Asset Management

Continue to demonstrate leadership, expertise and excellence in planning, financing,
engineering, and operations management to construct new facilities and maintain an acceptable

condition of all LRWRA infrastructures.

19




Strategic Plan

Little Rock Water Reclamation Authority

2026 Budget

facilities to meet
the demands of
tomorrow for the

in the maintenance and
upgrade of water
treatment facilities and

Initiative 2026 Goals 2025 Accomplishments
Ensure LRWRA | o Initiate and complete Initiated and completed
has the construction for multiple construction for multiple

necessary capital projects that assist capital projects assisting

the maintenance and
upgrades of water
treatment facilities and

City of Little , ) ,
Rock. pump stations. Narratives pump stations.
for these prOjeCtS can be Incorporated Rapid
found in the capital Assessment into
section. maintenance capital plans.
e Implement automation
system-wide in operations
to improve efficiency,
process reliability, and
responsiveness across all
facilities
Maintain e Continue collection Continued collection
adequate system maintenance. system maintenance.
condition of all . .
LRWRA e Continue efforts to reduce Continued efforts to reduce
infrastructures overflows through use of overflows through use of in-
in-house resources and house resources and
trenchless rehab trenchless rehab contracts.
contracts. Continued the Large
» Continue the Large Diameter and Capital
Diameter and Capital Improvement Program.
Improvement Program.

Secure the o Work with state and local Completed construction on
financing to agencies to issue multiple projects funded by
C?I’;i:::;rt;'e Revolving Loan Funds Revolving Loan Funds

infrastructure to éztgié{&rrggpltal project (RLFs) .
meet the : Ensured that all capital
requirements of | ® Continue evaluation of expenditures eligible for
the System assets to budget and Revolving Fund Loans were
Evaluation and maintain all LRWRA submitted and the loans
Capacity facilities, and equipment. were issued.
Assurance Plan
(SECAP) and
continued
rehabilitation of
infrastructure.

20




Strategic Plan

Little Rock Water Reclamation Authority

Organization Management

2026 Budget

Ensure the continued success of LRWRA through evaluation, development, and optimal

utilization of resources.

Initiative

2026 Goals

2025 Accomplishments

Recognize and
plan for future
succession of
key leadership
positions across
the organization.

Continue staff education
to obtain certification and
licensure.

Provide meaningful
training and development
opportunities to increase
the knowledge, efficiency,
and job satisfaction of
staff.

Continue maintaining a
positive teamwork
approach and
communication among all
LRWRA departments
regarding maintenance
needs and procedures.

Continued staff education to
obtain certification and
licensure.

Provide internal training and
promotion opportunities.
Enhanced supervisor and
manager training to include 3
days outside management
training.

Optimize the use
of limited
resources.

Continue using
performance metrics to
determine appropriate
staffing requirements.

Continue using a
comprehensive
maintenance plan that
combines preventive,
predictive and corrective
maintenance approaches
to ensure uninterrupted
operation of critical
equipment and
infrastructure.

Continued using
performance metrics to
determine appropriate
staffing requirements.
Developed a comprehensive
maintenance plan that
combines preventive,
predictive and corrective
maintenance approaches to
ensure uninterrupted
operation of critical
equipment and infrastructure
by incorporating rapid
assessment results into
current and future plans.

21




Strategic Plan

Financial

Ensure LRWRA continues to meet its fiduciary responsibility in providing wastewater service for

Little Rock Water Reclamation Authority

the lowest rates possible.

2026 Budget

Initiative 2026 Goals 2025 Accomplishments
Deliver the o Work with state and local e Rate study was
best-valued agencies to issue completed, and new rates
service by Revolving Loan Funds were approved by LRWR
continuing (RLFs) for capital project Commission and the City

to implement expenditures. Board of Directors.

and improve e Update financial plan to e Received the

cost savings ensure LRWRA continues Distinguished Budget
programs, to meet its fiduciary Presentation Award for

provide cost responsibility in providing the sixteenth consecutive
of service wastewater services to year from the GFOA
rates_, and customers for the lowest based on budget

optimal rates possible. documents that meet

financial e Submit Finance and program criteria as a
repor.ts to Procurement programs for policy document, as an
Ithel ng 0: national recognition. operation guide, as a

ILR?NROC? ’ e Continue the Service Line financial plan, and as a

LRWRA’ Replacement Program for communication device.

departments qualifying Little Rock e Continued the Service
and residents. Line Replacement
Program for qualifying
ratepayers.
payer Little Rock residents.
Requlatory
Meet all regulatory requirements of the CAO, NPDES Discharge Permits, and OSHA
regulations.
Initiative 2026 Goals 2025 Accomplishments
Maintain | e Operate all water e NPDES permit compliance.
NPDES Permit reclamation facilities by
Compliance meeting or exceeding all
permit requirements.
Maintain ¢ No lost time accidents. e Projected to have zero lost
OSIHtI:\ time accidents.
crgr%:ﬁalr?:e  Continue working to identify,

track, and minimize safety
incidents.

Reduce sewer
overflows.

Remain in compliance with
the required allowance for
non-capacity overflows.

Remained in compliance
with the required allowance
for non-capacity overflows.

22




Financial Policies Little Rock Water Reclamation Authority 2026 Budget

Financial Policies

LRWRA is a component unit of the City of Little Rock and operates as an autonomous enterprise
fund. Enterprise funds are used to account for operations that are financed and operated in a
manner similar to a private business enterprise, where the intent of the governing body is that the
costs (including depreciation) of providing goods or services to the general public on a continuing
basis be financed or recovered through user charges. All activities necessary to provide such
services are accounted for in this fund, including but not limited to administration, operations,
maintenance, financing and related debt service, and billing and collection. Because LRWRA
operates in a proprietary manner, the major revenue sources are user charges for wastewater
services. LRWRA'’s revenue requirements are based on cost of service. This includes operating
costs, expenditures for capital improvements, and repayment of debt. The description and the
respective amounts of the various revenue sources are covered in the financial overview section
of this budget.

Flow of Funds Policy

The flow of funds is established based on parity bond ordinances. The most recent bond
ordinance is #22,081. The ordinance states that rates charged for services of the system are fixed
by ordinances of the City, and all system revenues shall be paid into a special fund designated
“Sewer Fund” (or revenue fund). The system revenues so deposited in the revenue fund are
pledged and applied in sequence to: (a) current expenses of maintenance and operations; (b)
payment, pro rata, into the bond fund being maintained in connection with the parity bonds and
any additional bonds that require monthly deposits; (c) payment, pro rata, into the bond fund being
maintained in connection with the subordinate bonds; (d) payment into the depreciation fund (3%
of system revenues remaining after disbursement into a, b, and c from above; (e) any surplus in
the revenue fund after making all disbursements and providing for all funds described above may
be used for any lawful purpose related to the system authorized by the LRWRC.

SEWER REVENUE

FUMND BOND PROCEEDS
1. OPERATIONS & 2. BOND 3. DEPRECIATION 4. CAPITAL
MAINTENANCE FUND FUND PROJECTS FUND
FUND
P p—— CONTRIBUTIONS
Aamiton IN AID OF
CONSTRUCTION
FUND

Fund Descriptions

Sewer Revenue Fund

All gross revenues are deposited into the revenue fund as collected. Monies on deposit in the
revenue fund shall be first used to pay all Operation and Maintenance expenses. The revenues
of the system not actually required to pay Operations and Maintenance expenses shall be

23



Financial Policies Little Rock Water Reclamation Authority 2026 Budget

transferred from the revenue fund to the other funds, in order of priority, in the manner set forth in
the bond ordinance.

Bond Fund
The following shall be deposited in the Bond Fund:

1. Such amounts, in equal monthly installments, by the 10th of the month following the
month of closing, and on or before the 10th of each month thereafter, as will be
sufficient to pay the interest scheduled to come due on the bonds next interest
payment date, less any amount already on deposit therein for such purposes derived
from the proceeds of the bonds or from any other lawfully available source.

2. Additional sums as necessary to provide for the Trustee’s fees and expenses and any
arbitrage rebate payment due to be paid to the United States Treasury under Section
148(f) of the code.

Depreciation Fund

Three percent (3%) of the remaining money in the revenue fund at the end of each month after
all payments required to be made from the revenue fund have been made and all deficiencies
accumulated from prior months have been paid shall be paid to the depreciation fund established
in connection with the system, and shall be held in and paid out from such fund for the following
purposes:

-To be used solely for the purpose of paying the cost of replacement made necessary by the
depreciation of the system.

The State of Arkansas has enacted a provision that also requires that “1. A provider shall deposit
a minimum of five percent (5%) per annum of gross revenues in a dedicated refurbishment and
replacement account.”

This money is deposited in the Depreciation Fund and can be used as follows: “The provider may
spend any amount of the provider’s cash savings referenced in subdivision 1 of this section at
any time for refurbishment and replacement of the provider's wastewater system facilities and
other real property.”

LRWRA deposits funds equal to the greater of the two rules into the Depreciation Fund and uses
this money to replace assets in need of replacement or refurbishment.

Contributions in Aid of Construction Fund

Any monies that may be received by the LRWRA that represent contributions in aid of construction
shall be deposited in a separate account at the depository bank. Such contributions should not
be considered as part of the gross revenues of the system. Payments from such bank account
shall be made only for the purposes for which the contributions were made, including any refunds
that may become due to any contributor.

Capital Projects Fund

Any monies derived from the proceeds of sewer revenue bond issues, state revolving loan fund
issues, or transfers from the revenue fund to finance major capital improvement projects shall be
deposited into the capital projects fund.

24



Financial Policies Little Rock Water Reclamation Authority 2026 Budget

Balanced Budget Policy

As a component unit of the City of Little Rock, LRWRA is required to have an annual budget in
which expenditures do not exceed reasonably estimated revenues and available fund
balance/operating reserve balance.

Budget Amendment Policy

Operating or capital budget line-item transfers are done on a memorandum basis, submitted by
the requesting manager to Finance. The budgetary transfer is subject to approval by management
but does not need approval by the LRWRC. Emergency funding authorizations and amendments
to the approved operating or capital budgets can only be done with approval by the LRWRC.
Adopted on November 17, 2010.

Capital Improvements and Operations Budget Policy
A budget will be prepared for all capital expenditures contemplated, including completions of
active construction projects, projects and capitalized purchases planned for the succeeding
calendar year, and all projects for which a commitment of funds is to be made even though the
actual expenditure will not occur in the succeeding year.

This actual budget is used for projecting anticipated capital requirements and becomes a vital
element in the LRWRA operating plan.

The initial capital budget will be prepared within each division within LRWRA, assimilated and
reviewed by the Chief Financial Officer, and submitted for approval of the Director of Engineering
Services and Chief Executive Officer.

After the CEQO’s approval, the capital budget will be incorporated into the LRWRA operating plan
and submitted to the LRWRC for approval.

Upon approval, all proposed expenditures included in the capital budget will be classified as
“planned expenditures.” Any capital expenditure proposed during the planned year which are not
included in the approved capital budget will be classified as “unplanned expenditures.”

Expenditures equal to or greater than $5,000 on construction projects or purchases of new
equipment are defined as capital expenditures. Expenditures equal to or greater than $5,000 on
work, equipment parts, or a combination of the two, that add discernible life of greater than three
years to an existing capital asset are also defined as capital expenditures. In general, expenses
associated with additions, replacements, reconstructions, improvements, or betterments qualify
as capital expenditures.

All capital projects and expenditures will be available in the financial system on January 1. Any
procurement items for those projects must follow the state and city laws along with utility
guidelines. Once projects are completed, the employee over the project must submit a project
reconciliation to determine final costs to budget comparisons and transfer to fixed assets.

Due to state procurement laws and the nature of capital improvement expenditures, it generally
takes more than one fiscal year to complete most capital improvement projects. Therefore, many
projects carry over from year to year before they are completed and placed into service. LRWRA
does not award a project contract unless it is fully funded. However, many large projects have
multiple year and/or multiple phase construction periods. LRWRA uses several benchmarks of
efficiency to ensure capital budget integrity. These include timely completion clauses, aggressive

25



Financial Policies Little Rock Water Reclamation Authority 2026 Budget
efforts to minimize change orders, and tracking the progress of the overall Capital Improvement
Plan (CIP).

Adopted on November 17, 2010.

The following is a typical schedule for the development of a CIP and an O&M budget:

Budget Timeline

Dizbursement of O&M & Capital Wiarksheets to
Departmental Staffs

Finance Review Wastewater Rates & Surcharges

Finance Prepares Budget Model Software

—— Deadline for Q&M and Capital Submittals

— Appointrment of LRVWRC Budget Member

/ M— Deadline for Staffing Changes

—— Executive Staff reviews all Personnel lterns

LRWRA,
2026 Annual ‘e Executive Staff provides Salary/Benefit Adjustments
Operating Budget
and Capital
Improvement Plan Finance Updates Budget Model w/Changes
\ / Initial Intermal Budget Committes Meeting

Finance Updates Budget from Initial Mtg.
Budget Committee hty. with LRMRC Member

Finance Updates Budget for Final Report.

FinancesStaff creates Budget Presentation
Finance/Staff creates Budget Books

Budget Presentation to LRWRC Members - Oct
LRWRC Approval - Dec

LRWRA Publishes Annual Budget

Departmental staff submittals will include current year O&M and capital costs along with projected
O&M adjustments and capital costs for four consecutive years after budget year. The CEO and
Executive Staff establish budget priorities based on need and availability of funds during the

26



Financial Policies Little Rock Water Reclamation Authority 2026 Budget

budget workshops/committee meetings. Departmental O&M and capital budget items are
adjusted based on needs and fund availability.

Revenue Policy

Ordinance No. 21,080 requires that the LRWRC maintain rates sufficient to produce or yield
revenues in each fiscal year adequate to pay all expenses incurred for the operations and
maintenance of the system as such expenses shall accrue during the year and an additional
amount equal to the aggregate amount required to be paid in such year for principal and interest
and redemption premiums on bonds payable from the bond funds.

Operating & Debt Service Reserve Policy

Resolution No. 2014-12 requires the establishment of a 60-day operating reserve for operations
& maintenance expenditures, revenue funded capital expenditures, and principal & interest
payments on outstanding debt by December 31, 2019. The policy also states if the operating
reserves fall below the required level, then the LRWRA CEO and staff will bring forward a plan in
subsequent fiscal years’ budget, if not requested sooner, for replenishing the reserve.

Investment Policy

LRWRA is guided by an investment policy as outlined in the bond ordinances that requires
available monies to be invested and reinvested at the direction of the LRWRC in eligible
investments. Eligible investments shall be subject to redemption not later than five (5) years after
the date of investment, unless, as documented at the time of acquisition, the investment is to fund
or support a specific purpose and there are no expectations that the investment will be sold before
maturity. The primary objectives of the investment policy are: 1) preservation and safety of the
principal; 2) maintenance of sufficient liquidity; 3) maximization of return within acceptable risk
constraints; and 4) diversification of investments. The investment policy requires an annual review
by management.

“Eligible Investments” means any of the securities that are at the time legal for investment per
Arkansas Code Annotated (2011-2012) 19-1-501, as each may be amended from time to time.

“Eligible Investments” include:

1. A direct or guaranteed obligation of the United States that is backed by the full faith
and credit of the United States Government.

2. Adirect obligation of an agency, instrumentality, or government-sponsored enterprise
created by act of the United States Congress and authorized to issue securities or
evidence of indebtedness, regardless of whether the securities or evidence of
indebtedness are guaranteed for repayment by the United States Government; and

3. A bond or other debt of the state, a school district, a county government, a municipal
government, or an authority of a governmental entity that:

a. lIs issued for an essential governmental purpose or is guaranteed by a state
agency; and

b. Has a debt rating from a nationally recognized credit rating agency of “A” or
better at the time of purchase.

27



Financial Policies Little Rock Water Reclamation Authority 2026 Budget

Debt Service Policy

The financial impact of city approved rate increases as included in the financial plan and their
need is mainly driven by the capital improvement program and debt service coverage required
both by the revenue bond covenants. The parity revenue bond covenants require debt service
coverage of 1.2 times (meaning 120% of the current year’s debt service requirements must be
available that fiscal year) to issue new debt. LRWRA does not have a legal debt limit.

Tax Exempt Revenue Bond Post-lssuance Compliance Policy

The Post-Issuance Compliance Policy aids LRWRA in complying with post-issuance federal
income tax requirements regarding sewer revenue bonds that are issued as tax-exempt bonds.
The policy addresses the areas of record keeping, investments and arbitrage compliance,
expenditures and assets, private business use, assistance and cooperation from other officials
and employees, remedial action, and the voluntary closing agreement program.

28



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

Financial Plan

Budget Trends in FY 2025

Little Rock Water Reclamation Authority’s (LRWRA) budget reflects the City of Little Rock’s
commitment to protect public health, protect the environment, maintain affordable rates, manage
operational costs, and build future capacity all which meet the goals LRWRA set out in our recently
completed rate study.

Billed revenue for residential accounts is determined using the Average Water Consumption,
which levels customer billing by using an average of water consumption during non-irrigation
months. The total 2025 revenue for residential and commercial accounts is projected to exceed
budget by $2.1M (3.1%) based on results through September 2025. FY 2025 revenues are
projected to be higher than budget due to a lower than budgeted decrease in the composite
calculation of average winter consumption for residential customers, lower credits on residential
accounts and higher usage on commercial accounts.

The Executive Staff establish budget goals and review financial results regularly. Each executive
staff member reviews their budgeted versus actual expenses with their supervisors throughout
the year to make sure they are within budget and justifications for exceeding budget are
documented for any budget variance exceeding 10%.

Meeting Future Demands FY 2026

The FY 2026 operating and capital budget was presented to the Little Rock Water Reclamation
Commission (LRWRC) for review, input, and guidance though a series of budget workshops held
in September and October of 2025. The 2026 operational and capital budget supports the
Strategic Plan.

During the 2026 planning process, LRWRA affirmed that its most significant initiatives include: (1)
continued National Pollution Discharge Elimination System (NPDES) permit compliance for all
three wastewater treatment facilities, (2) implementation of a fully integrated Asset Management
/ Preventive Maintenance Program, and (3) supporting growth driven by economic development
in the Port of Little Rock and westward expansion of the city.

LRWRA completed a comprehensive rate study in 2025. The rate study looked at our future
revenue, 10-year capital plan and operating costs through 2035 with a focus on the years 2026
to 2030. The recommendations from the rate study were to increase rates by 7.25% for both
residential and commercial customers in 2026 through 2030. The increases allow LRWRA to
adequately fund our Capital Improvement Plan through 2030 and meet the initiatives laid out
during the planning process. Additional goals for the rate study include protecting our debt service
coverage ratio, improving our capital plan funding balance between debt and cash reserves and
minimizing the long-term financial burden on Little Rock residents. The first of five annual rate
increases will be implemented starting February 1, 2026.

Assumptions

The FY 2026 budget contains certain assumptions underlying specific operating and capital
budgeting costs. Financial projections for future years require additional assumptions related to

29



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

revenue growth, expenditures, and miscellaneous rate adjustments. Basic assumptions to the
five-year financial plan include the following:

Basic Assumptions

2025-2030

Domestic Customers 0.50%
Non Domestic Customers 0.00%-0.10%
Operating Revenue 0.50%-1.00%
Operating Expenses 3.50%
Interest Income Rate 3.50%-4.00%
Interest Expense:

- Revenue Bonds 4-00%-5.00%

- Revolving Loan Funds 1.25%-3.25%

The assumptions for customer and revenue growth are based on historic trends for LRWRA. The
Operations and Maintenance expense growth is projected using long-term historical trends data
from federal government and other utility specific publications/organizations. Interest income is
based on the current Federal Funds Rate and future projected cash balances.

Basis of Budgeting

The budget and comprehensive annual financial report is prepared using the accrual basis of
accounting. Revenue is recognized as it is earned, and expenses are recognized as goods or
services are delivered. The LRWRC has elected to follow adopted Governmental Accounting
Standards Board (GASB) pronouncements as well as Financial Accounting Standards Board
pronouncements and Accounting Principles Board opinions, issued on or before June 15, 2002,
unless those pronouncements conflict with, or contradict GASB pronouncements.

The Enterprise Fund includes funding for all LRWRA'’s departments using the following expense
categories: Compensation, Benefits, Supplies, Contract Services, Vehicle Expense, Utilities,
Outreach & Administration, and Insurance. The Income Statement can be found on page 53, the
Budget Comparison Overview by department can be found on pages 54-76, and the Operating
Budget Details can be found on pages 115-196.

LRWRA'’s funds are not appropriated, rather the budget is an approved plan that facilitates
budgetary control and operational evaluations. LRWRA defines fund equity as net assets, which
equals assets minus liabilities. Fund equity from net assets is divided into three categories: Net
Investment in Capital Assets, Restricted for Debt Service, and Unrestricted.

30



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

FY 2026 Detail Budget

The Fiscal Year 2026 budget reflects the LRWRC’s updated Strategic Plan goals and objectives
to properly maintain its infrastructure, complete capital improvements, and satisfy cash reserve
requirements. The 2026 revenue budget (includes User Charge, Industrial Surcharge and
Miscellaneous Revenue) reflects an overall increase from 2025 projected revenues of 7.9%
($5.3M) and an increase from the 2025 budget of 10.8% ($7.3M) largely driven by the rate
increase of 7.25% ($5.0M). FY 2026 budgeted Operating and Maintenance Expenses (O&M) are
expected to increase by 3.5% compared to 2025 budget.

Sources of Revenue for Little Rock Water Reclamation Authority

LRWRA is dependent on the residential and commercial enterprises of the City of Little Rock for
most of its revenue sources. In the current sewer rate ordinance, the customer classifications are
residential, commercial and industrial. As of December 31, 2024, the total number of customers
is 72,101 with 64,886 of them being Residential customers.

Total revenues include volumetric charges, service availability charges, industrial surcharges, and
other miscellaneous fees charged to customers. LRWRA's rate structure charges differing rates
for Inside and Outside City customers and Residential and Commercial accounts. Within the rate
structure itself, there is a mechanism to ensure that Residential and Commercial customers are
charged reasonable rates in relation to the actual cost of providing service.

Total Sewer Customers

73,000 72.101
72,000 I/A_
71,000 SE——— o
70,000 e
69,000
68,000
67,000 : : : : : : : : : : |
S o A ® &) N N o % ™
™ N 8 S &8 Q5 Q 3 4 Q
G S NSO S M. S AT, A S\

31



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

2026 Revenue by Category Type

$70,000,000

$60,000,000 $57,541,252

$50,000,000

$40,000,000

$30,000,000

$20,000,000 $13,742,539

$10,000,000 . s1672203  $3,544,082

$_ E— -
Volumetric Service Industrial Miscellaneous

Charge Availability Surcharge Revenue

Charge

Budgeted revenue for 2026 is projected to be $76.5 million.

Based on the chart above, the revenue stream is derived primarily from the user charge revenues
on volumetric and service availability. They comprise almost 93.2% ($71.3 million) of the revenue
needed to support ongoing operations, debt service, and rate funded capital expenditures.
Industrial surcharge revenue is earned based on excessive strength in sewer streams from
commercial and industrial users. Surcharges are assessed for excessive levels of chemical
oxygen demand (COD), total suspended solids (TSS) and oil and grease (O&G). It is estimated
that this revenue will be $1.7 million in 2026. Miscellaneous revenue includes both operating and
non-operating items and includes ancillary fees as reflected in the consolidated fee schedule
(pages 46-51), interest income from investments, contributions of infrastructure from property
developers and sale of retired property. Total miscellaneous revenue is projected to be $3.5
million in 2026.

In addition, LRWRA expects to utilize the remaining proceeds from previously issued debt in the
amounts of $24.4 million from 2024 RLF to partially fund the 2026 Capital Improvement Project
Program. It is expected that LRWRA will need to issue future bonds to cover the remaining $22.2
million in 2026 capital investments. Between the capacity remaining on previously issued debt
instruments, cash received from rates charged to end users, and new bond issues, LRWRA
intends to fund $65.5 million toward capital expenditures and construction interest expense in
2026.

32



Financial Plan Little Rock Water Reclamation Authority

Revenue Requirements and Other Financing Uses

2026 Projected Revenue / Financing Uses

Rate Funded
Future Debt

2026 Budget

. Capital
Service  ¢11253,839  Reserve
_ $2,480,218 9% Funded
Debt Service 2% ya Capital
$26,882,631 - $12,189,848
20% 9%
Bond
Funded
Capital
-~ $20,220,168
15%
Operating
Expenses _
$38,363,695 Future Bond
29% Funded Capital
$21,861,919
16%

Operations & Maintenance Expenses (O&M) — O&M includes expenditures for operations
and maintenance costs of LRWRA. It includes budgeted expenses from each department for
compensation, employee benefits, materials and supplies, utilities, and all other operating
expenses. Total operating and maintenance expenses for FY 2026 are estimated to be $38.4
million or 3.5% greater than the 2025 budget. All O&M expenses are funded by revenues
generated from rate payers. The O&M Expense Budget Comparative can be found beginning on
page 52. The following chart shows the major budget amounts and percentages for the LRWRA

2025 O&M budget.

33



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

2026 O&M Budget by Expense Type

OUTREACH &
ADMIN
$1,628,120 COMPENSATION
4% $15,767,732

UTILITIES
$2,686,880
7%

41%

VEHICLE EXPENSE

$487,200
1%
CONTRACT
SERVICES
$7,331,198
19%
EMPLOYEE
SUPPLIES BENEFITS
$3,588,455 $6,874,110
10% 18%

The 2026 operating budget compares to the 2025 budget as follows:
e Compensation increased by $311K or 2.0%
o Ultility wide compensation increase effective January 1, 2026, of 2.6%
o Merit program is under development and an expected adjustment of 2.4% is expected in
second quarter.
o 2026 budgeted headcount remains 224.

Budgeted Positions from 2017 to Proposed 2026

221 221

2017 2018 2019 2020 2021 2022 2023 2024 2025 2026

34



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

LRWRA Employee Count 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026
Administration 7 5 5 5 5 5 5 7 7 7
Finance 13 15 15 15 15 15 15 14 14 14
Engineering Services 27 29 29 29 29 29 29 26 27 27
Information Services 11 11 11 11 11 12 12 7 6 6
Maintenance 99 90 90 90 90 91 91 91 91 91
Operations 25 25 25 25 25 25 25 25 26 26
Environmental Assessment 18 16 16 16 16 16 16 16 16 16
Facilities and Equipment 23 23 23 23 23 23 23 31 32 32
Legal 4 5 5 5 5 5 5 4 5 5
Total Positions 219 219 219 219 219 221 221 221 224 224

Benefits increased by $236K or 3.6%

o Health insurance increase for 2026.

o LRWRA will continue to self-fund its’ insurance plan in 2026 with the goal of more
effectively managing the cost of medical coverage.

Capitalized labor, benefits and overhead consists of LRWRA’s portion of O&M costs

associated with capital projects.

o Compensation and benefit expenses related to construction work in progress (CWIP) are
reclassified from O&M expense each year for work completed on capital assets by in-
house staff for engineering services and line work construction consistent with generally
accepted accounting principles. The 2026 budgeted amount for capital labor and benefits
related to Construction Work in Progress (CWIP) reflects an increase of $290.5 K or 16.0%
from 2025 budget.

Supplies increased by $383.0K or 11.9%.

o Maintenance increased by $87.0K.

o Facilities Asset Management increased by $281.1K.

Contract Services increased by $255.2K or 3.6%.

o Engineering Services increased by $287.2K.

o Maintenance decreased by $415.0K.

o Operations increased by $88.5K.

o Facilities Asset Management decreased by $528.4K.

Vehicle Expense decreased by $151.7K or -23.7% caused by higher use of equipment in

capitalized projects.

Utilities increased by $95.6K or 3.7%.

Outreach and Administration increased by $158K or 14.1%.

Property, Plant & Equipment

Capital expenditures are defined as expenditures equal to or greater than $5,000 on construction
projects or purchases of new equipment that have an estimated useful life of more than one year.

35



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

Expenditures equal to or greater than $5,000 for labor, equipment, parts, or a combination of
these items, which add discernible life of greater than three years to an existing depreciable asset
are also capital expenditures. In general, expenses associated with additions, replacements,
reconstructions, improvements, or betterments qualify as capital expenditures.

The Capital Improvement Plan (CIP) is a multi-year plan which forecasts the timing and scope of
capital projects identified within LRWRA'’s fully integrated Asset Management / Preventive
Maintenance Program, along with any major NPDES permit compliance projects. The CIP is
reviewed annually to reflect the latest priorities and updated cost estimates which will help with
financial planning and organizational needs.

The CIP includes input from all departments within LRWRA, and it is assimilated and reviewed
by the Executive Staff, the budget subcommittee, and submitted for the CEQ’s approval. After the
CEOQO’s approval, the CIP is incorporated into the Annual Operating Budget and submitted to the
LRWRC for approval in November of each year.

The 2026 and the forecasted six-year Capital Improvement Plan are comprised of projects that
address expected NPDES permit modifications, collection system improvements to maintain the
system, new mains and extensions, facility projects to upgrade existing facilities, growth in the
Port of Little Rock and West Little Rock, and replace aging equipment, inspection, and
improvement of large diameter lines >18”. Capital project expenditures for 2026 are estimated at
$65.5 million and are dominated by wastewater collection system maintenance and treatment
facility asset renewals.

2026 Capital Improvement Expenditures by Project Cateqgory

Transportation

& Equipment
2.3, General Plant

6.8%

Collection System
Rehab & Repairs

Reclamation 18.2%
Facilities
58.5% Relocations
2.5%

Pumping Facilities

11.49
Growth e

0.2%

The budgeted capital expenditures in 2026 will be funded by State Revolving Loan Funds (RLF
2024), future bond offering and 2026 revenues and cash reserves.

36



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

2026 Funding Sources for Capital Projects

Future Bond

RLF 2024
Offering 30.9%
33.4%
Cash
Reserve Revenue
Funded Funded
18.6% 17.2%

The complete Capital Improvement Plan begins on page 77.

Debt Service — This category includes expenditures for the payment of principal and interest on
bonds and other debt instruments along with all expenses related to issuing that debt (i.e., bond
underwriter, bond counsel). Of the six outstanding Sewer Revenue Bond issues and seven State
Revolving Loan Fund (RLF) issuances, the majority of funds have been used for upgrades to the
Collection System, upgrades to all Water Reclamation Facilities, and installation of Sewer Mains
for Unsewered Areas. Debt service for FY 2026 is estimated to be $26.9 million.

Debt Service

The following chart shows, as of January 1, 2026, a projection of all outstanding principal and
interest owed by LRWRA. The debt has been issued through either Sewer Construction Revenue
Bonds or Revolving Loan Funds (RLF) issued by the Arkansas Natural Resource Division
(ANRD). For RLF’s, LRWRA utilized bond proceeds to pay the interest incurred during the three-
year construction period or project completion; thereafter, principal and interest payments of the
loan commence. The debt service coverage as of December 31, 2025, is estimated to be 209%,
exceeding the 120% required by the Bond Covenant for issuing new debt. The following table
reflects current obligations of principal and interest listed by year for all outstanding debt issued
by LRWRA.

37



Financial Plan

Little Rock Water Reclamation Authority

2026 Budget

Current and Projected Debt Service by Year on January 1*

Calendar Year| Principal Interest Annual Total An::lji:?rgo(;tal
2026 $ 18,027,549 ($ 8,855,082 | $ 26,882,631 |$ 26,882,631
2027-2030 84,233,166 34,805,760 | 119,038,926 29,759,731
2031-2035 123,513,966 39,654,574 | 163,168,540 32,633,708
2036-2040 88,924,185 27,090,821 | 116,015,006 23,203,001
2041-2045 68,352,530 18,833,917 87,186,447 17,437,289
2046-2050 69,701,052 11,558,956 81,260,008 16,252,002
2051-2055 56,048,972 4,320,796 60,369,769 12,073,954
2056-2059 18,418,583 765,810 19,184,393 4,796,098
Total $ 527,220,003 | $ 145,885,716 | $673,105,719 | $ 21,713,088

* Series 2024 Subordinate Bonds have not been drawn down in full. Debt Service shown assumes maximum
allowable principal is drawn for each series.

Current and Projected Debt Service by Year on January 1*
$35,000,000
$30,000,000
$25,000,000
$20,000,000
$15,000,000
$10,000,000

$5,000,000
$-
©

vV
I»Q

D D AV A 0 D QO O DO D X o D
VR I M A I I A A I A M I M A e

* Series 2024 Subordinate Bonds have not been drawn down in full. Debt Service shown assumes maximum
allowable principal is drawn for each series. The significant declines between 2036-2038 represents bond maturities
for Series 2013, 2015, and 2016B.

38



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

Debt Issue Principal Interest Total
2007B RLF $ 7,282,111 | $ 278,228 | $ 7,560,339
2009A RLF 4,148,611 211,056 4,359,667
2015 Refunding Bond 14,505,000 1,128,609 15,633,609
2016B Refunding Bond 12,420,000 3,039,926 15,459,926
2017 Rev Bond 8,995,000 3,891,922 12,886,922
2020A RLF 48,941,068 17,290,471 66,231,539
2020B Refunding Bond 21,430,000 5,470,724 26,900,724
2020C RLF 7,023,629 1,228,602 8,252,231
2021 Refunding Bond 107,530,000 16,006,445 123,536,445
2023 Refunding Bond 161,861,584 57,184,353 219,045,937
2024 RLF 65,000,000 13,147,996 78,147,996
Total $ 459,137,003 | $ 118,878,332 | $ 578,015,335

* Series 2024 Subordinate Bonds have not been drawn down in full. Debt Service shown assumes maximum
allowable principal is drawn for each series.

Consolidated Fee Schedule

LRWRA maintains a Consolidated Fee schedule separate from the rate ordinance. The
Consolidated Fee schedule is reviewed annually, and any proposed changes are approved along
with the budget each year. This schedule contains connection fees, permit fees, capital recovery
fees, and residential/industrial wastewater discharge fees that are charged by LRWRA to the
requestor of service. The annual revenue generated from this fee schedule is shown on the
Income Statement under the line titled Other Fees and Income. The schedule can be found on
pages 46-51.

Five Year Financial Plan

A five-year financial plan, 2026 Budget and 2027-2030 Projected Years, is prepared incorporating
estimates of operating and capital expenditures, projected revenue sources and future revenue
requirements. This plan serves as a guide for management and the LRWRC to reference as it
considers future proposals and/or initiatives to ensure the overall financial condition of LRWRA
remains strong.

The continuation of current and future capital projects and related operating expenses will
necessitate a combination of rate increases (approved in 2025) to support additional borrowings
and increasing O&M costs and the use of operating and debt service reserves to fund proposed
capital projects or O&M expense increases.

39



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

Projected O&M expense increases associated with the placement of a new capital asset in service
are included in the outyears of the financial projections, including supplies, utilities, insurance,
contract services, and related labor and benéefits.

Modified Statement of Cash Receipts and Disbursements

The Cash Flow Statement can be found on page 52, and it represents a projection of future cash
flows and the resulting changes in cash balances. A rate increase was approved in October of
2025, which increases rates by 7.25% per year starting in February 2026 through 2030.

Revenue is expected to increase annually through 2030 due to the rate increases and our normal
increase in residential customers and usage increases by our commercial customers.

Total expenditures for operations and maintenance (O&M) costs (compensation, benefits,
supplies, contract services, vehicle expense, utilities, training and administration, insurance, and
commission expense) are expected to increase annually over the next six years based on the
underlying assumptions represented in the chart on page 31 and added expenses as new facilities
resulting from capital projects are placed in service.

The total budget for capital expenditures from 2026 through 2030 is $339.4 million. However,
LRWRA currently has funding for $43.7 million of the total consisting of proceeds from existing
bonds not yet fully utilized along with revenues and cash reserves. LRWRA anticipates issuing
additional debt to fund the unfunded portion of the capital improvement plan. The funding for the
$339.4 million capital improvement plan is estimated to consist of 7.8% of existing debt, 23.7%
through revenues and operating cash reserves and the remaining 68.5% through the issuance of
additional debt.

Operating & Debt Service Reserve, as set forth by LRWRC Resolution No. 2014-12, is a
requirement for the Utility to establish a reserve equal to 60 days of operations & maintenance
expenditures, revenue funded capital expenditures, and debt principal & interest payments by
December 31, 2020. The resolution states that if the reserves fall below the required level, then
the LRWRA CEO and staff will bring forward a plan in the subsequent fiscal year’s budget for
replenishing the reserve. The chart below reflects a projected reserve balance well above the 60-
day requirement through FY2030.

In LRWRA'’s long term plan, if LRWRA'’s actual reserves fall below the target reserves, LRWRA

has the option to reduce future operating & maintenance expenditures and/or capital
expenditures, and/or increase rates.

40



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

LRWRA'’s Operating & Debt Service Reserve — FY2026 to FY2030

250

200

2026 2027 2028 2029 2030
Actual Reserves Target Reserves (60 Days)

Legal Debt Limit — LRWRA does not have a legal debt limit.

The Debt Service Coverage Ratio

The bond ordinance requires LRWRA to maintain a coverage ratio of at least 120% in order to
issue additional debt. LRWRA'’s bond ordinance states: The Net Revenues (Net Revenues being
gross system revenues less operating and maintenance expenses, but not including depreciation)
for the fiscal year preceding the year in which such additional bonds are to be issued were not
less than 110% of Total Annual Debt Service Requirements (Total Annual Debt Service
Requirements being the average annual debt service requirements (including principal, interest,
servicing and administrative fees) on all outstanding system bonds and the bonds then proposed
to be issued, determined in accordance with generally accepted accounting principles. LRWRA
may also treat any increase in rates for the system enacted as having been in effect (look-forward)
at the time rates are approved.

The minimum coverage for parity bonds (Sewer Construction Revenue Bonds) is 120% and for
subordinate bonds (RLF Loans) is 100%. Arkansas Natural Resource Division requires that rates
be adequate to support the principal and interest payments three years after the debt issuance is
in place to issue loans. The chart shows what the annual debt service would be after each issue
and after each completed year. Starting with 2025 through 2030, as projected LRWRA would
achieve coverage greater than the required 120% over the five-year period.

41



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

350%
300%
250%
200%
150%
100%

50%

0%
2026 2027 2028 2029 2030
Debt Service Coverage Debt Service Coverage Requirement

Income Statement

The Income Statement is presented on page 53. This statement summarizes the amount of
revenues earned and expenses incurred by the Utility over a period of time. The operating
revenues and expenses shown on the Income Statement are consistent with the cash flow
overview in relation to revenue projections and Operating and Maintenance expenses. The 2026
budgeted operating revenue is 10.8% more than 2025 budgeted total revenue, and 7.8% more
than the 2025 projected revenue. The 2026 budget indicates a slight increase in Residential and
Commercial customers, an increase in volumetric charge, and an increase in industrial surcharge
compared to the 2025 budget due to the rate increase. Annual depreciation expense is estimated
to increase significantly from $22.2 million in 2025 to $35.5 million in 2030, as numerous large
construction projects will be placed in service during the next five years. Non-operating revenues
are expected to remain relatively stable other than a decrease in the interest income based on
using cash reserves to fund capital expenses and the Federal Reserve decreasing rates.

Budget Comparative Overview

The O&M Expense Budget Comparative can be found on pages 54 through 76.

This analysis reflects budgeted O&M expenses by department and type by year through 2030. It
compares the proposed 2026 budget to the 2025 budget and forecast. The 2025 O&M budget
shows an increase of 3.5% or $1.3 million from the 2025 budgeted expenses. There is an overall
increase of 8.0% between the 2026 budget and projected expenses for 2025, which are based
on actual expenses through July 31, 2025, and forecasted expenses for August through
December 2025.

Customer Rates

The underlying cost components of the rate structure include operating and maintenance
expenses, capital expenditures and current and future debt service, which collectively comprise
the total cost of service to provide sanitary sewer services.

The rate structure for each residential customer is determined by calculating their monthly
average winter consumption (AWC) of water. AWC is a calculation that determines the average

42



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

monthly water consumption for each residential customer between the months of October and
March. The average monthly consumption is used to bill the volume rate components each month
to level billing and exclude water used for irrigation and other purposes that is not discharged into
the sewer system. The minimum monthly sewer charge starting on January 1, 2021, for a 5/8”
inside-city meter is $12.93 and total volumetric charge of $4.80 per CCF. Rates will increase by
7.25% beginning February 1, 2026. The new Residential rate for a 5/8” inside city meter is $13.87
and total volumetric charge of $5.15 per CCF.

Earlier this year the Arkansas Legislature enacted a law that requires all wastewater utilities in
the state to complete a rate study no less than every five years and for the governing bodies of
those utilities to ratify the recommended rates. LRWRA completed a rate study in 2025 and is
set to implement the first of five annual rate increases in February 2026. LRWRA is required by
law to complete an updated rate study no later than July 1, 2030. The current rate ordinance is
located at Little Rock Water Reclamation Authority’s website.

The inside-city structure for 2026 is:

Minimum Bill Operations Volumetric Charge
Residential Rate $13.87 $ 5.15 per 100 Ccf
Commercial Rate $13.87 $ 6.97 per 100 Ccf

The outside-city structure for 2026 is:

Minimum Bill Operations Volumetric Charge
Residential Rate $ 20.81 $ 7.73 per 100 Ccf
Commercial Rate $ 20.81 $ 10.46 per 100 Ccf

Current and Projected Monthly Residential Bill

$58.00
$53.57

»53.00 $50.58
$47.75
48.00
> $45.07
$42.56
P43.00 4015
s3s00 B
2025 2026 2027 2028 2029 2030

43



Financial Plan Little Rock Water Reclamation Authority 2026 Budget

* Monthly residential bills reflect an increase in rates and a decrease in residential
Average Water Consumption (AWC) in the following years.

Median Household Affordability Index

(As a Percentage of Median Household Income)

The Median Household Affordability Index is tracked by utilities, lending agencies and federal
government agencies such as the Environmental Protection Agency (EPA). The standard
measurement in considering rate structures and project affordability is based on the average
charge for water reclamation services being less than 2% of Median Household Income. The
annual Median Household Income for Pulaski County from the 2020 US Census is $51,749 and
2% of the median is $1,034.98. The monthly average usage in 2025 for a residential account
inside the city limits of Little Rock is 5.67 Ccf (or 4,241 gallons). The LRWRA residential average
bill in 2026 will be $42.56. This equates to an annual amount of $510.67 or 1.05% based on a
5/8-inch sewer meter, well below the 2% measurement.

The sewer rates are based on LRWRA'’s projected needs of operations & maintenance, cash-
funded capital, and debt service. LRWRA has future approved rate increases of 7.25% included
in 2026-2030 outlook period. The following graph shows what the average monthly inside-city
residential bill would be along with the change to the percentage of Median Household Income
for the current budget plus the next five-year outlook including the rate increase.

Estimated Residential of hllf::ii;j:T;i:;me
2026 5.57 $ 4256 0.99%
2027 5.47 $ 45.07 1.05%
2028 5.37 $47.75 1.11%
2029 5.27 $ 50.58 1.17%
2030 5.17 $ 53.57 1.27%
Conclusion

LRWRA has presented a fair and balanced budget for 2026 with what projects to be a relatively
stable annual revenue stream and expenditures. LRWRA’s 2026 budget continues an
organizational focus on improved customer service and environmental responsibility and asset
management, not only for the near term but into the future as well, while containing costs.

44



Consolidated Fee Schedule Little Rock Water Reclamation Authority 2026 Budget

2026 Consolidated Fee Schedule

1. FINANCE DEPARTMENT

1.1

1.2

1.3

1.4

Billing FE@..............c.eeeee e, $12.00
Bills sent to customers by LRWRA.

Insufficient Check RetUIN FEe ............ ... $32.00
Customer bad checks returned on LRWRA'’s bank accounts.

Non-Permitted Sewer Connection Fee .......................cccoiiiiiiiiiiinnn, $185.00
Non-Permitted sewer connections to LRWRA collection system

Late-Payment Fee ... 10% (Two days past due date)
Late payment on bills sent to customers by LRWRA

ENGINEERING SERVICES DEPARTMENT

Connection of any facility (Single Family Residential, Commercial, Industrial, and other Non-
residential) to the city sewer shall be preceded by payment of all applicable fees.

2.1

2.2

2.3

2.4

2.5

Connection Fees
These fees are applicable to all new facilities for all meter sizes connecting a building
sewer to the Little Rock sewer system.

2.1.1 Per Building Connection.............ouiiiiiiii e $105.00
2.1.2 Opportunity Zone (Contact Permits Desk for pricing) ...........ccoevvieeeeeiieeeen$

Building Sewer Inspection Fees
Building sewer inspection fees for residential, commercial, industrial, and all other
connections.

2.2.1 Per Building (Initial Inspection) ............ccooiiiiiiiiiii $160.00
2.2.2 Additional Field Inspections as required (each) .................cooeeeiinini, $70.00
2.2.3 Opportunity Zone (Contact Permits Desk for pricing) ............ccoooeviiiiiiinnins $
Building Sewer Seal Fee (each) $210.00

Before any dwelling or other building being served by public sewer is moved or
demolished, the building sewer service must be disconnected from the public sewer
and sealed as near to the main as practical to prevent the entrance of stormwater,
groundwater, and debris into the public sewer. This fee is paid by the customer, and
the work is performed by LRWRA personnel.

Plan Review Fee $60.00 Minimum to $840.00 Maximum

Accompanying the final construction plans and preliminary cost estimate shall be a
review fee of 1.0% of the estimated construction cost of the project with a maximum of
$840.00 and a minimum of $60.00. Approval will not be given for construction plans
submitted until the above review fee is paid.

Capacity Contribution Fee
In addition to standard connection fees, new commercial or industrial users will be
assessed Capacity Contribution Fees if their estimated discharge rate exceeds a per

45



Consolidated Fee Schedule Little Rock Water Reclamation Authority 2026 Budget

2.6

2.7

2.8

acre allowance. These fees are calculated specifically for each project. The procedure
for determining the amount of the capacity contribution generally is as follows:

2.5.1 For the basin, the collection system’s maximum flow capacity is determined.

2.5.2 Given a location in the basin and the proposed area served, a design capacity
(GPM/acre) is determined.

2.5.3 The proposed development is evaluated on the basis of its flow contribution.
Capacity needed in excess of the design capacity is charged to the
development based on the current cost to restore that capacity.

Street (R-O-W) Excavation Fee

LRWRA has a program through which customers can have building sewers, or portions
thereof, located under pavement in the right-of-way of public roadways and alleys
repaired or replaced at a reasonable cost. No building sewer larger than four (4) inches
in diameter is eligible for this program. Fees are as follows and must be paid in
advance.

2.6.1 Single Family Residential Units ..........cccoooiiiiiiiiiiiiii e, $500.00
(Includes owner occupied and rental dwellings)

2.6.2 Commercial UNitS.........cccuiiiiiiiiii e $740.00
(Includes duplexes and larger rentals)

Reimbursement Fee

LRWRA collects reimbursement fees to offset private and public investment in larger
diameter collector lines that are required to provide capacity for future development.
The fees are specific to certain areas that are typically defined by natural drainage
boundaries. Fees are collected on per acre basis and vary depending on the specific
area in question. This fee schedule can be obtained by contacting LRWRA Engineering
Department. Reimbursement fees are adjusted annually.

Trap/Interceptor (Excluding FOG) Control Program - Landowner/Lessee/Tenant
Fees

2.8.1 Noncompliance Fee—Failure to provide corrective actions after verbal & written

[410] (107 SRS $375.00
2.8.2 Escalating Noncompliance Fee - Continual Failure after 2.8.1.............. $555.00
2.8.3 Active Interceptor Overflow Investigation (each occurrence) ............... $555.00
2.8.4 Noncompliance Inspection and Monitoring (each occurrence)................. $Cost

46



Consolidated Fee Schedule Little Rock Water Reclamation Authority 2026 Budget

2.9 Diversion and Sewer Meter Inspection, and Related Fees
2.9.1 New Meter Installation - Review, Inspection, and Approval (each) ....... $390.00
2.9.2 Annual Inspection (each meter and meter type) ..........oeevvvvviiiieieireneenee. $160.00
2.9.3 Replacement Meter Installation Fee (Active Account Only) .................. $390.00
2.9.4 Meter Re-Activation Fee (Applies to Lapsed Accounts >90 days)......... $390.00
2.10 Fats, Oil and Grease (FOG) Program Fees

2.10.1 FOG Service Provider (FSP, or Hauler) New Registration Application Fee
(Each FSP COMPANY) ...t $180.00

2.10.2 FSP Annual Registration Renewal Fee (each FSP company)...$180.00
2.10.3 FSP Truck New Registration Fee (each truck or tanker).............$45.00
2.10.4 FSP Truck Annual Registration Renewal Fee (each truck or tanker).......$45.00

2.10.5 Food Service Establishments (FSE) Noncompliance Reinspection Fee
(Each occurrence after initial reinspection)...............cocoiiiii $155.00

2.10.6 FSE reimbursement to LRWRA for cost of Emergency or Remedial Evacuation
Of INtErCEPIOr. .. e $Cost + 15%

2.10.7 FSE Reimbursement to LRWRA of any costs incurred in removing, abating, or
remedying public nuisance.................o $Cost + 15%

3. ENVIRONMENTAL ASSESSMENT DEPARTMENT

3.1 Permitted Industrial Wastewater Discharge Fees

3.1.1  New Permit Application FEe .........cceevviiiiiiiiiiiiiieeec e, $1,210.00
3.1.2 Permit Modification or Permit Transfer Fee (each action)
NaME ChanGe: .......ouveieeiiieiece e $185.00
MOIfICAtION: ... s $600.00

3.1.3 Categorical Discharger (ClU) - Annual Permit Fee (each outfall)....... $3,130.00

3.1.4 Non-Significant CIU (1-100 GPD) - Annual Permit Fee*................... $1,345.00
3.1.5 Significant “CIU Zero” Discharger - Annual Permit Fee*.................... $2,000.00
3.1.6 Non-Significant "CIU Zero" Discharger - Annual Permit Fee* ............... $800.00

3.1.7 Categorical “Zero” Discharger (Domestic Only) - Annual Permit Fee* ..$760.00

47



Consolidated Fee Schedule Little Rock Water Reclamation Authority 2026 Budget

3.2

3.3

3.1.8 Significant Industrial User - Annual Permit Fee*................................ $2,000.00
3.1.9 Other Regulated Industrial Users - Annual Permit Fee*........................ $920.00
3.1.10 Other Regulated Ind. Users "Zero" Discharge - Annual Permit Fee*.....$500.00

3.1.11 Noncompliance Inspection and Monitoring, (each occurrence)................ $Cost

3.1.12 Special Request Discharge Inspection and Monitoring (each occurrence)
................................................................................................................ $Cost

3.1.13 Late Reporting Fee (each occurrence over 5 days)...........cccceeeeeeeeenenenn. $62.00

* Each outfall

Domestic Septage Disposal Fees (Accepted Only from Approved Sources)

3.2.1 Domestic Septage Waste Hauler Disposal Fee (each load) ................. $104.00
3.2.2 Mobile Food/RV Disposal Fee (< 100 gal. capacity & each load)............ $26.00
Permitted Domestic Septage Waste Hauler/Owner/Operator Fees

3.3.1  New Permit Application Fee (each facility).............ccccc, $980.00

3.3.2 Permit Modification or Permit Transfer Fee (each action)

NaME Change: .......uuviiieiiii e $185.00
Modification: .........ooovieiiiiiee e $605.00
3.3.3 Domestic Septage Waste Haulers - Annual Permit Fee........................ $980.00

3.3.4 Domestic Septage Waste Hauler Tanker Fee - (each truck or tanker)....$46.00
3.3.5 Noncompliance Inspection and Monitoring (each occurrence)................. $Cost

3.3.6 Late Reporting Fee (each occurrence over 5 days)..........ccccevvvvveeeneennn. $62.00

48



Consolidated Fee Schedule Little Rock Water Reclamation Authority 2026 Budget

3.4 Permitted Landfill Owner/Operator Fees

3.5

3.6

3.4.1 New Permit Application Fee (each facility).........cccccoeeeeiiiiiiiiiiiiininnn. $1,055.00
3.4.2 Permit Modification or Permit Transfer Fee (each action)

NAME ChaNGE: ....co it et e e eas $185.00

MOAIfICAtION: ... $600.00
3.4.3 Landfill Operator - Annual Permit Fee .........ccoooiiiiiiiiiiiiiii e, $1,055.00
3.4.4 Disposal Fee - Cost per Gallon Based on Meter or Tanker Capacity........ $0.10
3.4.5 Noncompliance Inspection and Monitoring (each occurrence)................. $Cost
3.4.6 Special Request Discharge Inspection and Monitoring (each occurrence)

................................................................................................................ $Cost
3.4.7 Late Reporting Fee (each occurrence over 5 days)...........ccccoeeeeeeeenenenn. $62.00
Permitted Landfill Leachate Hauler Fees
3.5.1 New Permit Application Fee (each facility).............cccccee. $1,450.00
3.5.2 Permit Modification or Permit Transfer Fee (each action)

NaME Change: .........ueiiiiiieiece e $185.00

1Y oo 1 Toz= i ] o SO $600.00
3.5.3 Landfill Leachate Hauler - Annual PermitFee............ e cevviiinnnnnn. $1,450.00
3.5.4 Landfill Leachate Tanker Fee - (each truck or tanker) .........ccccccceeeeeeee. $46.00
3.56.5 Noncompliance Inspection and Monitoring (each occurrence)................. $Cost
3.5.6 Late Reporting Fee (each occurrence over 5 days)...........cccceeeeeeeeenenenn. $62.00
Permitted Mobile Pressure Wash Owner/Operator Fees
3.6.1 Mobile Pressure Wash Operator New Permit Application..................... $390.00
3.6.2 Mobile Pressure Wash Operator - Annual Permit Fee.............c............ $390.00
3.6.3 Mobile Pressure Wash Operator Tanker Fee - (each truck or tanker).....$46.00
3.6.4 Disposal Fee (each truck or tanker, not to exceed 1000 gallons)............ $26.00
3.6.5 Noncompliance Inspection and Monitoring (each occurrence)................. $Cost
3.6.6 Special Request Discharge Inspection and Monitoring (each occurrence)

................................................................................................................ $Cost
3.6.7 Late Reporting Fee (each occurrence over 5 days)..........ccccevvvvveeeeeenn.. $62.00

49



Consolidated Fee Schedule Little Rock Water Reclamation Authority 2026 Budget

3.7 Fees for Other Approved Wastewater Sources

When a customer requests approval to discharge a wastewater source which has not
been classified above in Section 3, the Director shall have the authority to set discharge
fees within the guidelines set forth below.

The Director shall assess whether the wastewater discharge request is compatible with
the treatment works. Also, the Director shall assess the complexity of the discharge
request and adjust the disposal fee accordingly. When the Director establishes a new
wastewater source classification under this Section, the same discharge fee shall be
uniformly applied to future customer requests under this fee schedule.

Wastewater sources approved for discharge will be issued a "Restricted Short-Term
Authorization to Discharge Wastewater" or a "Special Discharge Permit." These shall
apply regardless of whether the approved discharge is delivered to the Adams Field
Treatment Plant for disposal or discharged directly into the sanitary sewer collection
system.

3.7.1 New Restricted Short-Term Authorization - Application Fee ................ $525.00
(Duration of the Short-Term Authorization must be less than one year.)

3.7.2 New Special Discharge Permit - Application Fee................ccccocenneen.. $505.00
3.7.3 New Special Discharge Permit - Annual Permit Fee (each outfall) ....... $505.00

3.7.4 Special Discharge Wastewater Disposal Fee per Gallon ............. $0.05 - $0.20
3.7.5 Compliance Inspection and Monitoring (each)..............ccoeeviiiiiiiccninenen, $Cost
3.7.6 Noncompliance Inspection and Monitoring (each occurrence)................. $Cost

3.7.7 Special Discharge Late Reporting Fee (each occurrence over 5 days)...$62.00

50



%0CT %0CT %0¢CT %0CT %0¢CT %0¢T 1984e] 98e4910) 192Q
%EEE %V6¢ %T9¢ %CET %60¢ %L61 ol1ey 28e49A0) IIAIIS 1937
6SE'TI0LT S ovT'sLyLT S VLV'8LLLT 6/6'790'8T 619'8/7'3T S 6S6'TSY'8T 92IAJ3S 1g3Q |enuuy d3elany
998€9/°95 S T9¥'T0v'1S S TI6'EIV9Y 02.'9T8'TY 0/¥'9€T 8¢ S TEL'60£9E 92IAJ3S 1g3(Q 404 3|ge|leAR SBNUIASY I8N
(A4 X40) 747 VIS'vESTY 671960 TV ¥Zv'90L6€ S69°€9€'8¢€ LT8'STS'SE sasuadx3j SuiesadQ ssa
880°/8.°00T S [16'9¢€6°€6 S 090°015/8 YYT'€CS18 S9T'00S5°9Z S 6vS8'ST8TL S9NUAAY
wmm..w>ou 9JIAIBS 1goQ
€0v'029'0p S 60b‘zeETey S SLO‘LLL'9Y 0£8008‘6Y €/8'6T8'TS S O0V6'681'99 9AJIaS9Y 3DINIBS 1qaQ B Sunesado
(s002T9T) S (£99'vvs‘y) S (vsL'€eo’e) (ev0‘61T02) (990‘0£9‘vT) $ (LE9'TEV'VT) (12ya@)/snjding anuanay
080°CTH0ST S £TS'02L9YT S 0TO'0ST'9VT €L0'575'8YT S8TECSC'EET S LPT'OVE'ECT spund fo uonoaojjy ;3oL
[86'CT0'8Y T2€'690'81 68T°080°SS 08875565 6T6'T98'TC - (po1eddiuy) [ende) papung puog aining
- 795'691 9009€S 908956 89T°CS6 9%8'020'T asuadx3 152431u| UOIIONIISUOD
- - - 00C'TLY'Y 000892°6T GTT'209'9¢ [exde) papun4 jueln/puog Jualin)
- - - - 878'681°CT LE9'T6Y VT [exde) papung aniasay
L¥6°000°ST T1L'666'V1T 09266671 000°000°CT 6E8'€ST'TT EV9'0ET'TT [exde) papund aey
009°6€0°€T €97'687'TT LEV'096'Y LEV'096'Y 8TT08¥'C - 92IAJISS 3939Q pasodoud
GZE'GEE0E ¥S6°LSY'6C 696°LLV'6T £T€'5/8°9C 1€9788°9¢ 6806/1°SC 90IAJDS 319aQ BulsIx]
(A4 X40) 747 S PISVESTY S 6VT'960°TY vZv'90L6€ S69°€9€'8¢€ S LT8'STIS'SE sasuadx3 sunesado
mo[jIino ysn)
S.0°008'8VT S 098'SLTZhT  § SST'9CTEVT 0£0°90S9PT 7SCZ8S'8IT  §  OTS‘8vh'60T spung Jo 23.nos :|e1o}
[86°CT08Y TZ€'690'8Y 681°080°SS 08875565 616'T98°TC - Spaado0.d puog aJ4ning
- 795'691 9009€S 900'8Z'S 89T°022°0¢ 196°C79°LE Spa920.d jueln/puog
880°/8.°00T S [/6'9€6°€6 S 090°015/8 YYT'€CS18 59100592 S 6¥S8'St8TL awoou| [ejo]
VET'IVST 869°C7L'T 6C0'€V8'T 96T'TE6'T 86576.°C ze0’‘sov's awoou| uneladp-uoN
TSS'EV8 786818 8C1'S6L 696'TLL v8v'6v7L vs9'LTL 9WOodU| pue s394 49yl
757°LT0'C €15'8€6'T €L1'6¥8'T €€0°T9L'T €67°C7L9T 00£'SLS‘T anuanay a8Jeyauns [eLsnpu|
TST'0LE96 S G8/9S¥'68 S TET'TCOE8 L¥6°850°LL 06/°€8T°TL S T9T°LS0'99 anuaAay adJey)d Jasn
T€EL'666°LL 9/6'vvETL 80/°G80°29 780°917'79 75T TIPS LS 99%Z8T’€S 98Jey) dl3dWN|OA
0Z¥'0LE8T S 608'TIT LI S €T¥'9g6'ST G98'TY8' V1 6ESTVLET S 969'V/8°TT 98Jey) Aujige[ieAy 9dIAISS
mojjul ysod
pa123fod pa123fod paidafoid pa123foid 19bpng pa123foid Adudiyng moj4 ysed
0€0C Ad 620C Ad 820¢ Ad L20C Ad 920¢ Ad S20¢ Ad

51



(2LL868)

$ (v16‘61LE)

$ (zL0'L2e’s) S

(068‘SLEL)

$ (eTT'€€S'8) S

LLY'SYL'E S

698‘Cer'y S

JINODNI 13N

911688 S 781'388'8 S TTT'o6¥'8 $ 780'556'8 S 68E'Str'6 S 8vE'0V6'6 S €E€TTLOTT S
- - - - - - - 3SN3dX3 INSSI ANOg
000°00T 000°00T 000°00T 000°00T 000°00T 089'S0¢ LE6'VTOT ALY3d0¥d 40 T¥SOdSIA NO SSO1
9TT'S8T'8 S T8188L'8 $ CTCT06E8 $ 780°658‘8 $ 68€'SYE6 S 899VEL6 S 96C'9Y0°TT $ 1930 INYIL-ONOT NO 1SIYILNI
:S3ISNIdX3 ONILVHIdO-NON
8EE‘98Y L S 89T'8ET’S S 0S0‘€9T’E S €6T°6LST S 9.7C16 S ST8'G89‘ET S COT‘v6Y'9T S S3ISN3IdX3 ONILVYIdO-NON 340439 JNODNI

YET'9PST S 869°CUL'T S 6C0'E€Y8'T S 96T'TE6T S 865V6LC S TE0'S9OT'E S ESY'I8TY S
000°S. 000°S. 000°SL 000°SL 000°SL 000'69 9T+'88 JSIN / INVYD0Yd 3SYHOUNd3Y
- - - - - - 0TsseT LN3INLSIANI NO NIVD d3ZITVIUNN
000°€9 000°€9 00009 00009 000°09 000'S9T 6/9°69 ALY3d0OYd 40 1¥SOdSId NO NIVD
YET'80V'T S 869'78S'T $ 670'80LT S 96T'96L°T $ 865'659°C S TE0'TET'E S 6¥8'S68°E S JNODNI 1STHILNI
:3NN3IAIY DNILYYIdO-NON
v0z‘ov6’s $ 0LS'STY'E S TZ0'0ZE‘T s (€o00‘zse) s (zeze‘zes't) $ €6L'0z2'0T1 $ ev9‘CcIECT S NOILVIJ34d3a Y314V IINOINI 13N
8¢S'LLT'6Y S S6TV9T'9Y $ T198°0ST'EY $ 8rSLETOV S S6T'vTTLE S L06'€79°CC S S6LELETT $ NOILVID34d3a
TELLTT'SS $ S9L'6L9°6V $ T880LS‘Vr § STS'S886E S ELBTVE'SE S 00Lv¥8TE $ tvv989‘tE  $ NOILVI234d3a 340439 INOINI 13N
TTT'ET0'vY $ vIS‘vESTY S 6VI‘960‘Tr § vTY90L'6E $ G69°€9E'8E $ LIB'STS'SE $ TIS6ETVE  $ 3ISN3dX3 ONILVYIdO 1V10L
ST°S0€898°T G/'STT'S08T S8'780VYL'T 0C'¥01°S89°T 00°0T'879°T 75'€8€°690°T 86'LTSLTT'T NOILVYISININGY
09'9G7'€80°E 88'166'8L6'C €0'€57'8/8'C 08°'026°08L°C 00°088989°C 9L’ LELIVL'T 9%'8TZ'0TE'T S3ILniLN
TT'€L06SS GE'/9TOYS 78'006°TCS 00°7ST'¥0S 00°00T‘L8Y ¥S'86LTLE 88°096€6S 3ISNIdX3 FTIDIHIA
€€°8TLTIV'S LT 0EC'8TT'8 85°79€'€S8'L €6'68L°L8S'L 00°'86T‘TEE'L 0€'SLE6YP'9 ¥%7'98€698°S IDONVNILNIVIN LOVHINOD
YLVESLTT'Y 67 ¥858L6°E 6L TVO'vY8E TO'TSOVTL'E 80'GS51885°€E 0T'76L'666°C LTLLTLLTE $3NddNns
LY'7€0'T86'ST S6'VIY'E0T'ST 0C°L0SvST've LY"90EVEV'ET 00°Z¥8I¥9'Ce TC0EL8L8'TT 0€°0ST‘T90°TC SL114INIF ANV SIIUVIVS
:3SN3dX3 DNILYYIdO
¥56°0t2‘66 $ 6LT'VTITT6 S TE€0°299°'68 § 6V6'T6S'6L $ 89S'SOL'EL $ LIS09€'89 $ SS6'ST6'L9 S JINODNI DNILVYYIdO V101
TSS'EV8 786818 8CT'S6L 696'TLL v8v'6vL ¥S9°LTL S07'€88'T JNODNI ANV S334 ¥YIHLO0
[4TAIA4 N4 €15'8€6'T €LL6¥8'T €€0°T9L'T €6C°7L9'T 00£SLS‘T 6TL'6CY'T 3I9YVHIUNS TVIYLSNANI
TST'0LE96 $ §8/'95t68 $ TET'TTOE8 S L¥6'850°LL S 06L'€8T'TL $ 79T1°£50°99 S TEO'ET9V9 $ @31A31 SLNIINSSISSY
:3INNIATY ONILYYIAO

a3iLd3aroyd a3iLd3aroyd a3iLd3aroyd a3iLd3aroyd 13oang 1SvD3404 NV
0€02 620¢ 870¢ 1202 9702 14114 20z

52



Z0e2h2'8e $ 222€20'PP$ VISVESTYS 6VL'960°LP$ YZP'90L6E$ G69°€9€'8E$ LL8'GLG'SE$ €1LZ'€L0°LES 09S'6EZTVE $
(0£8°216) (996'051°L)  (pvo'zhL'l)  (Bevv20°L)  (soiL'seo’t)  (000°€00°)) - (000°288) - SONIAVS AONVIVA @3103rodd
696°/00'0L  908'G6G'LL  2/9'€0Z‘LL  608'vZ8'0L  €G/'8S¥'0L  G/0'GOL'OL  80G'6EL'6 GEG'699'6 6871816 JONVNILNIVIN
G66'998'GL  €v0°L68'ZL  ZE0'98Z'ZL  08PL0L'9L  GB9'9EL'9L  O0LO'L6G'SL  ZL6'860‘'vL  0SP'0€e'SL  62S'les'el SNOILYY3dO
602°082'cl  6€££/89'GL  0G8'9SL'GL  66Z¥¥9'vL L80'6YL'YL  019'0/9'€l  26E'./Z'CL  8¥Z'SS6'CTL  ZVSG'9eSLL SIDIAYIS LYOddNS
Z0e2v2’'8c $ 222'c20'vP$ VISYESTY$S 6V1L'960°L¥$ YZP'90L6E$ G69'€9£'8E$ LL8'GLG'SE$ €12°€L0°.€$ 09S°6E€ZVE $
(0/8°Z16) (996'05L°L)  (Pp0ZhL'L)  (6e¥v20'L)  (sol'geo’t)  (000°€00°L) - (000Z88) - SONIAVS ADNVOVA d31o3royd
[ A €Z1'206 1¥¥'9.8 608'9%8 €/1'818 G0G'06. G9E'SL. 81Z'¢69 £9/°195 Ivo3a1
9/6'919'2 98G6'991‘8 L2 068°L 965°'€29'. £61'G9¢'. 80L°9LL‘L 1691129 16E'65€°L ¥18'02.2'S AINIWNIDVYNVIN 1ISSV SALLITIOVA
¥S6°LL1L°T 112°18%'C 9¥8'26€'C 092'91€C GLy'8e2'T 02,2912 AR 906'860°C 129'c98°L SHIV44V TVLNIWNONIANT
610'052'8 9S¥'v2L'6 019'G6£'6 ¥88'210'6 €06'02.'8 z0e'vL¥'8 09z'288'2 €€0'116°L ¥12'008°'2 SNOILYY3dO
696°/00'0L  908'G6G'LL  2/9'€0Z‘LL  608'vZ8'0L  €G/'8S¥'0L  G/0'GOL'OL  80G'6EL'6 GEG'699'6 6871816 JONVNILNIVIN
95£'¥50'C GG£'90€'C z9£'822' 100'€S1‘C 002'080°C G58'600'C 968220 G88'86°L 80/°/89°L S3ADIAYIAS NOILVINHOANI
850'0.4.'C 96%'GHS'C 009'52H'e 6G.'60€'C ye8'/6L'e 569'680°C 989'G29'C G8£'9/9'C v 105°C ONIYIINIONT
L9Y'670°C evz'Les'e 191°20%'e 8LlL'/82'c 096'G.L'E 095'890°¢ £95'600'C 6£€'120'C 508128 JONVNI4
vee'LEY'T €11'€58'C 889'9G5.'C 19¥'€99'C 86£'€15'C G/£'98Y'C 6E¥'G90°C GLL'6YET 26.'1€0°C NOILVHLSININGY
G9G'G8 6.LCL 8£/'69 08€'29 z0L's9 00629 0G5'62 00818 10¥°29 NOISSININOD
Z0e2h2'8€ $ 222€Z0'PP$ VISVESTYS 6VL'960°L¥$ YZP'90L6E$ G69°€9€'8E$ LL8'GLG'SE$ €1LZ'€L0°LE$ 09S°6EZVE $
8Z¥'85¢ 18/°86€ Z0€'68¢ z.2ClE £89°65€ 02G°'.¥E €256°192 9t 'She 160°16¢ JONVINSNI
0Z9'LLL L 81G'697'L ¥Z8'6L¥'L LL8'LLE L LZy'see’l 009'082°L 198108 000221t 10€'8Y. NINQV ® HOV3IYLNO
6¥6°189'C 162'€80'¢ 766'816'C £62'8/8'C 126'08.C 088'989'C 8€L'9v1'C GGZ'L6S'T 81Z'0LE'C S3ILIILN
z9z°'199 €10'655 191°0vS 106°12G 26205 00Z'.8% 66.°L1€ 006'8€9 19665 ISNAdX3 I1D2IHIA
£88'c8l'. 8LLCL¥'8 0£Z'821'8 £9£'c68° L 06.°28S'L 86L°1€€'. G/e'6h1'9 066'G20°Z 00G'268'G SIDIAYIS LOVHINOD
G09°21E'e GES'LLL'Y ¥85'8/6'C £Y0'v¥8'e 1GO'PLL'E GS9'88G°C 261'666'C GL¥'60Z'e 112'112'€ S3I1ddNsS
0£1'0/8'9 661'888°L 6v¥129°L 812'€9g'L Y0LYLLL 0LL'v/89 £€99°16'G 108'/€9'9 888'GLZ'9 S1I143N39 IIA01dINT
9zZv'/66'GL  GE8'€60'8L  996°'L8¥'LL 6820689  €09'6LE'9L  2€L'/9/'GL  890°996'GL 0S¥ 9GH'GL LLE'SY8' VL ANVIVS
[oPOIN @)ey  pejdeloid pajoeloid pajoeloid pajoeloid jobpng pajoeloid jobpng [enjoy NOILdINOS3a
9202 00z 6202 8202 1202 9202 5202 6z02 vzoz

ALTILN TVIOL

53



A4 TR %¢€0-  (c6£1ZL) $ 569'€9£'8E § %0'8 8/8°/¥8' $ L18°615°6E $ lejoL
8Z¥'85¢ %L°E 80601 02G°LYE %6°6¢C 1666/ £25°19¢ JONVHNSNI
0Z9'LLL L %G'8-  (086'801) 009°08Z'1 %.'6S 6EL'8LY 198108 NINQV ® HOV3YLNO
676°189'C %20~ (1L€6'Y) 088'989'C %zZ-  (868'65) 8€1'9v.'C S3ILILN
Z9z°'199 %L.'SE Z90'vLL 00Z'/8Y %0°LE LOY'GLL 66.°L.E 3SN3dX3 I1DIH3A
£88°c8L°L %02~ (SLe'2¥L) 861°1€€. %LEL £78°188 G/E'6v1'9 SADIAYIAS L1OVHINOD
G09°2lE'e %92~ (168°042) GGY'88G°C %9°61 £99'88G 26.'666'C S3aI1ddns
01089 %L'0-  (086°c) 0LL'v289 %E"9L Lv'196 €99'Z16'G S1143IN39 IIA0TdINT
9Zv'166'GL %S| ¥69'622 z€1'192'GL %z L~ (98€'861) 890'996'Gl AUVIVS
73aow 31vy (aNnn)dAo (@nn)ano 139ang (@Nn)aAo (GNN)/EAO  @3Ld3arowd NOILdINOS3A
9202 $ 9202 $ 6202
------- @3193ro¥d $20Z Ol 139ang 920z

G69°c9£'8¢ $ %S’E Z8v'062°L$ €12'€L0°.E$ %Z V-  (96€°26G5°1)$ Z18'GLG'GE lejoL
02G°L¥E %9°0 ¥80C 9t 'GYe %972 (€16°22) £26°192 JONVINSNI
009'082°L %L L 009851 0002ZL°L %G'8z-  (6€£1°02€) 198°108 NINGV ® HOVIYLNO
088'989°C %L G29'G6 GGZ'16G°C %09 £81'GG1L 8cL'9vL'T S3AILIILN
002'/8Y %.€2-  (002°1S)) 006'8£9 %8 Ly~ (L0L°292) 66.°11€ ISN3IdX3 I1DIHAA
861°1€€L %9'€ 8¥2'GGT 066'GL0°.L %6'8-  (G25'929) G/E'6V1'9 SADIAYIAS L1OVHINOD
GG¥'885'C %0°ZL 0v0'c8e Gly'G0z'e %y'9-  (£29'602) 26.'666'C s3INddns
0LL'v/8'9 %9°C £0€'9€2 108°2£9°9 %6°0L-  (vvl'sel) €99'C16'G S1143IN39 IIA0TdINT
zeL'192'G1L %0'C z8Z°LLE 0G1'9G1'GL %E"E 819605 890'996'GlL ANVIVS

13oang (ann)ano (a@nn)no 139ang (@Nn)Ao (GNN)/EAO  @3Ldoarodd NOILdINOS3A

9202 $ 6202 $ 6z02

ALITILN IVIOL

54



69668 $ 61T $ 8169 $ 08€'29 $ 2oL'e9 $ 00629 $ 0ss'se $ 00818 $ 2029 $

JONVNILNIVIN
- - - - - - - - - SNOILV¥3dO
G9G'S8 6.LCL 8€.'69 08€'29 20L's9 00629 085°GC 008°L8 20¥°29 S3AJIAYITS LHO0ddNS

695°68 $ 61T $ 8¢£l'69 $ 08€°/9 $ 2oL's9 $ 00629 $ o0ss‘sz $ o08L8 $ l0v29 $
= Z = = - - - - - avo3al
- - - - - - - - - LNINIOVNVIN 1L3SSV S3ILITIOVL
- - - - - - - - - SUIV4dV TVLINIWNOYIANT
_ - - - - - - - - SNOILVY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIAYTS NOILVYINHOLNI
- - - - - - - - - ONRITFINIONI
R - - - - - - - - JONVNId
R - - - - - - - - NOILVILSININGY
G95°G8 6.1°2L 8€.°69 08€°29 20L‘s9 006°29 08S°Se 008°L8 L0¥°29 NOISSININOD

G96°68 $ 61T $ 8169 $ 08€'29 $ 2oL'e9 $ 00629 $ 0S5°'se $ 00818 $ 20v29 $

100y 206'c 022°¢ Zro'e 61G°C oov'e 000°¢ 000°€ LTy JONVHNSNI
8G5°18 8.2'89 696°G9 8€.°€9 €85°19 00565 0ss°ze 008°8. 06185 NINQV 8 HOVIILNO
- - - - - - - - S3ALLIAILN
- - - - - - - - ISN3IdX3 I1OIHIA
- - - - - - - - S3JIAYIS LOVILNOD
B R - - - - - - s317ddNsS
- - - - - - - - S1I143N39 33A0TdINT
- - - - - - - - AYVIVS

[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy
9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz uonduosaqg

NOISSININOD

55



G95°G8 $ %0°9¢ 69922 $ 00629 $  %C9¥L 0S€°.€ $ 0S§'SZ $ lejol

100Y %6°LL 109 00%'c %EcL 00t 000 JONVHNSNI

86618 %L L€ 85022 005'6S %6'€9L 0569 05522 NINQV ® HOVIYLNO
- %00 - - %00 - - S3AILIILN
- %00 - - %00 - - 3ISN3dX3 I1DIH3A
- %00 - - %00 - - SADIAYIAS L1OVHINOD
- %00 - - %00 - - S3aI1ddns
- %00 - - %00 - - S1143IN39g IIA0TdINT
- %00 - - %00 - - AUVIVS

73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EAO  @3Ld3rodd NOILdINOS3a

9202 $ 9202 $ 1114

....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z

00629 $ %i'cz- (006'8L) $ 008°L8 $ %889~ (05z'95) ¢ 065'SZ $ lejoL

00t'c %EEL oot 000 %00 - 000°€ JONVHNSNI

005'65 %GvZ-  (00£'61) 00882 %L~ (052'9G) 05522 NINQV ® HOVIYLNO
- %0°0 - - %00 - - S3AILIILN
- %00 - - %00 - - 3ISN3dX3 I1DIH3A
- %00 - - %00 - - S3DIAYIAS LOVHINOD
- %0°0 - - %00 - - S3aI1ddns
- %0°0 - - %00 - - S1143IN3g IIA0TdINT
- %00 - - %00 - - ANVIVS
139ang (ann)ano (ann)dno 139ang (@nn)dAo  (@NN)EAO  A@31o3rodd NOILdINOS3a

9202 $

T4 114 $ T4\

NOISSININOD

56



peELEr'c § €11°¢S8°C $ 889°9G.C $ L9p°€99'C $ 86E£°€lST $ S.£98PC $§ 6EH'G90C $ SLL'6vET $ Z6L°.£0T $
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - SNOILY¥3dO
YEELEV'T €11°€68°C 889'06/C L9¥°€99°C 86£'€.G°C G.e'98v‘C 6€1'G90°C Gll'6vee 26.°,€0°C SIDINYTS LH¥0ddNS
peeley'c § €11°¢68°C ¢ 889'9G1°C § 19v'€99°C $§ 86€°€lGC $ GlE98FT $ 6EV'G90T $ SlLL'6vET $ 26L°.£0°C
- - - - - - - - - avo3al
- - - - - - - - - INIJINIOVNVIN LISSY S3ALLITIOVL
- - - - - - - - - SHIVdV TVLINIWNNONIANIT
- - - - - - - - - SNOILYY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIANY3IS NOILVINYOANI
- - - - - - - - - ONI¥IINIONI
- - - - - - - - - JONVNIL
veeLev'e €.1'€68'C 88996/ 19%'€99°C 86€£°€.LG'C G/€98¥'C 6€7°G90'C GlLl'6¥ee 261°1€0°C NOILVYLSININGY
- - - - - - - - - NOISSININOD
peeler’c § €11°668°C § 889'9S.°C § l9v'€99°C $§ 86€'€lSCT $ GlE98FT $ 6EV'G90T $ SLL6vET $ T6L1£0°C
268°c 800°C 0v6'l G.8°'l 118l 0S.°L 1191 09.°€ 916°C JONVHNSNI
¥S1'GrP ¥G1°GE9 G/9€1L9 €26°26S €18'C.G 005°€SS GGE'62¢E 00L‘0ey Zv8'88¢2 NINQV 8 HOV3YLNO
18V'8 G88'9 2599 12¥'9 oLz 0009 LEL9 00z‘8 €529 S3ALLITILN
veGee €91°0¥ G08'8E €67°L€ G2e'9e 000°GE Zv6°'9¢ 00v‘ze €66 '€ ISNIdX3 FT10IHIA
[T AN 4% 0L9'sze 665'V1€ 096°€0€ 189'€62 06.°€82 ¥56'61C 005°€0e S0v'ese S3JIAYIS LOVHINOD
65602 ¥€6'81 v62'8l GL9°LL 8/0°L) 00591 06661 0520z zL0'9l CEIREENE
LLE‘ L8y 696'9.S 8G1' /GG 109'8€S €6£'02S G6.°20S 096'26€ GE0'GOT 668'96€ S1I43IN39 IIA0TdNT
G/8cTl’l i A A" 69z's0c’t L0S'v9L°L [TAN T4 080°280°I 06%'820°) 0.8°G80°I Z1G6'6E0°L AYVIVS
[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy NOILdI¥OS3a
9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz

NOLLVYLSININGY

57



veeev'e $ %z'z-  (1p0'sG) $ Glc98v'C $ % 02 9¢6'0Zy $ 6Ev'S90T $ lejoL
z68°c %yl Il 0S.°L %Z'8 eel LL9°L JONVHNSNI
¥GL'Ghy %9'6L-  (Lbe'80L) 00G'€SS %189 Shl'vee GGE'62E NINQV ® HOVIYLNO
187'8 %G LY 18¥'C 000'9 %Lz (el LeLe S3ILILN
¥€5'¢ce %z v (99%°L) 000°GE %e'G-  (Z¥6'L) Zv6'9¢ ISNIdX3 I1D0IHIA
c€zL'vLe %20 £€'0¢ 062°¢82 %Sl 96.'€E ¥G66'67C SADIAYIAS LOVHINOD
65602 %0°L2 6GH'Y 0059} %G LL-  (061'€) 06661 S3aInddns
LLE‘L8Y %ey-  (¥8¥'L2) G6/°20S %0°82 68601 096°Z6€ S1143IN39g IIA0TdINT
G/8'cZL'L %b'E G6.'9€ 080°280°L %L'G 06585 06%'820°L ANVIVS
73aon 31Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)YAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
G/e98%'C $ %8'G 09zZ°2¢L $ SLL'6¥ET $  %bTl-  (929°€87) $ 6€H°'S90T $ lejol
0S.°'L %G5~ (0102) 09/°¢ %026~ (evL'2) L1191 JONVANSNI
00G°€SS %/.'82 oor'ezl 00l‘0cy %€z (S.°00L) GGE'62E NINGV ® HOVIYLNO
0009 %8'9z- (002°2) 00Z'8 %Z'Se-  (690°2) LEL'9 S3ILIILN
000'GE %0'8 0092 00¥ze %0"7L rs'y Zv6'9¢ 3SN3dX3 I1DIH3A
06.'€82 %G'9-  (062'6L) 00G°€0€ %9°/L-  (9p5'€Q) ¥56°61¢C SIDIAYIS LOVHLINOD
00591 %G'8L-  (052°€) 052'02 %eL-  (092) 06661 s3aIddns
G6.20G %18 09.°L€ G£0'S9Y %G'G5L-  (5202L) 096'26€ S1143IN3g IIA0TdINT
080°280°L %L"0 0Lzl 0/8'G80°L %e'G-  (08€'29) 06%'820°L AYVIVS
139ang (ann)ano (ann)dno 139ang (@nn)dAno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

NOLLVYLSININGY

58



L9v'6v0°c § ebz'les’e § Z91zov'e § 8LL°Z8Z'C § 096°SZL'E § 095°890°€ § €95°600°c § 6€€°L.0°'c § G08°LZ8T $

JONVNILNIVIN
- - - - - - - - - SNOILVY3dO
L9V'6Y0'E €¥Z'12S'e 191°20v'E 811°/82'c 096'SZL'E 095'890'€ £95'600'E 6EEL20'E 508'128'C S3DIAYIS 1¥0ddNS
19v'6¥0'c $ eveleS€ $ JOLcOr'e $ 81L1Z8Z€C $ 096S.L'E $ 095890C $ £95600€ $ 6ec'1/0€ $ S08'128¢C S
- - - - - - - - - Vo3
- - - - - - - - - LIN3IWIOVNVIN 13SSY S3ILITIOVA
- - - - - - - - - SHIV44V TVLNIWNOYIANT
- - - - - - - - - SNOILVY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIAYIS NOILYINHOANI
- - - - - - - - - ONI¥IINIONT
L9V'6Y0'E A gANA 191°20v'E 811°/82'c 096'SZL'E 095'890'€ £95'600'E 6EEL20'E 508'128'C 3ONVNIA
- - - - - - - - - NOILVHLSININGY
- - - - - - - - - NOISSININOD
19v'6¥0E $ evz12Sc $ 29L20r'e $ 8LL282¢€ $ 096G.L'E $ 095890t $ €95600c $ 6ce1l0€ $ G08128¢Z $
L1v'9 oLv'S €€Z'S 950'S G88V 02L% 69€°E 0029 bz JONVAHNSNI
£10'€91 068°2S1 189'¥1 189°Cyl z98'L€L 00Z'€El 6€S'GLL 00S'/S1 £20°121 NINGV B HOVIYL1NO
Zsv'L Z6v'8 S0z'8 126'L 659°L 0ov'L 16€'L 002’2 ¥€6'9 SaILMILN
€9/'L €08'2 6€G°L v8Z'L 8€0°L 008'9 G€Z'9 00S'. 661°L 3ISNIdX3 ITOIHIA
Z0L'L61°) 120'88€’L £80°LYE’L zelL's6e') S16°162°) 085'602°1 512'682°L 002'28Z°1 z86'€ZLl SIDIAYIS LOVHINOD
vLL'Ly 208y 009 L€8' v SLe'ey 0S8'LY L2r'L9 00L‘9Y 151'8€ s31ddns
GE9' /G 885'9¥S yoL'8zs 9vZ'0LS 166'26V 02€'9.Ly 6E0°CLY 651'2hy Z€6' Ly S1143N39 3IA0TdINT
19°191°) 6¥0'79€'} zT6'LLE L vee'ese') TCTA A 069'881°1 0S€'80L°L 08%'Z2LL 998'890°1 ANMVIVS
[9PON 9jey  pajoaloid pajoaiold pajoaiold pajoaiold jobpng pajosloid 19Bpng [enjoy NOILdI¥0S3a

9202 0coc 620¢C 820¢ Leoe 9202 §20C *TA\ 4 veoe

JONVNIH

59



Lov'6¥0’c  $ %9°0- (660°6L) $ 095'890°C $ %0 16685  § €95°600°C $ lejol
LY %0°9€ 1691 0z.Y %L 0¥ LGe°L 69€°€ JONVHNSNI
€10'c9l %2 €18'6¢ 00z‘eel %E Gl 199°/1L 6EG'GLL NINQV ® HOVIYLNO
zsh'. %L°0 4 00%'2 %00 € 16€°L S3AILIILN
€9/°1 %Z YL 296 0089 %L'6 G9g Gez'9 3ISN3dX3 I1DIH3A
20.'261°L %0°L-  (848°LL) 085'602°L %Z'9-  (5£9'62) G12'682°L S3DIAY3S LOVILNOD
1 AYNA% %0°¥L ¥98°S 0S8'Ly %6°28-  (126'S2) L2¥' 29 s311ddNs
GE9'/Sh %6'c-  (589'8L) 0zZe'9Ly %9°Gl 1829 60Ty S1143IN39g IIA0TdINT
192°191°) %ee  (£26'92) 069'88L°1 %E"L 0ve'08 0S€'80L°L ANVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EUAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
095°890°¢  $ %0  (62227) $ 6££1.0€ $ %0C- (922.19) ¢ €95'600°C $ lejoL
0z.L'v %6°€Z-  (08¥°L) 00Z9 %Ly~ (1€8°2) 69€°c JONVANSNI
ooz'ecl %b'GL-  (00€'t2) 006251 %9'9z2-  (196'LY) 6EG'SLL NINQV ® HOVIYLNO
00%'2 %8'C 002 002'L %L'T 16l 16€°2 S3AILIILN
008'9 %6~ (002) 006°2 %6°9L-  (592°1) GeZ'9 ISNIdX3 I1D2IHIA
08G'602°L %.'S-  (029'2L) 00Z'282°L %90 GL0°2 GlZ'682'L SIDIAYIS LOVHLINOD
0S8‘L¥ %6~ (06Z'Y) 001 ‘9% %E 9 1ze'1e Lzv'29 S3aI1ddns
0zZe'9Ly %L L L9L'vE 6GLZrY %g'9-  (0zZL'0g) 6£0°CLY S1143IN3g IIA0TdINT
069'88L°L %6°G 012'99 08v'zelLL %eL-  (0EL'pL) 0S€‘80L°L AYVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02
....... 139ang 20z Ol 139ang 9z0z—- ------- 1390aN9 §20Z 01 d3193rodd §z0z-—--

JONVNIH

60



860°0L.C $ 96¥'SvS'E 009°sZv'e 65.°60€' p€8°L6L°E G69680°C $ 989°G29°C G8€°9/9°C yrpL06C §

- - - - - - - - - JONVNILNIVIN
- - - - - - - - - SNOILY¥3dO
860'0LLC 96%'G¥S‘e 009°Ger'e 65.°60€°E ¥€8°261°¢C G69'680°C 989'G29'C G8€'9/9°C ¥y 105°C SIDINYTS LH¥0ddNS
860°0.LC § 96V'SYSE 009'sZy'e 65.60€'C y€8°L6L°C G69°680°€ $§ 989°G29°C G8€'9/9°C PyL08°C §

- - - - - - - - - avo3al
- - - - - - - - - INIJINIOVNVIN LISSY S3ALLITIOVL
- - - - - - - - - SHIVdV TVLINIWNNONIANIT
- - - - - - - - - SNOILYY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIANY3IS NOILVINYOANI
860°0L.LC 96%'G¥S'e 009°Ger'e 65.'60¢€'C 7€8°261°€ 669680°C 989°GZ9'C G8€'9/9'C Py 1052 ONI¥IINIONI
- - - - - - - - - JONVNIL
- - - - - - - - - NOILVYLSININGY
- - - - - - - - - NOISSININOD
860°0LLC $ 96¥'SYS'E 009°SZv'e 65.°60€'C p€8°L6L'E G69680°C $ 989°G29°C G8€°9/9°C ypL06C §

z08°LL 910°'LL 990l ¥82'0l 9€6'6 0096 0¥0'6 00Z°'L1L L1zol JONVHNSNI
VAN 1% 9GG'6S Zys'.s 16G'GS L12'€S 006°LS 9/9'v¢ 002ty 265'8C NINQV ® HOV3d1lNno
sel'le 86072 €82'€C 96¥'¢e gel'le 000°Le 19002 000°Le 6€5'0C S3ALLITILN
00129 16889 €25'99 v.2'v9 00129 000°09 6v€'LE 00009 soe‘ey ISNIdX3 FT10IHIA
gzl'e 00.°c€€ Sly'zee ZLsLLe 8/6°00€ 008°062 L1616 009°¢ €609l S3JIAYIS LOVHINOD
991 ‘GG 607°G9 161°€9 090°19 66685 000°LS STAAL S 00€‘€S 9/0'8S CEIREENE
€8¢'29. 658668 621'698 820018 129118 GLL'¥8L L0¥*299 G05'9€L 250°159 S1I43IN39 IIA0TdNT
005°L08°} 100'€80°C 195210 60Svv6°l €6.'8.8°1 0ze'sLe’lL €1L¥'69.L°) 08S'0v.'L 11G'22s'L AYVIVS
[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy NOILdI¥OS3a

9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz

ONIYIINIONS

61



86002 $  %boL- (/£9'61E) $ S69'680°C $ %L'LL 600v9Y $ 989'6Z9C $ lejol
z08°/L %168 z0Z'8 009°6 %29 09G 0v0'6 JONVANSNI
¥1'Sy %6°LL-  (€51°9) 006°LS %L 6% vze L) 9/9'v¢ NINQV ® HOVIYLNO
Gel'le %G'E Gel 000°L2 %LY €6 190°02 S3ILILN
00129 %SG°E 0012 00009 %209 16922 6YE'.E ISNIdX3 I1D0IHIA
9zl %86~  (¥20'282) 008062 %G ¥9F  £82'6€T /151G SADIAYIAS 1OVHINOD
991G %Ze-  (5e8°L) 000°/S %Y LG G102 e TAAL S S3aI1ddns
€82'29. %8¢ (268°'12) G/L'v8. %G L) v1.'9LL L0 299 S1I43aN3g IIA01dINT
00S°108L %8°0-  (0zL'tl) 02zZ's18'L %9°C 808Gy CL¥'692°L AUVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EUAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
669'680°C  $ %b'SL oLe‘sly $ 68€9.9C $ %6'L-  (669°05) $ 989'6Z9C $ lejoL
009'6 % vy-  (009°2) 00Z°LL %y Ly~ (091°8) 0v0'6 JONVANSNI
006°LG %Y LL 0022 002ty %9'1Z-  (¥25'6) 9/9'v¢ NINQV ® HOVIYLNO
00012 %0°0 - 000°LZ %yy-  (££6) 19002 S3AILIILN
00009 %00 - 00009 %828~ (159'22) 6YE'.E ISNIdX3 I1D2IHIA
008062 %8°//6/  00Z'/82 009°c %0LEEL  LLB'LY L1G°1S SIADIAYIS LOVHINOD
000°/S %6°9 00.'¢ 00€°'cS %02e-  (520°21) e TAAL S S3aI1ddns
G/L'v8. %SG°9 049'L¥ 505'9¢/ %y'6-  (¥01'69) L0¥‘299 S1143IN3g IIA0TdINT
02Z's18'L %E" 0v9'v. 08S‘0¥.'L %L1 ££8'8¢ cLY'69.°L AUVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

ONIYIINIONS

62



9SE€vS0CT $§ GGE90€C 29¢£'822'c $§ 100°eSLC 002080 $§ S58'600°C $ 958220 $ S88¥86°L $ 80.°289°L $
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - SNOILY¥3dO
9G€'¥50°'C GGE'90€E‘C 29€e'8ee'e L00°€S1°C 002'080°C GG8'600°C 968220 G88'v86'lL 80.'/89°L SIDINYTS LH¥0ddNS
9GEVS0'T § SSE90€C 29€'8eT’c § 100°eSkT 002080 $ SS8'600°C $ 958220 $ S88V86'L $ 80.°289°L $
- - - - - - - - - avo3al
- - - - - - - - - INIJINIOVNVIN LISSY S3ALLITIOVL
- - - - - - - - - SHIVdV TVLINIWNNONIANIT
- - - - - - - - - SNOILYY3dO
- - - - - - - - - JONVNILNIVIN
9G€'¥S0°'C GGE'90€E‘C 29€e'8ee'e L00°€S1°C 002'080°C GG8'600°C 968220 G88'v86'lL 80.'/89°L SIDIAYIS NOILVINHOANI
- - - - - - - - - ONI¥IINIONI
- - - - - - - - - JONVNIL
- - - - - - - - - NOILVYLSININGY
- - - - - - - - - NOISSININOD
9SEvS0CT $§ GGE90€C 29¢£'822'C § 100°€SLC 002°080°C $§ S58'600°C $ 958220 $ S88¥86°L $ 80.°289°L $
19.'Y Legl'L €99°L 209°L €6G°1L 00S°L 192°1L 009y 000V JONVHNSNI
9¥8°9¢ zs8'0r 0.¥'6€ 9€1 '8¢ 9¥8‘9e 009°Ge 986°LE 009°Ge GLo'cl NINQV 8 HOV3YLNO
8¥1'50C A2 7°]" AN 080‘v¥l 80¢'6EL 00S‘vEl 96€'9v7L 005°861 8l.L'6¥l S3ALLITILN
- - - - - - - - - ISN3IdX3 ITOIHIA
002112 269°G.8 6.0°9v8 89v°L18 ¥28'68. GL1€9. 070‘6v8 0S1°/89 906°029 S3JIAYIS LOVHINOD
826'0€L GY1L 9Ll 881°0LL €EV' Y9l €/8'8S51 005°€S ) 000°82L 005921 L6vZLL CEIREENE
126812 18/°'62¢ €9'8L€ 658°20€ 6¥v'L6C 06€°282 ocl'6ee 667692 6.8Gle S1I43IN39 IIA0TdNT
9¥2'989 918°.2. ¥02'€0. vZy 6.9 677959 05279 €70°L€9 0¥0'€99 1021 .LS AYVIVS
[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy NOILdI¥OS3a
9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz

S3JIAYTS NOLLVINYOANI

63



96e¥50Z  $ %2 LoSPr $ 658600 $ %9°0- (L00°€L) ¢ 958°220T $ lejol
19/ %Y ILZ  1L9Z'E 0051 %06} 6¢C 192°L JONVHNSNI
9¥8'9¢ %SG°C vzl 009'GE %E L1 v19'c 986°LE NINQV ® HOVIYLNO
8¥¥'502 %825 8¥6'0. 00G'vEL %L'g-  (968°LL) 96£‘9v7L S3AILIILN
- %00 - - %00 - - 3ISN3dX3 I1DIH3A
00Z'LLL %8'9-  (G16°19) GLL'e9s %L0L-  (526'G8) 0v0'6¥8 SADIAYIAS L1OVHINOD
826'0€L %L vL-  (£25'22) 005°€S1 %661 00S'GZ 000821 S3aI1ddns
126'812 %62 (c9v's) 06€°282 %b'ST 09Z'8S 0€1°62¢ S1143IN39 IIA0TdINT
9¥Z'989 %C'8 966°LG 06Z'¥€9 %0~ (£64T) £¥0°/€9 AUVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EUAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
668600 $ %E’L 0.6vZ $ 688786°L $ %6’ 1L6°'.€ $ 958T20'C $ lejol
00S°L %b29-  (00L°€) 009% %9Z/.- (6gg'e) 192°1L JONVANSNI
009G %00 - 009G %Z0L-  (¥19'€) 986°LE NINGV ® HOVIYLNO
00S'v€L %cze-  (000'%9) 005861 %¢g'9z-  (¥01'29) 96E'9YL S3ILITILN
- %00 - - %00 - - 3SN3dX3 I1DIH3A
GLL'€9/ %L LL G96'G/ 051289 %9°€Z 068191 0v0‘6v8 SIDIAYIS LOVHLINOD
00G°'cSL %E’LT 000°22 005921 %Z'L 00G‘} 000821 S3aI1ddns
06€°'282 %9°9 G68°'LL 661692 %0°GL-  (S9£°0%) 0€L'622 S1143IN3g IIA0TdINT
0S2'7€9 %y~ (062'82) 0¥0'€99 %6~ (166'G2) £¥0'/€9 AYVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

S3JIAYTS NOLLVINYOANI

64



696°200'0L $ 908°'G6S°LL$ 1/9°€0Z°LL § 608128°0L$ €S.'85v°0L$ GSZ0°GOL'OLS B8OS'6EL'6 $ GEG699'6 $ 68V°L8L'6
696°200°01 908°G6S°L | L19°€02°L1 6087280l €G2°8G5v'0l G.0'G0L°0l 80S'6EL'6 GEG'699°6 6811816 JONVNILNIVIN
- - - - - - - - - SNOILY¥3dO
- - - - - - - - SAJIAYIS 140ddNS
696°200'0L $ 908'G6S°LL$ 1.9'€0Z°LL $ 608128°0L$ €S.'85¥°0L$ GSL0°GOL'OL S 80S'6EL'6 $ GEG'699'6 $ 68V°L8L'6
- - - - - - - - - avo3al
- - - - - - - - - INIJINIOVNVIN LISSY S3ALLITIOVL
- - - - - - - - - SHIVdV TVLINIWNNONIANIT
- - - - - - - - - SNOILYY3dO
696°200°01 908°G6S L1 119'€0C'LL 608‘vz8‘0l €G.2'851'01 G.0'soL‘0l 805°6€1'6 GEG'699'6 6811816 JONVNILNIVIN
- - - - - - - - - S3DIANY3IS NOILVINYOANI
- - - - - - - - - ONI¥IINIONI
- - - - - - - - - JONVNIL
- - - - - - - - - NOILVYLSININGY
- - - - - - - - - NOISSININOD
696°200'0L $ 908°'G6S°LL$ 1/9°€0Z°LL § 608128°0L$ €5.'85v°0L$ GSZ0°GOL'OLS B8OS'6EL'6 $ GEG699'6 $ 68V°L8L'6
LLELS G9S°0¥ €61°'6E 898°/¢€ 18G'9¢ 0S€'Ge 6152¢E 9/G'6v 800'%S JONVHNSNI
816°LY 08l ‘vv 989°cy 4 Al% 4 878°6€ 005°8¢ 16.°8€ 00S‘0 25607 NINQV 8 HOV3YLNO
G26'9S vLL'€9 6.6'09 11685 G26'9S 000°GS LY9‘ey 000°GS 8ze'6y S3ALLITILN
0S6'28€ 290°'v52 0.v'sve 691°.€2 6¥l'62C 00¥‘Lee GL0'LSL 000°0.€ 9.¥'8G¢€ ISNIdX3 IT10IHIA
0,826 L€€'88Y°| £00°8ev°L 6.£68€°l geezre’l 000°262°L 608°€.L6 000°z88 29.'€20’L S3JIAYIS LOVHINOD
025°206 S.¥'00L°) 092°€90°} G0€220°) G95°Z66 000°656 658956 000°2.8 ¥19'706 CEIREENE
9¥0'8.€C zeevLLe ¥€5°229'C 6¥8°€€S°C €91°811'c G€'G9€E‘C €826l 629°',62°C 12€'/v0'C S1I43IN39 IIA0TdNT
62v°182'S 25.'068°'S 875°169'G 080°66V'S LZL'ele’s 0SY'€eL’s 265°1€0°G 0€8°20L°‘S 296°20L'y AYVIVS
[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy NOILdI¥OS3a
9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz

JONVNILNIVIN

65



696°,00°0L $ %0°L-  (901L°26) $ S.0°G0L°0L $ %901 196’696 $ 80S'6EL'6 $ lejol
LLELG %Z'SY 196Gl 0GEGE %8 1€8C 61G2¢ JONVHNSNI
816'LY %6°8 8Lv'e 005°8€ %80~ (162) 1628 NINQV ® HOV3YLNO
62695 %SG°E GZ6'L 000'GS %0°92 65E°L1L Lyo'sh S3AILIILN
056°28¢ %0°E.L 0GG'L9L oov‘Lee %9°9% G8€‘0. GLO‘LGL 3ISN3dX3 I1DIH3A
0/8C16 %9'62- (0€1'¥8E) 000°262'L %Z EE L6l ezE 608'€/6 SADIAYIAS L1OVHINOD
025206 %6'G-  (081°99) 000656 %20 LrLZ 658956 S3aI1ddns
9¥0'8.€'C %50 129°CL G/£'G9¢e'C %8°€Z Z60°vSH €8Z°116'L S1143IN39g IIA0TdINT
62¥'182'S %6'C 6.6'LYL 0SH'€EL’S %0 8G68°101 Z6G°1€0°S ANVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)UAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
G.0°G0L0L $ %SV OvS'sey § G€6'699'6 $ %G'6-  (LZ0‘0€S) $ 80S'6EL6 $ lejol
0S€'Ge %.'82- (92Z'vlL) 9/G°6Y %y ye-  (150°21) 61G°C¢ JONVANSNI
005°8¢ %6%-  (000°2) 005‘0% %Zy-  (60L°L) 16.°8€ NINQV ® HOVIYLNO
000°GS %0°0 - 000'GS %.°02-  (6SE‘LL) LYY S3AILIILN
00v'Lee %z 0y~ (009'8¥L) 000°02€ %265  (586'81L2) GLO‘LSL ISNIdX3 I1D2IHIA
000262t %L LY 000°'SL¥ 000288 %b 0l 608°L6 608°'c/6 SIDIAYIS LOVHLINOD
000656 %00} 000°/8 000'2.8 %L'6 65818 658956 S3aI1ddns
G/£'G9¢'C %0°¢ 9¥.'19 629262 %89L-  (9p£'98¢) €8Z'L16'L S1143IN3g IIA0TdINT
0SP'EEL'S %90 0zZ9°'0¢ 0£8°20L‘G %Y L- (8€2°LL) Z6G'1€0'G AYVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

JONVNILNIVIN

66



6100528 § 9Sv'vel'6 $ 0L9'G6E'6 $ +88°2.06 $ €06°0..8 $ ZOEVir'8 $ 092°188°L €€0L6°'L § viI.008°L
- - - - - - - - - JONVNILNIVIN
6100628 9S¥'v2.L'6 019°G6€'6 ¥88°220°6 €06°0L.L'8 20E'v.LY'8 092°288°L €€0°116'L ¥12°008°L SNOILY¥3dO
- - - - - - - - - SAJIAYIS 140ddNS
6100528 $§ 9Sv'vel'6 $ 0L9'G6E6 $ +88°2.06 $ €06°0..8 $ 2ZOEV.y'8 $§ 092°188°L €€0°126°L § v1.°008°L
- - - - - - - - - avo3al
- - - - - - - - - INIJINIOVNVIN LISSY S3ALLITIOVL
- - - - - - - - - SHIVdV TVLINIWNNONIANIT
610°052'8 9S¥'veL'6 019'G6€'6 ¥88°£206 €06'0L.L'8 20E'vLv'8 09¢°288°L €€0°1.6°L ¥1.°008°L SNOILLYY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIANY3IS NOILVINYOANI
- - - - - - - - - ONI¥IINIONI
- - - - - - - - - JONVNIL
- - - - - - - - - NOILVYLSININGY
- - - - - - - - - NOISSININOD
6100528 § 9Sv'vel'6 $ 0L9'G6E6 $ +88°2.06 $ €06°0..8 $ ZOEVir'8 $ 092°/88°L § €£0°Ll6°L $§ ¥I1'008°L
€99°'2S1 G/2'80C zee’10e 12V'v6l €68'/81 00S°L81 z8v'oel 00S‘L¥l 020°6¥1 JONVHNSNI
656911 LS¥°ZLL 759801 086'701 0E¥* 101 00086 69.°28 000°€Ll 1G¢'e8 NINQV 8 HOV3YLNO
9G.'8G1C 680125 LE8'GEY'C 09¥°€5€°C v18°'€l2'C 086°'961°C 292'00€'C GG/'G80°C ¥89'726'L S3ILTILN
G2e'9e 9Cr've zoz'ee L€1°CE 0S0°L€ 000°0€ 698°'Le 000°GE 865'2E ISNIdX3 IT10IHIA
1€2°219° 929'688°| CIAN T4 N 986°€9.°l GEEV0L | 00.'9¥9°L 051’6181 002'8SS°L 6.2'18G'L S3JIAYIS LOVHINOD
96.°€€8 169'716 65.°€88 €.8°€38 66678 001262 988°GE9 009°G08 Z9v'L00°L CEIREENE
96.'G.6 109'691L°1L 0so‘ocl’l Ge8'160°) €16'¥S0°'L 0¥Z'610°'L 868128 86.Cv6 028°'c98 S1I43IN39 IIA0TdNT
160°€9€'C S62'v.8C 160°LLL'C G81°€89°C 6¥7°265'C 28.'v0S‘C 6¥6°99¢€'C 081‘€82‘c G6%'8G1‘C AYVIVS
[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy NOILdI¥OS3a
9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz

SNOLLV¥3dO

67



6100528 $ %LC  (€8Z'vzz) $ 2Z0€'vib'8 $ %L Zv0'286 $ 09Z°.88°L $ lejol
€99°ZS1 %6GL- (8€8°82) 00G°18L %L6E 81016 Z81'0¢El JONVHNSNI
GG6'9LL %E"61L GG6'8lL 00086 %L L Lez'ol 6918 NINQV ® HOVIYLNO
96/'8G1'C %LL- (yzz'se) 086'961°C %Gy~ (28z2'col) z9z'00g'C S3ILILN
G2Z'9¢ %8°02 GzZ'9 000°0€ % LE LEL'S 69812 3ISN3dX3 I1DIH3A
1€2°219°) %L (£96'cE) 00L'9v9°L %18 066221 0GL'6LG L SADIAYIAS 1OVHINOD
96/'€€8 %9't 969'9¢ 004262 %¥'Ge viz'Lol 988'6€9 S3aI1ddns
96/'G16 %EeY-  (vhy'eh) ovZ'610°L %9°€T TYe'velL 86828 S1143IN39g IIA0TdINT
160°€9‘C %25 (189°L¥L) 281'v0S°C %8'G 1£8°/¢€1 S¥6'99€°C ANVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EUAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
20evL¥'8  $ %¢E’9 692°C0S $ €€0°L.6°L $ %L'L-  (€22°€¢8) ¢ 09Z°288°L $ lejoL
006181 %L€T 000'%€ 00G°.¥L %G'LL-  (8L0°2)) Z81'0¢El JONVHNSNI
000'86 %ecl-  (000°GL) 000‘€LL %¢eze-  (Lee'se) 6918 NINQV ® HOVIYLNO
086'961°C %E'G GZZ'LLL GG/'G80'C %E0L 106712 z9z'00€C S3AILIILN
000°0€ %EvL-  (000°G) 000°G€E %G2e-  (LeL'el) 69812 ISNIdX3 I1D2IHIA
002'9%9°L %L'G 00G'88 00Z'8SS" L %GZ-  (0G0'6%) 0SL'6LS L SIDIAYIS LOVHLINOD
001262 %L'1-  (00S°8) 009508 %L1e- (y12'691) 988'GE€9 s3Iddns
0¥Z'610°L %18 Tyl 86.Z¥6 %GZL-  (006°2LL) 868728 S1143IN3g IIA0TdINT
78.1'v0S'C %6 209122 081'€82'C %LE G9/'c8 G¥6'99€'Z AYVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

SNOLLVY3dO

68



VS6'LLLC $ 12L°18v'Cc $ OV8.6EcC $ 09.91€C $ SIv8ecc $ 02.29LC $ €€6Cl8l $ 905860C $ 129€98'1L
- - - - - - - - - JONVNILNIVIN
- - - - - - - - SNOILY¥3dO
¥G6'LLL'T LLLL8Y'T V8 L6E'T 092'91€'Z SL¥'8€2'2 022'291'2 €€6'218'L 905'860'Z 129'€98'L S3DIAY3S 1¥0ddNS
¥G6'LLLC $ 11L°18v'C $ Ov8.68C $ 09.91€C $ SIvgecc $ 02.29LC $ €c62¢l8L $ 905860C $ 129€98'L
- - - - - - - - - voa1
- - - - - - - - - INIWIOVNVIN L3SSV SILLITIOVA
¥S6'LLL'T VLLL8Y'T 9Y8'L6E'T 092'91€'Z SL¥'8€2'2 02.'291'2 €€6'218'L 905'860'Z 129'€98'L SUIV44V TVLNIWNONIANI
- - - - - - - - - SNOILVY¥3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIAYIS NOILYWHOANI
- - - - - - - - - ONI¥IINIONT
- - - - - - - - - 3ONVNI4
- - - - - - - - - NOILVHLSININGY
- - - - - - - - - NOISSINNOD
VS6'LLLC $ 12L18v'Cc $ OV8J6EcC $ 09.91€C $ SIv8ecc $ 02.2¢9LC $ €€6¢CL8L $ 905860C $ 129€981L
9¢6'6 9zv'9 6029 666G 961G 009°G 1€2'S 0096 6Y0'6 JONVANSNI
229'L¢€ ¥€6'€G 0LL'ZS 805 Sv9'8y 000°Lt §61'ST 05€'9¢ 8Y€'ST NINGV ® HOVINLNO
¥8€e'8 €€0'8 192°2 66V, Sve'L 000°Z €TL'9 0018 0L%'L s3ILAILN
0£9'8) 55902 1G6'61 z82'61 0£9'8) 000'8} G69'LL 000'8} €68'9) 3SN3dX3 IT0IHIA
¥11'602 ¥96'222 ver'sLz 61802 101102 00€' 761 6726 001202 pLEVEL S3DIAYIS LOVHLNOD
881891 92181 £76'081 v28' L1 Z16'891 002'€91 £v0'GEL 005291 986'221 s311ddns
WT'YLS €22'009 926'6.S G1€'09S 19€'L¥S 090°€2S z6£'2EY 958'96Y 91211 S1143N39 33A0TdINI
G11'50Z'L 092°Z8€'} L1G'GeE’L GGE'06Z°) 02L'9v2'L 095402" 9v9'260'L 000°'G9L°} 982°020'} AYVIVS
PO 9Jey  pojoslold  pajoaloid  pajoaloid  pajosloid 19bpng pajoaloid 19bpng [Enjoy NOILdI¥OS3a
9202 002 6202 8202 1202 9202 5202 s202 A

SHIV44V TVLINIWNOYIANT

69



¥S6°LLLT $ %b'0 ¥£Z'6 $ o0z.291C $ %E'61 18L.°6vE $ €£6C18°1L $ lejol
9¢6'6 %y L. 9gey 009°S %L L 69¢€ 1€2°G JONVINSNI
zz9'l€ %0°02- (82£'6) 000'L¥ %528 S¥Z'Le GG/'GC NINGV ® HOVIYLNO
¥8¢'8 %861 ¥8¢e'lL 000°Z %Ly 112 €219 S3AILIILN
0€9'8l %G'C 0€9 0008l %L1 S0€ G69°LL ISN3IdX3 I1DIHAA
¥21'602 ) v.8'vL 00€'v61 %66 1G8'96 6716 S3ADIAYIS LOVHINOD
881891 %L 886'% 00Z'c9L %6°02 15182 £¥0'SEL s3aI1ddns
IrZ'vLS %LL- (¥18'8) 090°'c2S %0°12 89906 Z6ECEY S1143IN3g IIA0TdINT
G/2'S02'L %L"0 GlLZ'L 096'402"L %Z0) PLE'LLL 9¥9'260°L AUVIVS
J3aow 31vd (ann)dao (@nn)no 139ang (@nn)dno  (@Nn)dA0 @3Lrodarodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY §20Z2-—--- -—----- @31D3royd 20z Ol 13oang 920z
0z.291C $ %1’E vLZv9 $ 905860 $  %9cL- (£.6'682) $ ¢££6CI8L $ lejol
009°G %L Ly (000%) 0096 %Gy (69¢'t) 1€2°G JONVANSNI
000'L¥ %E'6¢ 0S9°'0L 05€'9¢ %Z'62- (S65°0L) 6G'6 NINQV ® HOVIYLNO
000°Z %9°cl-  (00L°L) 008 %0°LL- (22€°)) €219 S3ILILN
00081 %0°0 - 000'8L %L L= (S0€) G69°LL ISN3IdX3 I1DIHAA
00€'v61 %6'¢-  (008'2) 001202 %815~ (1L59'¥01) 6vv'L6 SADIAYIAS LOVHINOD
00Z'c9l %b0 002 006291 %6°9L-  (L54'12) £¥0'SEL s3aInddns
090°'€2S %E'G ¥02'92 968961 %0°€L-  (¥9p'¥9) z6€CeY S1143IN39g IIA0TdINT
0957021 %b'e 09G'6€ 000'G9L°} %29~ (¥se'es) 9¥9'260°L ANUVIVS
139ang (ann)dno (ann)dno  139ang (ann)ano  (ANN)EAO  @3Lo3arowdd NOILdINOS3a
9202 $ 6202 $ 6202

SHIV4d4V TVINIWNOYIANT

70



96919, $ 9859918 $ 1Zr068. $ 966€¢9. $ €6.G9€. $ 80L9LL'L $ /SOLLZ9 $ L6C6GEL $ VI80ZLS
- - - - - - - - - JONVNILNIVIN
9/6'919'2 985'991'8 LZr'068'L 965'€29°L €6.'G9"L 802'9LL°L 169'112'9 16€'65€'L ¥18'022'S SNOILVY3dO
- - - - - - - - - SIDIAYIS L1¥OddNS
9/6919°'. $ 9869918 $ 1cr068. $ 965¢€¢9. $ €6.S95L $ 80.9LLL $ JS9LIZ9 $ 16€6GEL $ VI8OZLS
- - - - - - - - - Ivoa1
9/6'919'2 985'991'8 121’068’ L 965'€29'. €6.'59€', 809412 1S9°112'9 16€'65€'L v18'02L'S LIN3IW3IOVNVIN 13SSV S3ILITIOVA
- - - - - - - - - SHIV44V TVLNIWNOYIANT
- - - - - - - - - SNOILVY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIAYIS NOILYIWHOANI
- - - - - - - - - ONI¥IINIONT
- - - - - - - - - JONVNIA
- - - - - - - - - NOILVHLSININGY
- - - - - - - - - NOISSININOD
96919, $ 9859918 $ 1Zr068. $ 96G€¢9. $ €6.G9€. $ 80L9LL'L $ /SOLLZ9 $ L6C6GEL $ VI80ZLS
0/5°S0} 69,7811 ZSL VL1 Z/8°0)1 €2L20b 005°€01 €/7°08 000201 €68°20} JONVAHNSNI
198'99 £0.'601 £66'S0L 601201 9686 009'G6 LLo'oy 009't9 ¥26°LE NINGV ® HOVIYL1NO
896°L12 9€5'€6¢ 0L9'€82 6L0'%.2C €5.'v92 008's5C z00'sle 008'¥0Z 09€'ZhL SaILMILN
0S8'€LL 822'9z1 656°L2L Ge8' /Ll 0S8'€LL 000°0}1 €69'76 000°0L 4 1€5'G6 3ISNIdX3 ITOIHIA
785'661°C L1Ezes’L 67€0LL') Z8v'0LL'L 6£9'259°L €G/'965°1 000°00€"L 002's2L'2 2.6'856 SIDIAYIS LOVHINOD
8/9'¢S1°lL 812'109'L ¥GS 1S L 12z'seY'L 8G9Vl S08'G6E‘L v19'710°L S99'VLL'L 95€'020°L s31ddns
6£8'62L'L €10’} LLE16LL LEOLGLL 80LzhL'L 00S'%20°} 852'€06 2€9'160°L 268'9/6 S1143N39 3IA0TdINT
829'5€9°C 80€°158'C 188'VS.LT 922'199°C 912'115C 0S.'v8Y'Z $¥5'G96°T 005'9¥S'C 188'16€'C ANVIVS
[9PON 9jey  pajoaloid pajoaiold pajoaiold pajoaiold jobpng pajosloid 19Bpng [enjoy NOILdI¥0S3a
9202 0£02 6202 8202 1202 9202 S202 5202 vzoz

LNIWIOVNVIN LISSV SAILITIDVS

71



9/6919°L $ %0°L 892005 $ 80.9LL°L $ %9'¥1 150606 $ LS9°LLZ'9 $ lejol
0/G°S0L %0°C 0.0C 00G°€0L %982 120°¢2 €/¥°08 JONVHNSNI
19899 %L°0e- (6£2'82) 009'G6 %6'8EL  685'GS LLO‘0OY NINQV ® HOVIYLNO
896°L1C %L LL-  (2es'e) 008552 %L"0Z 86.°Ch z00°'c1LZ S3AILIILN
088‘€LL %SG°E 068'c 000°0LL %Z9l 10€'G1L £69'76 3ISN3dX3 I1DIH3A
785'661°C %8°LE 628'209 €G/'96G"L %822 €6/'96¢ 000'00€"L SADIAYIAS 1OVHINOD
8/9'¢SLL %y LL-  (L21'Tve) G08°'G6E'L %9°LE LELL8e v/9'710°L S3aI1ddns
6£8'62L° L %Z'G 6£€GS 00G'v20°L %06} vzl 8GZ‘€06 S1143IN39g IIA0TdINT
829'G£9'C %L'9 8/8'051 0G.'¥81'C %z'e-  (G62'08) 6¥5'695°C ANVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EUAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 6202
....... 139aN9g 920Z OL AQNLS JLVY G202 ------ A31D3royd 20z Ol 13oang 920z
80L9LL°L $ %e'e-  (689Zv2) $ 16€6S€°L $  %9GL- (ovZivL‘L)$ 299°1129 $ lejoL
00G°€0L %G1 00G°L 000°20L %L1z-  (L25°12) €/¥°08 JONVHNSNI
009'G6 %0°8Y 000°L€ 00949 %L'8e-  (685'¥2) LLo‘ov NINGV ® HOVIYLNO
008552 %6'¥¢C 000°LS 008'¥0Z %0'Y z02'8 200°€1Z S3AILIILN
000°0LL %00 - 000°0LL %6°cl-  (L0€'GL) £69'76 3ISN3dX3 I1DIH3A
£G/'965"L %6vZ-  (Lb¥'829) 00zZ'seL'z %8'8e-  (002'GZ8) 000'00€"L SIDIAYIS LOVHLINOD
G08'G6E" L %Z'S¢C orL'182 G99'vLL L %06~  (166'66) v/9'710°L S3aI1ddns
0057201 %9'L-  (2eL'LL) z€9'160°L % LL-  (v1€'881) 8GZ'€06 S1143aN39 33A01dINT
0S5.'v84'C %y (062°19) 005'9v5'C %80 S¥0'61 6¥5'G95°C AYVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

LNIWIOVNVIN LISSV SAILITIDVS

72



18P ZLL ¢ €ZL'206 $ vv'9l8 § 6089¥8 $ €118 $ GS0S06L $ G9eGLL $ 8LZ€69 $ €9.°19G

- - - - - - - - - JONVNILNIVIA
- - - - - - - - - SNOILY¥3dO
18¥'LLL €21°206 L¥1'9.8 608918 €.1'818 G0S'06. G9e'SL.L 812'€69 €92°19S SIDIANYIS LH¥0ddNS
18 ZLL  $ €TL206 $ Ivv'9l8 § 6089¥8 $ €LL'818 $ G0S06L $ G9€GLL $ 8lZ'€69 $ €9.°19S

L8Y'LLL €21°L06 L¥¥'9.8 608°918 €/1'818 G0S'06. G9e'GL.L 812'€69 €9.°19S avo3a
- - - - - - - - - INIJNIOVNVIN LISSV S3ALLITIOVL
- - - - - - - - - SHIVdV TVLINIWNNONIANIT
- - - - - - - - - SNOILYY3dO
- - - - - - - - - JONVNILNIVIN
- - - - - - - - - S3DIAY3IS NOILVINYOANI
- - - - - - - - - ONI¥IINIONI
- - - - - - - - - JONVNIL
- - - - - - - - - NOILVYLSININGY
- - - - - - - - - NOISSININOD
18P ZLL ¢ €ZL'206 $ vv'9l8 § 6089¥y8 $ €118 $ GS0S06L $ G9eGLL $ 8LZ€69 $ €9.°19G

0.0 689 G99 €9 129 009 L€G 000°C €191 JONVHNSNI
L¥6'GEL ¥55°Z61 €70°'981 TGL'6LL €L9€Ll 008°291 621'GL ose‘lel ¥90°'.S NINQV 8 HOV3¥LNO
G6.°C zl9'e 8vs'e 8cr'e zle'e 00z'c ozl'e 00.°C €€6°C S3ALLITILN
oLz G889 2599 12¥'9 oLe'9 0009 0009 0009 0009 ISNIdX3 FT10IHIA
0..°2ce 8G¥'9G 6¥5vS ¥0.°2S 226'0S 00zZ'61 LvZ'6LlL 000°ce 181'€€ S3JIAYIS LOVHINOD
859V YoL's 686 128y 859V 00S'v G69'G 00§y €ov'e CEIREENE
198°2S1 987881 zLest ¥56°GLL ¥00'0L1L GSZ'v9l €0€'6EL 869°L¥| L188€l S1I43IN39 IIA0TdNT
¥91°06€ viZ'esy 888° LV 080°czy €.,'80¥ 0S56'76€ S¥0°99¢ 0,6°9.€ zen‘s6le AYVIVS
[oPOIN @38y pajosloid pajoaloid pajoaloid pajoaloid jabpng pajoaloid jabpng lenjoy NOILdI¥OS3a

9202 0€02 6202 8202 202 9202 Ggzoe G20z vezoz

avoa

73



18v'LLL $ %¢6-  (b20'el) $ G0S06L $ %S0l ovL's. $ G9gSLL  § lejol
0.0C %0'S¥Z  0L¥'L 009 %0°Cl 69 LEG JONVANSNI
L¥6'GEL %06L-  (£58°L€) 008291 %G2C) 1/£26 621'G. NINQV ® HOVIYLNO
66.'C %.ZL-  (90%) 00Z'c %9°C 08 ozL's S3ILILN
0lZ'9 %G 0Lz 0009 %00 - 0009 ISNIdX3 I1D2IHIA
0,222 %.°€5-  (0€¥'92) 00Z'6¥ %285~ (1¥0'02) LYZ'6LL S3DIAY3S LOVILNOD
859'Y %S¢ 8S1 005y %0Lz-  (S6L°1L) G69'S s311ddNs
198°ZS1 %6°9-  (88€LL) GGZ'P9L %6°L) 26672 £0€'6EL S1I43aN3g IIA01dINT
¥91°06¢ %Z'L- (982'%) 0G6'76€ %6, 506'82 S¥0'99¢ AUVIVS
73aon 3Lvd (ann)ano (@nn)ano  13oang (@NN)AEAO  (aNN)EUAO  @3Ld3rodd NOILdINOS3a
9202 $ 9202 $ 1114
....... 139an9g 920Z OL AANLS ILVY §20Z-—------ ------- 3LOIrodd 20z Ol 139ang 9z0z-------
G05°06. $ %0'¥L 18216 ¢ 812°€69 $ %Z'S Lz $ S9EGLL  $ lejol
009 %0°02-  (00¥°L) 000°C %G'el-  (691°L) LEG JONVANSNI
008°291 %€g°8¢ 0Gt'9y 0se‘L2L %828~ (126'Gh) 62¥'S. NINQV ® HOVIYLNO
00Z'c %G8l 00S 0042 %9°Gl ozy ozL'e S3ILITILN
000'9 %00 - 0009 %00 - 0009 ISNIdX3 I1D2IHIA
00Z'6Y %8°€S 00Z'LL 000°Z€ %9'2/C  LvZ'l8 RN S3ADIAYIS LOVHINOD
00S'v %0°0 - 00S'Y %9°92 G6L°) GB9'S S3aI1ddns
GSZ'¥9l %Z L) 16G'91L 869°'L¥L %G (GBE'S) €0E'6El S1143aN39 33A01dINT
056't6€ %8P 086°'LL 0/6'9.€ %6Z-  (GZ6'0L) S$0°99¢ AUVIVS
139ang (ann)ano (@ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a
9202 $ 6202 $ 6z02

avoa

74



(028'216) ¢ (996°05L°L) $ (pvo'zLL'L) $ (6skv20°L) $ (sor‘sco’t) $ (000°€00°L) $ - ¢ (000z88) $

(028°216) (996'051°L)  (pvo'zhLl)  (Bevv20°L)  (soiL'seo’t)  (000°€00°)) - (000°288)

(028'216) ¢ (996°05L°L) $ (pvo'zLL'L) $ (6skv20°L) $ (sor‘sco’t) $ (000°€00°L) $ - ¢ (000‘z88) $

(0£8°216) (996'051°L)  (pvo'zhll)  (6evv20°L)  (soiL'seo’t)  (000°€00°)) - (000°288)

(028216) ¢ (996°05L°L) $ (Fvo'zLLL) $ (6skv20°L) $ (sor‘sco’t) $ (000°€00°L) $ - ¢ (0o00z88) $

(028°092) (0s9°0.€) (911°85¢) (900°9%¢) (soe'vee) (000cze) - (000°252)

(050°259) (91€£'082) (826'€52) (eev'gzs) (008‘€02) (000'089) - (000'0£9)

|9POIN ey pajoaloid pajoaloid pajoaloid pajoaloid 1°9bpng pajoaloid 19bpng |enjoy
9202 002 6202 8202 1202 9202 6202 6z02 A4

SONIAVS ADNVIVA @3.103rodd
JONVNILNIVIN

SNOILLVY3dO

S3JIAYTS LA0ddNS

SONIAVS ADNVIVA @3103rodd
avoa

LINIJNIOVNVIN LISSV S3ILITIOVL
SIV4dV TVLINIWNOYIANI
SNOILLVY3dO

JONVNILNIVIN

S3JIAYES NOILVINYOANI
ONRITFINIONI

JONVNId

NOILVILSININGY

NOISSININOD

SlidaN3g
SARVIVS

NOILdIYOS3a

SONIAVS AJDNVIVA @3.103rodd

75



(028216) $ %0°6" oct'o6  $ (000°€00°L) $ %0°0 (000°c00°L) $ - $ lejol

(0z8'092) %E6L- 0829 (000°cze) %00 (000°cze) - S1143aN39 33A01dINT

(060259) %L P~ 0562 (000‘089) %00 (000‘089) - AUVIVS

J3aow 31vy (ann)dao (@nn)no 139ang (@nn)dno  (@Nn)dA0 @3Lro3arodd NOILdINOS3a

9202 $ 9202 $ 6z02

....... 139aN9g 920Z OL AQNLS JLVY §20Z2-—--- -—----- A31D3rodd 20z Ol 13oaAng 9z0z—-

(000°c00’L) $ %2'cl  (000°12L) $ (000Z88) $ %0°00L- 000288 $ - $ lejol

(000°czE) %z'8¢  (000°12) (000'252) %0°00L- 000252 - S1143aN39 33A01dINT

(000'089) %6°L (000°0%) (000°‘0£9) %0°00L-  000°'0£9 - AYVIVS
139ang (ann)ano (ann)dno 139ang (@nn)dno  (@NN)EAO  A@31o3rodd NOILdINOS3a

9202 $

T4 114 $

*TA\ 4

SONIAVS AJDNVIVA d3133rodd

76



Capital Improvement Plan Little Rock Water Reclamation Authority 2026 Budget

Capital Improvement Plan

Capital Improvement Plan Overview

The Capital Improvement Plan (CIP) is a five-year plan which forecasts the timing and scope of
capital projects identified within LRWRA’s fully integrated Asset Management/ Preventive
Maintenance Program, along with any major NPDES permit compliance projects. The CIP is
reviewed annually to reflect the latest priorities and updated cost estimates.

A capital expenditure for LRWRA is any expenditure equal to or greater than $5,000 on construction
projects or purchases of new equipment with an expected useful life of more than one year.
Expenditures equal to or greater than $5,000 on work, equipment parts, or a combination of the two,
that add discernible life to an existing depreciated asset are also treated as capital expenditures. In
general, expenses associated with additions, replacements, reconstructions, improvements, or
betterments qualify as capital expenditures.

The CIP is prepared within each department of LRWRA, assimilated and reviewed by the Executive
Staff, and submitted for the CEQ’s approval. After the CEO’s approval, the CIP is incorporated into
the Annual Operating Budget and submitted to the LRWRC for approval in November of each year.

2026 Capital Improvement Plan Summary

During the 2026 planning process, LRWRA affirmed that the most significant future capital
investment requirements include: (1) continued National Pollution Discharge Elimination System
(NPDES) permit compliance for all three wastewater treatment facilities; (2) implementation of a fully
integrated Asset Management / Preventive Maintenance Program, and (3) supporting growth driven
by economic development in the Port of Little Rock and westward expansion of the city.

CIP projects such as routine wastewater collection system upgrades, pumping and treatment facility
improvements and general plant renewals are identified within the Asset Management/ Preventive
Maintenance Program. These items along with continued compliance with NPDES permit
requirements make up the estimated $65,525,774 for 2026 CIP expenditures. The 2026 Capital
Improvement Expenditures by Project Category chart on page 78 provides a breakout by percentage
related to each grouping of CIP project types.

77



Capital Improvement Plan Little Rock Water Reclamation Authority 2026 Budget

2026 Capital Improvement Expenditures by Project Category

Transportation
& Equipment

2 39 General Plant
. 0

6.8%

Collection System

Rehab & Repairs
Reclamation 18.2%
Facilities
58.5% Relocations
2.5%

Pumping Facilities
11.4%
Growth 0.2%

$20,220,168 of capital project funding for 2026 budgeted expenditures is composed of State
Revolving Loan Funds (RLF 2024). The remaining expenditures are funded by 2025 revenues, cash
reserves and future bond offerings.

2026 Funding Sources for Capital Projects

Future Bond

RLF 2024
Offering 30.9%
33.4%
Cash
Reserve Revenue
Funded Funded
18.6% 17.2%

78



Capital Improvement Plan Little Rock Water Reclamation Authority 2026 Budget

Significant capital projects require more than one year to complete but usually less than three years.
There are times when the planning/design for those projects are started and completed several years
in advance until funding can be secured to start the construction phase.

The projects planned for 2026 are listed on pages 85 through 113.

NPDES Permit Compliance Projects

‘ Fiscal Year 2025-2030

Biosolids Land Purchase

LRWRA'’s has an ongoing concern related to the continued availability of privately owned permitted
land. To potentially reduce our hauling costs and stabilize our access to permitted sites, LRWRA is
pursuing the purchase of at least 50% of the required land application area. This budget item is for
the purchasing of land for future land application purposes.

2026 Expenditures: $1,000,000

Future Project Costs: $1,138,500

Funding Sources: System Revenue; Future Debt Issues

Completion Date: 2029

Recurring Capital Projects

‘ Fiscal Year 2025-2030

In-House Manhole Construction

LRWRA construction crews intend to direct available workforce towards the construction of
manholes which consist of a combination of replacement manholes and new manholes.

e 2026 Expenditures: $210,000

e Future Project Costs: $913,500

¢ Funding Sources: System Revenue; Reserves; Future Debt Issues

e Completion Date: Annually

Developer Funded Projects

Developer Funded Projects are sewer main extension projects paid for and constructed by the
developer of a parcel of land within the City of Little Rock that does not have sewer service available.
Sewer main extensions are constructed according to Little Rock Water Reclamation Authority
specifications and are donated by the developer to become part of the Little Rock Water Reclamation
Authority’s System upon acceptance. The budgeted amount consists of In-House Labor.

e 2025 Expenditures: $206,000



Capital Improvement Plan Little Rock Water Reclamation Authority 2026 Budget

e Future Project Costs: $967,205
¢ Funding Sources: System Revenue; Reserves; Future Debt Issues
e Completion Date: Annually

In-House Sewer Line, Rehabilitation and Construction

LRWRA utilizes a General Engineering Study (GLES) process for identifying sewer lines within the
collection system that may require rehabilitation or replacement. The GLES process relies on
communication between Engineering Services, Cleaning/Inspection, and Construction/Maintenance
to be effective. Sewer lines that may need attention are identified through field investigation and a
numerical value is calculated based on field assessment criteria. This numerical value represents
the condition of the sewer line and is used to rank the sewer lines (i.e., higher the number means
more critical). These sewer lines are assigned to Engineering Services for evaluation to determine
the best method to address the problem(s) with the sewer line. The sewer line may be rehabilitated
utilizing one of our annual maintenance contracts or reconstructed using LRWRA construction crews.

Projects include New Mains, Replacement Mains, Sewer Repair Lines > 18” , Manhole Rehabilitation
and Replacement, and other miscellaneous projects. A complete list can be found on page 87 and
the project narratives on pages 98.

2025 Expenditures: $10,163,022

Future Project Costs: $68,974,588

Funding Sources: System Revenues; Reserves; Future Debt Issues
Completion Date: Annually

Trenchless Sewer Line Renewal

Trenchless sewer line renewal is for the rehabilitation of structurally deteriorated line segments that
contribute to non-capacity overflows. Trenchless methods include Cured-in-Place Pipe (CIPP) and
Pipe Bursting. Sewer line segments are identified through Sewer System Overflow (SSO) follow-up
inspections and routine collection system inspections by LRWRA crews. The line segments slated
for trenchless rehabilitation are typically located in areas where replacement by reconstruction is
costly due to site restrictions. Lines identified by LRWRA as needing rehabilitation are added to the
GLES list of projects. Each line segment is evaluated, and a ranking value is assigned based on
criteria established by LRWRA. Utilizing the GLES list and ranking system, line segments are
scheduled for rehabilitation.

2025 Expenditures: $1,500,000

Future Project Costs: $7,770,000

Funding Sources: System Revenue; Reserves; Future Debt Issues
Completion Date: Annually

Relocation Projects — Sewer Lines

These relocation projects are driven by either the Arkansas Department of Transportation (ADOT)
or the City of Little Rock (CLR), where roadway or drainage improvements are to be constructed. In
these cases, there is often a need for relocation of a main or service laterals to accommodate the
proposed improvements, which are covered under this budget item. Also covered under this budget
items are those cases where LRWRA determines that sewer mains and/or services in a CLR project
area are otherwise in need of rehabilitation. In these cases, LRWRA request that the CLR contractor
complete the work under their CLR contract, and LRWRA then reimburse CLR.

80



Capital Improvement Plan Little Rock Water Reclamation Authority 2026 Budget

2025 Expenditures: $1,646,000

Future Project Costs: $2,891,210

Funding Sources: System Revenues; Reserves; Future Debt Issues
Completion Date: Annually

Reclamation Pumping Facilities Asset Renewals

A complete list can be found on page 89 and the project narratives on page 100.

2025 Expenditures: $7,498,897

Future Project Costs: $24,600,424

Funding Sources: System Revenues; Reserves; Future Debt Issues
Completion Date: Annually

Reclamation Treatment Facilities Asset Renewals

A complete list can be found on page 90 and the project narratives on page 102.

2025 Expenditures: $38,338,387

Future Project Costs: $153,163,070

Funding Sources: System Revenues; Reserves; Future Debt Issues
Completion Date: Annually

Transportation Equipment

A complete list can be found on page 92 and the project narratives on page 105.

2025 Expenditures: $1,484,500

Future Project Costs: $7,427,140

Funding Sources: System Revenues; Reserves
Completion Date: Annually

General Plant

A complete list can be found on pages 94 and the project narratives on page 108.

2025 Expenditures: $2,526,800

Future Project Costs: $3,679,858

Funding Sources: System Revenues; Reserves; Future Debt Issues
Completion Date: Annually

81



Capital Improvement Plan Little Rock Water Reclamation Authority

Yearly Project Expenses by Major Category

2026 Budget

$80 m General Plant
$70 —-
B = Transportation &
$60 —-— | ~ Wssm === Equipment
Reclamation
on $50 Facilities
z
% $40 = Growth
=
=
$30 © Pumping
— Facilities
20 N
$ m Relocations
$10
- m Collection
$- System Rehab &
2026 2027 2028 2029 2030 Repairs
Project Funding by Major Category
80
60 I
(%]
c
Q
= 40
=
20 i |
2026 2027 2028 2029 2030

M RLF 2024 1 Revenue Funded  Cash Reserve Funded = Future Bond Offering

82



Capital Improvement Plan Little Rock Water Reclamation Authority 2026 Budget

Long Term Capital Improvement Plan

The Little Rock Water Reclamation Authority’s long term capital improvement plan (shown on page
97) includes project forecasts from 2026 through 2030. Gross expenditures of approximately
$339,376,642 are forecasted to be complete through 2030 funded by system revenues, reserves,
multiple RLFs and future debt issues. Of the forecasted 2026-2030 amount, approximately
$68,253,757 will be from system revenues, $12,189,848 from cash reserve funds, $26,353,741 from
existing State Revolving Loan Funds, and $232,579,295 from future debt issuances.

Capital Project Funding

Due to state procurement laws and the nature of capital improvement expenditures, it generally takes
more than one fiscal year to complete most capital improvement projects. Therefore, many projects
carry over from year to year before they are completed and placed into service. LRWRA does not
award a project contract unless it is fully funded. However, many large projects have multiple year
and/or multiple phase construction periods. Capital project funds are provided by revenue bond
issues, state revolving loan funds, and sewer system revenues. In addition to the RLF funding of
capital projects, projected construction interest expense of $2,614,541 is also included in RLF bond
proceeds for 2026 through 2030.

State Revolving Loan Funded Projects

Existing State Revolving Loan Funds (RLF 2024)

A State Revolving Loan Fund was issued in 2024 and provides $65,000,000 in funds
available for multiple treatment facility asset renewals. At December 31,2025, it is estimated
there will be $23,739,200 remaining in loan funds excluding capitalized interest.

RLF 2024 Projects Funding

Forecast Date Date

Project Construction = Completion

AFWREF Influent Pumping Station &

Process Rehabilitation $ 6,173,000 2024 2026 RLF 2024

FCWRF Solids Processing $ 17,566,200 2024 2027 RLF 2024

$23,739,200

System Revenue and Reserve Funded Projects

Capital projects funded by system revenues consist of short main extensions/manholes, developer
funded projects, new sewer mains, small replacement main projects, sewer line relocation projects
required by the City of Little Rock or the Arkansas Department of Transportation, pumping and
treatment facility projects, transportation equipment, and routine general plant projects. The budget
reflects revenue funded projects of $80,443,605 being forecasted through 2030 as shown on the
chart below.

83



Capital Improvement Plan

Little Rock Water Reclamation Authority

2026 Budget

System Revenue and Reserve Funded Projects 2026 Budget |2027-2030 Budget | Projected Total
Collection System Rehab and Repairs S 1,741,000 | $ 25,770,690 | § 27,511,690
Relocations 1,646,000 2,891,210 4,537,210
Pumping Facilities 2,145,000 16,553,791 18,698,791
Reclamation Facilities 12,900,387 5,852,007 18,752,394
Transportation / Equipment 1,484,500 4,514,125 5,998,625
General Plant 3,526,800 1,418,095 4,944,895

S 23,443,687 | S 56,999,918 | S 80,443,605

System Unfunded Revenue Projects

In our long-term capital improvement plan (2026-2030) there are several projects starting in 2026
and going through 2030 for which the funding source has not yet been specifically identified. Most
likely the funding of these projects will require LRWRA to secure funding from additional long-term

debt and the use of cash reserves.

84



9'¢/G'v9 1'992'8¢ 6°90£'9¢ v'¥22'29 sain)ipuadx3 18N
(06512) - (06512) - SuolNQUIUOY B SBOUBAPY
9'2€.'99 1'992'8¢ 6'G97'8¢ VA AAA) sain)ipuadx3 ssoi9 SIv1iOolL
8'925'¢c 8Y0v'e 0zzLL 6'G6Y'C 13N
- - - - %Y
8'925'¢E 8Y0v'e 0zzLL 6'G6Y'C SSO¥O jue|d |eJsusn 0000t26
S8yl S8yl - ¥'9€0°C 13N
- - - - %Y
S¥8y'lL S8yl - ¥'9¢0°C SSO¥O juswdinb3 uonenodsuel | 0000tZ8
¥'8£€°8¢ v'G6YLL 0'€¥8'9Z v 26E v 13N
- - - - %Y
¥'8€£'8¢ v'GevLL 0'ey8'9z v'Z6E' v SSO¥O sefj|ioe UoeWEDDY JBJEAA 0000t22
6'861'L 00L'Y 6'LBE'S 'EeYG L 13N
- - - - %Y
6'86%'/L 0'0LY 6'L6E'E g'eYGL SSO¥O saj|ioe Buidwngd 0000t29
0'9¥9°L 0°0€9 0'9L0°L 1'90. 13N
(0'651°2) - (0'651°2) - %Y
0'G08'E 0°0€9 0'G.L'E 1'902 SSO¥O sjosfold uoneooisy 0000t2S
0'8£8°0L 0'620°. 0'608'C 6°06E'6 13N
- - - - %Y
0'8€8°0l 0'620°L 0608 6°06£'6 SSOYD 1500 AN je sulep Jusweoe|dey 00002V
0'6Z8 0002 0'GZl ¥'8v¢ 13N
- - - - %Y
0'GZ8 0002 0'GZl ¥'8ve SSO¥O 1800 AN 1e sulepy meN 0000tZE
0902 0902 - 0°€0Z 13N
- - - - %Y
0902 0902 - 0'€0Z SSO¥O sjosfold ysoda@ uononisuo 0000t22
00LZ 00LZ - G /01 13N
- - - - %Y sejoyuley
00Lg 00LZ - G'/0L SSOYD M8N / suoisusjx3 Ulepy Joys 000021
9202 9202 9z0¢ Gz0e NOILdI4OS3aa H39NNN
V.10l M3N HINO-AYYVYD S3ISNIdXT 103roydd 103royd

80p|d [ewioad auQp 0} SJejjoq JO spuesnoy |

ue|d juswanoidwyi jeyded 920z

85



Manhole / New Mains

Project Narratives
Thousands of Dollars to One Decimal Place

1260000 Manhole/Port Installed $ 1,231.0
This is an annual project for the construction of manholes and ports where needed throughout the collection system using inhouse crews,
equipment, and materials. Projected costs are estimated and adjusted accordingly.

Project Number Description 2025 2026 2027-2030 Total
1260000 Manhole/Port Installed $ 1075 $ 2100 $ 9135 $ 1,231.0
2260000 Construction Deposit Projects $ 1,376.2

LRWRA provides inspection oversight for developer funded collection system expansions by way of obtaining and reviewing all records of
easements, plats, and as-built information for all extensions to the collection system. Annually, LRWRA accepts $1.5M in sewer collection
system assets from private, developer funded infrastructure projects.

Project Number Description 2025 2026 2027-2030 Total
2260000 Construction Deposit Projects $ 2030 $ 206.0 $ 967.2 $ 1,376.2
3250100 Wastewater System Capacity Improvements for Growth (LM Collection) - Study $ 212.8

To study the collection system improvements necessary to extend gravity sewer service to the area west of the existing city limits to the western

extra-territorial jurisdiction (ETJ) boundary line.

Project Number Description 2025 2026 2027-2030 Total

3250100 Wastewater System Capacity Improvements for Growth $ 878 $ 1250 $ - $ 212.8
(LM Collection) - Study

3260000 New Mains @ Utility Cost - Inhouse $ 4,005.6
This is an annual project that utilizing in-house crews, equipment, and materials, LRWRA installs new sewer mains, where needed throughout
the city, to eliminate old community services and reroute old and/or abandoned sewer mains. Projected costs are estimated and adjusted
accordingly.

Project Number Description 2025 2026 2027-2030 Total

3260000 New Mains @ Utility Cost - Inhouse $ 2606 $ 700.0 $ 3,0450 $ 4,005.6

86



Replacement Mains

Project Narratives
Thousands of Dollars to One Decimal Place

4240400 AFWRF Sludge Transfer Line Rehab and Pump Station $ 17,262.8
The AFWRF Sludge Transfer Pump Station pumps sludge from the AFWREF thickeners to FCWRF. This pump station houses three (3) pumps
and their controls and requires upgrades due to the equipment reaching the end of its useful life. Installed in 1972, the original 12-inch force
main has reached the end of its expected and useful life. The sludge transfer line conveys all waste sludges from the City of Little Rock’s
oldest water reclamation facility (and the State of Arkansas’s Largest WRF), Adams Field WRF, approximately 5 miles to the centralized solids
handling process at the Fourche Creek WRF. Since the installation of this single conveyance line, several service critical structures, i.e.:
airport runway, elevated Interstate system, re-channelized drainage system, Port Authority railway system, all have been constructed over this
vital interconnect. This project includes the evaluation, rehabilitation and installation of the sludge transfer line between the two water
reclamation facilities as well as an update to the sludge transfer pump station and a new mixing system in the two existing gravity thickeners.

Project Number Description 2025 2026 2027-2030 Total
4240400 AFWREF Sludge Transfer Line Rehab and Pump Station $ 4422 $ 3,809.0 $ 13,0116 $ 17,2628
4260100 Trenchless Sewer Line Renewal $ 11,388.5

This project is the annual renewal contracts for the rehabilitation of various sanitary sewer lines ranging in size from 4” to 24” diameter utilizing
the cured-in-place pipe (CIPP) and manhole rehabilitation.

Project Number  Description 2025 2026 2027-2030 Total
4260100 Trenchless Sewer Line Renewal $ 21185 $ 1,5000 $ 7,770.0 $ 11,3885
4260200 Replacement Mains @ Utility Cost- Inhouse $ 13,5794

This project is an annual project. The intent of this project is to reduce the volume of Infiltration/Inflow (I/I) and eliminate sanitary sewer
overflows throughout the LRWRA sewer collection system. For this purpose, sewer mains in poor condition are identified and rehabilitated
either via “open cut” or pipe burst method using in-house crews, equipment, and materials, thereby improving the structural integrity of the
sewer mains. Sewer mains rehabilitated under this project range from 4” to 18” in diameter.

Project Number Description 2025 2026 2027-2030 Total
4260200 Replacement Mains @ Utility Cost- Inhouse $ 24144 % 1,7000 $ 94650 $ 13,5794
4260300 Sewer Repair Lines > 18" $ 24,358.3

This project is an annual project. This project will inspect gravity sewer mains 18” and larger throughout the collection system to assess the
integrity of each main, identify any potential issues, and make repairs to the issues.

Project Number  Description 2025 2026 2027-2030 Total
4260300 Sewer Repair Lines > 18" $ 25593 $ 3,129.0 $ 18,670.0 $ 24,358.3
4260400 Manholes Rehabilitation & Replacement $ 2,958.7

This project is for the annual rehabilitation and replacement of manholes through contracted work. Manholes in need of rehabilitation
throughout the collection system are identified for rehabilitation via LRWRA’s maintenance process and during sewer main rehabilitation
projects. The selected manholes are prioritized and communicated to the approved manhole rehab contractor(s) for rehab work.

Project Number Description 2025 2026 2027-2030 Total
4260400 Manholes Rehabilitation & Replacement $ 2837 $ 500.0 $ 21750 §$ 2,958.7
4260500 SSES Equipment $ 305.3

This funding will support the acquisition of new flow meters and rain gauges to replace outdated equipment that no longer meets operational
standards. The upgraded devices will help reduce data loss and minimize the frequency of field visits required by staff. Additionally, this
initiative includes replacing damaged sensors and meters at permanent monitoring sites that will be transitioned back under our management
from RJN.

Project Number Description 2025 2026 2027-2030 Total
4260500 SSES Equipment $ - $ 150.0 $ 1553 § 305.3
4260600 Survey Equipment $ 50.0

This will fund the acquisition of new survey equipment for the survey team. This will replace outdated equipment that is starting to reach it's
service life. The back up equipment to the current equipment is completely inadequate.

Project Number  Description 2025 2026 2027-2030 Total

4260600 Survey Equipment $ - $ 500 $ - $ 50.0

87



Relocation

Project Narratives
Thousands of Dollars to One Decimal Place

5220600 ARDOT Pleasant Ridge to Taylor Loop $ 1,847.8
This project is for relocations and adjustments of existing sanitary sewer facilities that conflict with proposed construction by ARDOT along
Highway 10 from Taylor Loop Rd to Pleasant Ridge Road. There is approximately 13,423 |.f. of gravity sewer and 78 manholes within the
project area.

Project Number Description 2025 2026 2027-2030 Total
5220600 ARDOT Pleasant Ridge to Taylor Loop $ 4426 $ 1,016.0 $ 389.2 $ 1,847.8
5260200 City of LR Relocation $ 1,746.0

This project is an annual project. The cost is associated with LRWRA supporting the City of Little Rock in relocating sewer mains / lines for
transportation improvement projects by working with city officials in contracting services to relocate sewer lines. This project renews annually,
and projected cost estimates adjust accordingly.

Project Number  Description 2025 2026 2027-2030 Total
5260200 City of LR Relocation $ 1300 $ 365.0 $ 12510 §$ 1,746.0
5260300 ARDOT Relocation $ 1,646.0
This project is an annual project placeholder for potential sewer relocations associated with ARDOT projects.

Project Number Description 2025 2026 2027-2030 Total
5260300 ARDOT Relocation $ 1300 $ 2650 $ 1,251.0 $ 1,646.0

88



Pumping Facilities
Project Narratives
Thousands of Dollars to One Decimal Place

6230100 Candlewood PS Upgrades $ 1,230.0
This project will upgrade the Candlewood Pump Station with new pumps, valves and appurtenances, and new electrical controls. The pumps
have been in operation for 22 years and have reached the end of their useful life.

Project Number Description 2025 2026 2027-2030 Total
6230100 Candlewood PS Upgrades $ 2300 $ 1,0000 $ - $ 1,230.0
6230200 LR Port PS Building & Electrical Upgrades $ 1,549.0

This project will upgrade the Little Rock Port Pump Station building, pumps and electrical controls that were built in 1970. They require
upgrades due to the aging infrastructure and the equipment reaching the end of its useful life. The pump station improvements will restore
reliability to this area.

Project Number Description 2025 2026 2027-2030 Total
6230200 LR Port PS Building & Electrical Upgrades $ - 8 1000 $ 1,4490 $ 1,549.0
6240500 Springer Diversion Structures $ 2,741.9

The 30-inch Fourche Creek line is currently tied into the 60-inch Adams Field line at the existing Springer Diversion Structure. This project will
include the addition of another diversion structure which will allow the Fourche Creek system to relieve into the Adams Field system when in
high flow conditions. The project will connect the 42-inch Fourche Creek line into the 60-inch Adams Field line at this new diversion structure.
This project will also include modifications to the hatch openings on the existing Springer Diversion and Meter Vault Structures to allow for the
plug valve and meter to be removed for maintenance.

Project Number  Description 2025 2026 2027-2030 Total
6240500 Springer Diversion Structures $ 3500 $ 2,3919 § - $ 2,741.9
6250300 Joe T Robinson Force Main Rehab $ 750.0

This project includes the replacement of a sanitary sewer force main between the Joe T. Robinson Pump Station and Manhole -13-A104 in the
Pinnacle North subbasin.

Project Number Description 2025 2026 2027-2030 Total
6250300 Joe T Robinson Force Main Rehab $ 105.0 $ 6450 $ - $ 750.0
6260100 Pump Station - Asset Renewal $ 10,233.2

LRWRA has been proactive in ensuring the reliability and longevity of its infrastructure through the Asset Reliability program initiated in 2023.
This program involves a thorough evaluation of all assets, particularly focusing on the condition of pump station equipment. The LRWRA's
diligent assessment has identified several assets that require replacement to prevent potential failures or significant issues in 2025. This
forward-thinking approach is part of LRWRA's commitment to maintaining a robust and efficient water reclamation system for the community.

Project Number  Description 2025 2026 2027-2030 Total
6260100 Pump Station - Asset Renewal $ 2727 $ 2,8620 $ 7,0985 $ 10,2332
6260200 Little Maumelle PS & Arch St PS Bar Screens $ 2,052.5

The Little Maumelle Pump Station and Arch Street Pump Station Bar Screen project will replace aging screening equipment and add dedicated
bypass bar screening to ensure continuous debris removal during maintenance and high-flow events, improving reliability, protecting
downstream treatment processes, and reducing emergency callouts and equipment wear. The work includes engineering and hydraulic review;
design of parallel screened channels (duty and bypass). Expected outcomes include redundancy during outages, fewer pump rag-outs and
clogs at treatment facilities, lower unplanned maintenance, improved safety by eliminating manual raking, and better compliance and
housekeeping

Project Number  Description 2025 2026 2027-2030 Total

6260200 Little Maumelle PS & Arch St PS Bar Screens $ - $ 500.0 $ 1,5525 $ 2,052.5

89




Treatment Facilities

Project Narratives
Thousands of Dollars to One Decimal Place

7230100 AFWREF Influent Pump Station & Process $ 18,252.3
Rehabilitation

The purpose of this project is to upgrade assets in the Influent Pump Station and Preliminary Treatment Building at the AFWRF that have

become cost prohibitive to maintain and are at the end of their useful life. The components evaluated for upgrade are the existing pump and

wet well system, drive shaft structures, valves, sluice gates and rails, and coatings for piping, metals structures and the bar screen wet well.

Project Number Description 2025 2026 2027-2030 Total
7230100 AFWREF Influent Pump Station & Process Rehabilitation $  12,079.3 $ 6,1773.0 $ - $ 18,2523
7240800 FCWRF Headworks Gate and Concrete & Final Clarifier Concrete Rehabilitation $ 5,468.7

This project will replace the existing isolation gates in the bar screen and grit removal areas, will rehabilitate or replace the existing concrete in
these areas due to severe wear and will repair the concrete that has broken off around the handrail at the final clarifiers.

Project Number  Description 2025 2026 2027-2030 Total

7240800 FCWRF Headworks Gate and Concrete & Final Clarifier ~ $ 2657 $ 24550 $ 27479 $ 5,468.7
Concrete Rehabilitation

7240900 FCWRF Sidestream & Biosolids Optimization $ 19,069.5
This project will replace the existing isolation gates in the bar screen and grit removal areas, will rehabilitate or replace the existing concrete in
these areas due to severe wear and will repair the concrete that has broken off around the handrail at the final clarifiers. In addition, the 2024
Rapid Assessment produced a list of assets to be upgraded, replaced in kind, or rehabilitated. A few of these items were similar to the scope of
this project and were added to its scope. These items were the recycle bar screen and bars and concrete rehab, bar screen sluice gate
actuators, and screw pump station new gate and actuator and concrete rehab.

Project Number  Description 2025 2026 2027-2030 Total
7240900 FCWRF Sidestream & Biosolids Optimization $ 7874 § 1,4000 $ 16,8821 $ 19,069.5
7241400 FCWREF Solids Processing $ 39,3711

This project includes the treatability analysis, process design, and construction of an independent process train to pretreat biosolids lagoon
decant water before it is returned to the FCWREF.

Project Number  Description 2025 2026 2027-2030 Total
7241400 FCWREF Solids Processing $ 218049 $ 13,0950 $ 44712 $ 39,3711
7241800 Asset Management Prioritization Study $ 503.2

This study will complete a 10-year asset management comprehensive plan. LRWRA began the process of being proactive in ensuring
reliability and longevity of its infrastructure in 2023. The program has identified $100 million in costs needed over the next 10 years to renew
old and failing assets across the treatment plants, pump stations and peak flow facilities. Such a large investment of capital and the current
state of our assets requires a detailed strategy to ensure the most critical assets and the assets with greatest risk of failure are being
prioritized.

Project Number Description 2025 2026 2027-2030 Total
7241800 Asset Management Prioritization Study $ 2532 $ 2500 $ -3 503.2
7250102 AF Jbox 4 Upgrades -Contracted $ 831.7

The inspection and repair of Wastewater Junction Box 4 is a necessary and prudent investment in the continued reliability, safety, and
compliance of the Adams Field Water Reclamation Facility.

Project Number Description 2025 2026 2027-2030 Total

7250102 AF Jbox 4 Upgrades -Contracted $ 217§ 8100 $ - $ 831.7

90




Treatment Facilities

Project Narratives
Thousands of Dollars to One Decimal Place

7250221 FC Primary Sludge PS Upgrades $ 919.1
The isolation gate separating JB4 from the aeration basin and the isolation gate separating JB4 from the dual use filters are no longer
operating properly and need to be replaced.

Project Number Description 2025 2026 2027-2030 Total
7250221 FC Primary Sludge PS Upgrades $ 59.1 $ 860.0 $ -3 919.1
7250222 FC Scum Pump $ 222.5

The Primary Clarifier Scum Removal system at the Fourche Creek Water Reclamation Facility was originally installed during the plant’s initial
construction in the early 1980s. While significant upgrades were made to the Primary Clarification system as part of the 2020 Phase 3
Hydraulic Upgrade, the scum pump was not replaced during that project. Since the completion of the upgrade, Operations staff have
encountered persistent challenges in effectively removing scum—primarily due to limitations in the capacity of the existing pump system.

Project Number  Description 2025 2026 2027-2030 Total
7250222 FC Scum Pump $ 475 § 1750 § - % 222.5
7250238 FCWRF Hot Water Loop Line Rehab $ 1,196.0

The loop water system at the FCWRF was originally constructed during the plant’s development in the early 1980s. Although recent asset
renewal projects have upgraded the loop water supply and return conduits within the Digester complex, approximately 1,600 linear feet of 8-
inch steel yard piping spanning the facility grounds remains untouched. This aging infrastructure is now nearing the end of its operational life
and presents a growing need for replacement.

Project Number  Description 2025 2026 2027-2030 Total
7250238 FCWRF Hot Water Loop Line Rehab $ 136.0 $ 1,0600 $ - $ 1,196.0
7250500 AFWRF Dump Station Expansion $ 1,321.7

To resurface and expand the AFWRF dump pit to include a second access point for dumping, a secondary wash down station, and
construction of a retaining wall.

Project Number Description 2025 2026 2027-2030 Total
7250500 AFWRF Dump Station Expansion $ 86.7 $ 200.0 $ 1,035.0 $ 1,321.7
7250800 FCWRF Lagoon Decant Structures Repair $ 434.9

This project includes the structural review and repair of concrete surfaces and the metal plate stop logs, the application of internal coatings, the
replacement of loose or damaged guard rails, the repair or replacement of decant valve and piping, as well as modifications to the supernatant
withdrawal system for each decant structure in the four biosolids storage lagoons. The decant structures were constructed in the early 1980's
and are in need of repair or replacement.

Project Number Description 2025 2026 2027-2030 Total
7250800 FCWRF Lagoon Decant Structures Repair $ 699 $ 365.0 $ - $ 434.9
7260100 AFWREF - Asset Renewal $ 30,6511

The AFWRF was established and brought online in 1960. This Facility has had several upgrades over the years with the most recent being
completed in 2021. There are still many pieces of equipment that are original to the facility’s establishment. While much of this original
equipment is still operational it has reached the end of its useful life, and the likelihood of catastrophic failure and the resulting capacity
reduction is drastically increased. The AFWREF also has equipment that is not original to its establishment and has reached the end of its
useful life. The useful life of equipment is determined by many factors including service factors, normal wear, and environmental factors.
Normal wear most affects the useful life of equipment at the AFWRF. When equipment is near or at the end of its useful life it must be
replaced proactively to reduce the risk of reductions in flow capacity due to catastrophic equipment failures.

Project Number  Description 2025 2026 2027-2030 Total

7260100 AFWREF - Asset Renewal $ 12274 $ 13949 $§ 28,0289 $ 30,651.1

91




Treatment Facilities

Project Narratives
Thousands of Dollars to One Decimal Place

7260200 FCWREF - Asset Renewal $ 29,813.0
The FCWRF was established and brought online in 1982. There are still many pieces of equipment that are original to the facility’s
establishment. While much of this original equipment is still operational it has reached the end of its useful life, and the likelihood of
catastrophic failure and the resulting capacity reduction is drastically increased. The FCWREF also has equipment that is not original to its
establishment and has reached the end of its useful life. The useful life of equipment is determined by many factors including service, normal
wear, and environmental. The latter typically has the most effect on the useful life of the equipment at the Fourche Creek Water Reclamation
Facility due to Hydrogen Sulfide (H2S) levels around much of the equipment. Hydrogen Sulfide causes rapid oxidation and corrosion of any
mild steel component and can contaminate lubricants thereby reducing their effectiveness. When equipment is near or at the end of its useful
life it must be replaced proactively to reduce the risk of reductions in flow capacity due to catastrophic equipment failures.

Project Number  Description 2025 2026 2027-2030 Total
7260200 FCWREF - Asset Renewal $ 26895 § 4,9000 $ 22,2235 $ 29,813.0
7260300 LMWREF -Asset Renewal $ 20,639.9

The construction of the LMWRF was completed in 2011. Most of the equipment is original to the facility’s establishment. While much of this
original equipment is still operational it has reached the end of its useful life. The useful life of equipment is determined by many factors
including service factors, normal wear, and environmental factors. Normal wear typically has the most effect on the useful life of the equipment
at the LMWRF. While regular preventive maintenance can extend the life of an asset, the planned, proactive renewal of the asset becomes
crucial in preventing failures and the associated capacity reductions.

Project Number Description 2025 2026 2027-2030 Total

7260300 LMWREF -Asset Renewal $ 1,566.0 $ 2,7855 $ 16,2884 $ 20,639.9

7260400 LMWRF Sludge Dewatering and Two Rivers Pump $ 19,165.7
Station

This project includes the design of repairs to the force main for continued sludge pumping to AFWRF or the design for the solids handling at
LMWREF to include the dewatering of the sludge for disposal at a landfill.

Project Number  Description 2025 2026 2027-2030 Total

7260400 LMWREF Sludge Dewatering and Two Rivers Pump $ - $ 23150 $ 16,850.7 $ 19,165.7
Station

7260500 Recoating and Restriping Parklots $ 100.0

The scope of work includes preventive maintenance on the asphalt parking lot, intended to preserve pavement integrity, improve appearance,
and reduce long-term repair costs.

Project Number  Description 2025 2026 2027-2030 Total

7260500 Recoating and Restriping Parklots $ - $ 1000 $ - $ 100.0

92



Transportation Equipment

Project Narratives
Thousands of Dollars to One Decimal Place

8260100 2025 Vehicle Replacement Program $2,454.5
The Vehicle Replacement Program (VRP) evaluates fleet units that are either 10 years old or have reached 100,000 miles. The evaluation
consists of a 24-point visual inspection, test drive, mileage, age, and utilization. A resulting score is assigned to each unit. Vehicles rated 75 or
above are not eligible to be replaced, whereas vehicles with scores between 70 and 75 are eligible to be replaced at the supervisor's
discretion. Finally, all vehicles rated below 70 must be replaced to avoid creeping maintenance costs. Upon replacement, these units are
retired and auctioned on GovDeals.com.

Project Number Description 2025 2026 2027-2030 Total
8260100 2025 Vehicle Replacement Program $ 3128 $ 3500 $ 17918 § 2,454.5
8260200 10,000 Ib Drop Deck Trailer HGL10616 $23.0

This project is for the purchase of a 10,000-Ib drop-deck equipment trailer (HGL10616) used to safely transport scissor lifts and similar service
equipment between treatment facilities and pump stations. The drop-deck design provides a low loading angle that substantially reduces tip-
over and fall hazards during loading/unloading, while the trailer’s rated capacity, electric brakes, and integrated tie-downs support compliant
load securement and stopping distances. Having a dedicated trailer eliminates ad-hoc hauling methods and costly rentals, improves response
time for maintenance and capital projects, and protects both personnel and assets from damage in transit. This purchase will enhance safety,
reliability, and operational efficiency across the utility’s multi-site portfolio.

Project Number  Description 2025 2026 2027-2030 Total
8260200 10,000 Ib Drop Deck Trailer HGL10616 $ - $ 230 % - % 23.0
8260300 Honda ATV $8.5

The primary function of the all-terrain vehicles is to allow the right-of-way crew members to work ahead of the track loader/cutter to locate safe
access points, clear around manholes and identify hazards to minimize equipment damages while ensuring crew efficiency. This unit will be
used by Collection System maintenance crews along with other Departments to access remote locations not accessible by vehicle and to equip
both right-of-way crews with an all-terrain vehicle.

Project Number Description 2025 2026 2027-2030 Total
8260300 Honda ATV $ -3 85 §$ -9 8.5
8260400 LMWREF - Forklift $40.0

This project is for the purchase of a forklift for the maintenance bay at the LMWRF to make the shop fully functional and safely handle pumps,
motors, pipe spools, screens, pallets, and chemical totes. A dedicated unit on the west side of the city will reduce manual handling and injury
risk, speed loading/unloading and equipment change-outs, cut reliance on rentals and contractor mobilizations, and improve response times
and uptime for nearby stations and facilities, resulting in safer, more efficient operations with a modest net reduction in O&M costs.

Project Number  Description 2025 2026 2027-2030 Total
8260400 LMWREF - Forklift $ - $ 400 $ - 8 40.0
8260500 NEW Genie GS2632 Electric Scissor Lift $24.0

This project is for the purchase of a new Genie GS-2632 electric scissor lift to provide a safe, reliable elevated work platform for facility
maintenance (lighting, HVAC, MCC/VFD cabinets, piping and conduit runs, access above process equipment) across multiple sites. The GS-
2632’s narrow 32-inch chassis and ~26-ft platform height (=32-ft working height) allow access in tight corridors and indoors without emissions,
improving safety versus ladders/scaffolds and cutting setup time for routine and corrective work.

Project Number  Description 2025 2026 2027-2030 Total
8260500 NEW Genie GS2632 Electric Scissor Lift $ - $ 240 $ - % 24.0
8260600 Replace 2016 Combination Cleaning Truck V1355 $550.0

The Combination Cleaning Truck to be replaced, (V1355), is a 2016 model. The requested replacement truck will be assigned to the Hydro-
clean Central Crew and will be in service cleaning sewer lines on a daily basis. The new truck will also have hydro-excavation capabilities to
assist as needed, to safely dig and/or verify utilities. This helps reduce utility damages and increase efficiency. V1305 will remain the backup
truck when others are in for repairs. V1355 was originally slated to be the back-up and then replaced in 2027, but after costly repairs, V1355 is
being replaced in 2026, and V1305 will again serve as the back-up.

Project Number  Description 2025 2026 2027-2030 Total
8260600 Replace 2016 Combination Cleaning Truck V1355 $ - 3 5500 $ -3 550.0
8260700 Replace 2017 Easement Reel E1603 $60.0

This project is designed to replace the 2017 Prowler Easement Machine E1603. Unfortunately, this equipment has become unreliable and in
need of replacement. Upon replacement, this equipment will be auctioned on GovDeals.com.

Project Number Description 2025 2026 2027-2030 Total

8260700 Replace 2017 Easement Reel E1603 $ - $ 600 $ - $ 60.0

93



Transportation Equipment

Project Narratives
Thousands of Dollars to One Decimal Place

8260800 Replace Hydro Jetter Trailer E1564 $110.0
The proposed Hydro Jetter Trailer is intended to serve two main purposes. First, it will be used to reduce the percentage of our system cleaned
with hand rods, thereby reducing the safety risks our crews are exposed to while accomplishing that task. Second, it will help increase our
cleaning efficiency of the sewer mains in areas that cannot be accessed by our large combination cleaning trucks.

Project Number Description 2025 2026 2027-2030 Total
8260800 Replace Hydro Jetter Trailer E1564 $ - 3 1100 $ -3 110.0
8260900 Replace Service Truck V1310 $105.0

V1310 is a 2014 Ford F350, which was evaluated through our annual VRP and assigned a score of 70. The F350 platform has proven to be
undersized for the type of work performed with these task assign

Project Number  Description 2025 2026 2027-2030 Total
8260900 Replace Service Truck V1310 $ - $ 1050 $ - $ 105.0
8261000 Replace Service Truck V1347 $105.0

V1347 is a 2016 Ford F350, which was evaluated through our annual VRP and assigned a score of 74. The F350 platform has proven to be
undersized for the type of work performed with these task assignments. This truck will be replaced with an F550 like many of our crew trucks in
previous years.

Project Number  Description 2025 2026 2027-2030 Total
8261000 Replace Service Truck V1347 $ - $ 1050 $ - $ 105.0
8261100 Replace Trailer E1324 $5.5

This project is designed to replace the over 30-year-old Homemade Utility Trailer E1324 with a new Utility Trailer. The old trailer has been used
for various tasks over the years. Unfortunately, this trailer has become unreliable and is slightly undersized for its current use. Its larger
replacement will serve Traffic Control processes more efficiently.

Project Number Description 2025 2026 2027-2030 Total
8261100 Replace Trailer E1324 $ -3 55 §$ - 9% 5.5
8261200 Replace Trailer E1401 $20.0

This project is designed to replace the over 10-year-old 2013 CZ Equipment Trailer E1401 with a new Equipment Trailer. The old trailer has
been used for various tasks over the years. Unfortunately, this trailer has become unreliable and is slightly oversized for its current use. Its
shorter replacement will serve Mainline Pipe Burst processes more effectively and will better fit in the task bay where the 100 Ton equipment is
stored when not in use.

Project Number Description 2025 2026 2027-2030 Total
8261200 Replace Trailer E1401 $ -3 200 $ -3 20.0
8261300 Replace Trailers E0927 & E1092 $8.5

This project is designed to replace the over 20-year-old Homemade Utility Trailer E0927 and the 2005 model E1092 with new Utility Trailers.
The old trailers have been used to transport the hydro-clean easement machines. Both trailers are slightly undersized for their current use. The
slightly larger replacements will serve the cleaning needs much more efficiently. Upon replacement, these older trailers will be auctioned on
GovDeals.com.

Project Number Description 2025 2026 2027-2030 Total
8261300 Replace Trailers E0927 & E1092 - 8 85 § - 9% 8.5
8261400 Stand on Forklift (Storeroom) $75.0

This project is for the purchase of a stand-on, narrow-aisle electric forklift for the new storeroom at the FCWREF to fully utilize the space and
improve safe material handling. This style of forklift (stand-up reach truck/order picker) operates in much tighter aisles than sit-down units,
allowing us to increase vertical racking heights and storage density without expanding the building. It will safely and efficiently move pallets,
pumps, motors, pipe spools, and chemical totes; reduce manual handling and injury risk; minimize product and racking damage; and speed
receiving, kitting, and issuing for maintenance work orders.

Project Number Description 2025 2026 2027-2030 Total

8261400 Stand on Forklift (Storeroom) $ - $ 750 $ - $ 75.0

94



General Plant

Project Narratives
Thousands of Dollars to One Decimal Place

9241100 Biosolids Land Purchase $2,801.5
Land application of biosolids is one of LRWRA's largest O&M expenses. There is ongoing concern related to the continued availability of
privately owned permitted land. To potentially reduce our hauling costs and stabilize our options of permitted sites, LRWRA is pursuing the
purchase of 50% of the required land application area. This budget item is for the purchasing of land for future land application purposes.

Project Number  Description 2025 2026 2027-2030 Total
9241100 Biosolids Land Purchase $ - $ 1,0000 $ 1,801.5 § 2,801.5
9242200 FCWRF Storeroom Addition $1,855.7

This project will provide additional storage space for equipment and supplies associated with our focus on asset management. The Facilities
Asset Management Team is working to bring a more proactive and efficient approach to maintaining critical equipment and preventing SSO's
due to equipment failures. Due to extremely long lead times, this requires us to maintain an adequate and necessary stock of critical repair
parts, pumps, and other equipment in a central location. A dedicated storage location is needed to ensure that the equipment is stored and
maintained.

Project Number Description 2025 2026 2027-2030 Total
9242200 FCWRF Storeroom Addition $ 1,793.7 $ 620 $ -8 1,855.7
9243900 Upgrade & Replace Virtualization Host Servers and Software $70.0

The current virtualization host server hardware (hypervisors) at our DR location are over ten (10) years old. They need to be replaced for
reliability reasons and to meet minimum hardware requirements. This project will replace the three (3) current hypervisors at our Production
site with three (3) new hypervisors, move our three (3) current Production site hypervisors to our DR site, and retire the two (2) existing
hypervisors at the DR site. Both the Production and DR sites virtualization software will be upgraded to a current platform.

Project Number Description 2025 2026 2027-2030 Total

9243900 Upgrade & Replace Virtualization Host Servers and $ 100 $ 600 $ - 3 70.0
Software

9260000 CAB/CWM - 2026 Asset Renewal $2,801.5

This project renews end-of-life assets at the Clearwater Administration Building (CAB) and Clearwater Maintenance Facility (CWM) to improve
reliability, safety, and continuity of operations. The scope includes replacing the ice machines at the CWM Task Building and at location E0658
and completing the CWM Task Building roofing renewal. These actions reduce unplanned outages and emergency repairs, improve sanitation
and staff working conditions, and protect equipment and materials from water damage, with work sequenced to minimize disruption and
account for weather and lead times.

Project Number Description 2025 2026 2027-2030 Total
9260000 CAB/CWM - 2026 Asset Renewal $ - 8 3413 § 2,460.2 $ 2,801.5
9260100 Cleaning & Inspection Safety & Innovation Equipment $214.0

This project is intended to procure newly identified, innovative cleaning and inspection tools through continuous research. Specifically, staff
identified improved CCTV inspection tools which will allow real-time observations of flowrates inside the manholes and provide a live view from
the manholes of the inside of the pipe segments. This will allow more time and cost-effective inspection during emergency calls, while also
providing the necessary information to accurately assign priorities to follow-up work. An example of such a tool procured under this continued
innovation umbrella is the Picote machine. This unit was identified during the year 2024 and added to our toolbox with great success and
efficiency, while also offering a safer alternative to traditional cleaning equipment.

Project Number Description 2025 2026 2027-2030 Total
9260100 Cleaning & Inspection Safety & Innovation Equipment $ - $ 400 $ 1740 $ 214.0
9260200 Trenching & Shoring Equipment $214.0

Trenching & Shoring Equipment used by Construction and Repair Crews to repair and install sewer assets, as needed, to maintain the
collection system. This selection of equipment is to be determined based on the needs of the crews and the challenges they are facing. We
have elected to leave this selection open until closer to the time of purchase to better meet the needs of the crews and allow flexibility to
ensure we have what is needed to operate safely.

Project Number  Description 2025 2026 2027-2030 Total

9260200 Trenching & Shoring Equipment $ - $ 400 $ 1740 $ 214.0

95




General Plant

Project Narratives
Thousands of Dollars to One Decimal Place

9260300 Fleet Maintenance Equipment - Safety $107.0
This project is intended to continually update the safety equipment in our fleet maintenance shop. The equipment is typically selected based on
the needs and input of our fleet maintenance team. An example of such equipment procured in 2024 is the fall protection system, which
provides an added safety protection device for LRWRA fleet technicians while performing repairs on any large combination cleaning trucks or
dump trucks.

Project Number Description 2025 2026 2027-2030 Total
9260300 Fleet Maintenance Equipment - Safety $ -3 200 $ 870 $ 107.0
9260400 Copier - CAB Communications $15.0

This project is for the periodic acquisition of replacement multi-function copy machine is critical for maintaining effective administrative
operations.

Project Number Description 2025 2026 2027-2030 Total
9260400 Copier - CAB Communications $ - $ 150 $ - $ 15.0
9260500 Copier -CMC $20.0

This project is for the periodic acquisition of replacement multi-function copy machine is critical for maintaining effective administrative
operations.

Project Number  Description 2025 2026 2027-2030 Total
9260500 Copier -CMC $ -9 200 $ - $ 20.0
9260600 Copier - CAB Engineerng $30.0

This project is for the periodic acquisition of replacement multi-function copy machine is critical for maintaining effective administrative
operations.

Project Number Description 2025 2026 2027-2030 Total
9260600 Copier - CAB Engineerng $ - $ 300 $ - $ 30.0
9260700 CAB Generator $530.0

The generator at the CAB facility is approximately 20 years old and has reached the end of its operational lifespan. Its alternator is currently
shorted to ground, rendering the unit incapable of producing power. Given the generator’s age and the high cost of repairing the alternator,
restoration is not a practical option. The generator currently supports only the server room and a limited section of the CAB.

Project Number Description 2025 2026 2027-2030 Total
9260700 CAB Generator $ - 8 5300 $ -3 530.0
9260800 Microsoft SQL Server 2025 $60.0

Our current version of enterprise database is reaching end of life and will no longer be supported with security and quality updates by the end
of 2026. The cost of this project covers licensing of the latest version of database software.

Project Number  Description 2025 2026 2027-2030 Total
9260800 Microsoft SQL Server 2025 $ - $ 600 $ - $ 60.0
9260900 IBAK Replacement X-Cable (2) $20.0

The intent of this project is to replace the worn X-Cable on V1364. The original cable was 820’ but due to wear on the cable, it had to be cut
and repaired leaving only around 450’ of useful cable. The additional cable will be purchased later in the year or as needed due to an
unforeseen issue or damage with an existing cable.

Project Number Description 2025 2026 2027-2030 Total
9260900 IBAK Replacement X-Cable (2) $ -3 200 $ -3 20.0
9261000 Push Camera $20.0

This project is intended for the purchase of two (2) new CCTV Push Cameras to be used primarily to televise private service lines to evaluate
pipe condition for SSLRP eligibility and other issues when a mainline camera is not an option. This innovative, low-profile camera will fit much
better in our newer style transit CCTV vans while also allowing Wi-Fi capability to upload our inspections into Granite. The current cameras we
are using are becoming obsolete and will be repurposed to our emergency trailers where there is more room for the larger units and Wi-Fi
recording capabilities aren't as critical.

Project Number Description 2025 2026 2027-2030 Total

9261000 Push Camera $ -3 200 $ - $ 20.0

96



General Plant

Project Narratives
Thousands of Dollars to One Decimal Place

9261100 Replace Sewer Line Rapid Assessment Tool E1642 $36.0
The sewer line rapid assessment tool detects the amount of air space or capacity available in a sewer main. The device sends sounds wave
through the sewer main from one manhole to the next and provides a score of 0-10. The score represents how much air space or capacity is
available within the pipe. Conducting inspections with this tool aids in the efforts of mitigating stoppages and overflows and directs cleaning
crews to line segments in need of cleaning. This unit will replace unit E1642 that has been in service since 2018.

Project Number Description 2025 2026 2027-2030 Total
9261100 Replace Sewer Line Rapid Assessment Tool E1642 $ -3 360 $ - $ 36.0
9261200 Replace Spartan Rod Machine E1162 with Picote Machine $15.0

The intent of this project is to replace the 2006 Spartan Rod Machine E1162. The new Picote machine is also a safer alternative to the rod
machine. The Picote machine also allows for the removal of scaling in metal pipes to allow for a longer useful life.

Project Number Description 2025 2026 2027-2030 Total

9261200 Replace Spartan Rod Machine E1162 with Picote $ - $ 150 $ - $ 15.0
Machine

9261300 Severe Duty Brush Cutters for Track Loader $30.0

This project is for the purchase of two (2) new severe duty brush cutters to be used by crews with their Track Loaders while maintaining
LRWRA right of ways. We have utilized this type of equipment with great success over the years. These cutters can now be bought with a
wider cutting area than before. This will allow greater efficiency for the ROW crews and provide redundancy for the current cutters which do
experience down time due to the rugged right of ways they maintain. The reduction in downtime will also help ensure increased production for
the crews.

Project Number Description 2025 2026 2027-2030 Total
9261300 Severe Duty Brush Cutters for Track Loader $ - $ 300 $ - $ 30.0
9261400 Smart Manhole Covers (20) $200.0

Procurement of twenty (20) new Smart Manhole Cover Sensors to be used primarily for gathering data and monitoring manhole surcharge
levels related to the systems response to 1&l from rainfall. The information provided can help guide engineering study and rehab efforts to
correct issues as they are found. They can also help determine the likelihood of an overflow to help prioritize overflow response efforts. We
have utilized this equipment in several locations over the years with good results. The data received through our existing sensors has been
extremely useful and has helped us make decisions about direction in Collection System Maintenance efforts.

Project Number  Description 2025 2026 2027-2030 Total
9261400 Smart Manhole Covers (20) $ - $ 2000 $ - $ 200.0
9261500 Spartan Cart Jetter for Emergency Trailer $9.0

The purpose of this project is the purchase of one (1) new Spartan Cart Jetter for the Emergency Trailer to be used primarily to clean private
service lines as requested through the SSLRP or other Emergency response efforts, as necessary. The addition of this equipment will also
increase efficiency, by enabling a single crew to utilize it in conjunction with the Picote machine to not only remove scaling from cast iron
service pipe but also flush the service as well. We have utilized this equipment on our other Emergency Trailer with great success over the
years. Now that we have two emergency trailers, we will need this unit to properly tool up the second trailer to be an effective back-up to the
primary trailer. It will also allow us to respond to multiple calls with the same needs in a timelier manner.

Project Number Description 2025 2026 2027-2030 Total
9261500 Spartan Cart Jetter for Emergency Trailer $ - $ 90 $ -3 9.0
9261600 50 Ton PipeBurst Machine No-Dig $240.0

Pipe bursting is a trenchless sewer rehabilitation technology that LRWRA undertook with in-house staff two years ago. Since then, we have
routinely seen rehabilitation cost savings ranging from 50%-70% of traditional opencut costs. This proposed new 50-Ton Mainline Pipe Burst
Machine is needed to expand our capabilities and allow us to perform this work in areas with difficult access. This equipment is light and can
easily be transported to these areas where we have identified several lines in need of rehabilitation. It will be capable of Mainline Pipe
Bursting up to 10 inches in diameter.

Project Number Description 2025 2026 2027-2030 Total

9261600 50 Ton PipeBurst Machine No-Dig $ - 8 2400 $ -3 240.0

97




General Plant

Project Narratives
Thousands of Dollars to One Decimal Place

9261700 Blue Light Cured in Place Lining System (4" & 6") $165.0
Blue Light Cured in Place Lining System is a trenchless sewer rehabilitation technology to be used primarily for private service line
rehabilitation where traditional open cut and pipe burst options are not an option. We have utilized this process and equipment several times
over the years through the manufacturers pilot program with good results. In the right circumstances this process can be done in a true no dig
application and in most other cases a one pit set-up.

Project Number Description 2025 2026 2027-2030 Total
9261700 Blue Light Cured in Place Lining System (4" & 6") $ - $ 165.0 $ -3 165.0
9261800 Replace Traffic Control Arrow Board E1465 $9.0

This project is designed to replace the 10-year-old 2014 Traffic Control Arrow Board E1465 with a new Arrow Board unit. This unit needs a
new paint job due to the original paint peeling on most of the painted surface. The cost to repair this unit exceeds its value. This type of
equipment is critical in ensuring the safety of our crews and the public while LRWRA crews are working in traffic.

Project Number Description 2025 2026 2027-2030 Total
9261800 Replace Traffic Control Arrow Board E1465 $ - 3 90 $ - $ 9.0
9261900 Task Building Overhead Doors (12) $55.0

The purpose of this project is the replacement of the twelve (12) overhead doors of the Clear Water Maintenance Task Building. The doors
are reaching the end of their useful life and are requiring frequent repairs. They also have mismatched replacement panels from issues over
the years and have become unsightly. Many of the task bays are heated and none of these doors are insulated. The replacement doors will be
insulated, which will help with heater efficiency and will lower energy costs.

Project Number  Description 2025 2026 2027-2030 Total
9261900 Task Building Overhead Doors (12) $ - $ 550 $ - $ 55.0
9262000 Replace Glassware Washers $65.0

The compliance laboratory needs to replace two sterilize/disinfection equipment items that are past their useful life. These are specialized
glassware washers that are important for maintaining labware in a condition that will produce valid testing data.

Project Number Description 2025 2026 2027-2030 Total
9262000 Replace Glassware Washers $ -3 650 $ - 3 65.0
9262100 UPS for ICP-MS, Chiller $20.0

Newly added laboratory equipment (ICPMS & Chiller) needs a UPS to protect against surges and frequent power failures at the Fourche Creek
facility.

Project Number  Description 2025 2026 2027-2030 Total
9262100 UPS for ICP-MS, Chiller $ -3 200 % - 3 20.0
9262200 Replace 2 ISCO Autosamplers $13.0

Two (2) additional ISCO 6712 portable samplers need to be purchased for sample collection at the water reclamation facilities and industrial
user monitoring points.

Project Number Description 2025 2026 2027-2030 Total
9262200 Replace 2 ISCO Autosamplers $ -3 130 $ - 3 13.0
9262300 Replace LM-WRF Influent Refrigerated ISCO Autosampler $11.5

The LMWREF refrigerated influent sampler has been in service for fourteen (14) years and has been experiencing more frequent electrical and
refrigeration problems and needs to be replaced.

Project Number Description 2025 2026 2027-2030 Total

9262300 Replace LM-WREF Influent Refrigerated ISCO $ - $ 115 $ -3 11.5
Autosampler

9262400 CWM Replacement 9 - HVAC Units $400.0
This project will replace nine end-of-life HVAC units at the CWM facility with right-sized, high-efficiency equipment (RTUs and/or split systems)
featuring economizers, VFD supply/return fans, modern compliant refrigerants, enhanced filtration, and full BAS integration to improve
reliability, indoor air quality, and comfort while lowering energy and maintenance costs. The scope includes engineering and load verification;
equipment procurement; structural curb and roof flashing modifications; electrical upgrades; crane/rigging and refrigerant recovery; duct
transitions and condensate management; controls programming and graphics; testing, adjusting, and balancing; commissioning and training;
and removal/disposal of obsolete units.

Project Number  Description 2025 2026 2027-2030 Total

9262400 CWM Replacement 9 - HVAC Units $ -3 4000 $ - % 400.0

98




1'29.'9¢€ 6'€L0'€9 0'690°'€9 ¥'6.0'0L 1’9209, 9'€.5'v9 sainjipuadxg JoN [EnuuyY
(0'980°¢) - - - (0°228) (0'652'2) SuoNQLIUOYD @ SBOUBADPY
L'8¥8'6eE 6'€L0'€9 0'690°€9 ¥'6,0°0.L 0'€58'9. 9'2€8'99 sain)ipuadxy ssol9 SIV1O0l
2'800'6 £'25¢ 9'Zv6'l 9'GZ6 0192 8'925'c BN
- - - - - - o%v
2'800'6 €'¢5¢ 9'Cv6'l 9'Ge6 019z 892G $S0I19 jue|d |[eldus 0000526
9116’8 8'6L2'l 9'€9G°L €902 v LEV'T S8yl BN
- - - - - - o%vY
9'L1L6'8 8612l 9'€9G°L €902 v'LEV'T S8yl $S0I19 Juswdinb3 uoyepodsuel | 0000528
G'L0S°L6l 1'G80°'ee 6'6ELCE v'9zL'y L'1¥8'GYy ¥'8€€'8¢ BN
- - - - - - o%vY
G'L0S°lL61 1'G80°'ee 6'6€lCE v'ocL'ey L'1¥8GY 7'8€€'8¢ $S0I19 Salljioe4 UOHEWE|DDY ISJe 0000S¢.
£'660°CE €90.'9 1’1669 8'022'L €289 6'86¥7'L BN
- - - - - - o%v
€'660°C¢ €'90.'9 1'1669 8'02Z'L €289 6'86Y°L $S0I19 saj||ioe4 Buidwing 0000529
Z'LES'Y 0’89 €699 G'€09 ¥'856 0'9v9'l BN
(0980°¢) - - - (0°229) (0'6G2'2) o%v
A XAV 0’89 €'6¥9 G'€09 ¥'e8.°L 0°G06°¢ $S0I19 sjoefold uonesojey 0000S¢S
8'¥80'29 0'816'6 0'190'6 1’18521 1’9896l 0'8€8°01 BN
- - - - - - o%v
88029 0'816'6 0'190'6 1'185C1L 1’9896l 0'8€8°01 $S0I19 150D AN 1e sulepy Juswaoe|dey 0000S¢Y
8'22£'9C 7’69501 6'vvz'ol 0'656'C S'vel 0'G¢Z8 BN
- - - - - - o%vY
8'22e'9C 7’69501 6'vvz'ol 0656 Svel 0'G¢e8 $S0I19 1500 AN e sule|y meN 0000Ssce
zeLl’l 0'69¢ 9'8¥¢ [X4%4 y'/lle 0'90¢ BN
- - - - - - o%v
zeLLL 0'69¢ 9'8¥¢ c¢'cee v'lle 0'90¢ $S0I19 sjoefold ysodaQ uonoNnssuOY 0000S¢¢C
Geel'l ¥'6€C [ X424 L'vec y'/lle 0'0LC BN
- - - - - - o%v
Gezl'l ¥'6€C 1¢ec L'vec v'/llC 00Le Ss019 S||ejsu| HJod ajoyueiN 0000scl
1ejol 0€0¢ 620¢ 8202 120¢ 9202 uonduosaq JaquinN
}sedal104 jebpng jo9loid jo8loid

20e|d [ew1o8d duQ 0} SJejjod JO spuesnoy |
ue|d jJuswanoudwyj eninden wia] Buor

99



8'22€'9Z ¥'695°0L $ 6¥¥z ol $ 0656'C $ GvzL $ 06Gz8 $ sainyipuadx3 1oN
R _ - - - - SUOIINQIIUOY R SEOUBAPY
8'22€'9 ¥'695°0L $ 6vvzolL $ 0656'C $ GvzL $ 0gGzs $ sainypuadx3 ss0J19 [eloL
- - - - - - o%v (£€£02-1£02) (U0RO®|I0D NT) YIMOID
£6v'TT 1226 LIV'6 oilz's - - SSOY9 1oy sjuswianoidw] Ayoede) wesAg Jsiemeise\\  001L0.LZE
- - - - - - o8Y
GvLe 86/ Vil 6. Gzl 00Z SSOY9 yu| - 3800 AjN ® SUleN MON  00009Z€
- - - - - - o8y
0'5ZL - $ - $ - $ - $ 06zl $ SSOYD Apmis ymous uonoa|io) N7 00L0SZE
[e1oL 0€02 6202 8202 1202 9202 uondiosaq J8quNN
jo8loid jo8loid
}SEd810 19bpng
aoe|d [ewidaq auQ 0} siejjoq JO spuesnoy|
1S0D ALINILN 1V SNIVIN M3N
1'962'C 7805 $ 108Y $ 69GF $ LYev $ 09L¥ $ sainypuadx3 1oN
- - - - - - SuUOIINQUIUOY @ S8OUBAPY
1'962°C 7806 $ Lo08p $ 69G¥ $ Lvev $ 09y $ sainyipuadx3 ssol9 [eloL
- - - - - - o8Y
€Ll 692 6vC zez 112 902 SSOY9 sjoalold JIsodeq uondnsU0D 0000922
- - - - - - o8y
GETLL ¥'65T $ Lzee $ Lvee $ viie $ oolz $ SSOYD Sajoyulel MSN / SUOISUSIXT Ule|\ HOYS  00009Z)
[e1oL 0€02 6202 8202 1202 9202 uonduosaq J8quNN
jo8loid jo8loid
}Seda10 1obpng

2oe|d [ewidaq auQ 0} siejjoq JO spuesnoy |

S103rodd S11SOd3d NOILONYLSNOD
STIVLSNI L4Od/3TOHNVIN

100



878029 $ 08166 $ 01906 $ 1185zl $ 19896 $ 08egol $ sain)ipuadx3 }oN
- - - - - - SUOIINQUIUOY B SBOUBAPY

878029 $ 0866 $ 01906 $ 1185zt $ 19896 $ 08eg0l $ sainjipuadxy ssoi9 lejol
- - - - - - o%Y

0S - - - - 0S SSOY9 juswdinb3 Aeming 009092
- - - - - - o3Y

S0¢ - - - 6] 0sL SSOYO ewdinb3 S3SS 005092
- - - - - - o%Y

G/9'C 048 €G6S G€eS 81§ 00S SSOY9 juswsoe|day @ uonel|iqeysy SS|oyuelN 0070921
- - - - - - o3Y

66.°1C 066'C 0zv'y v6v'y 99/°G 62l'c SSOYO .81 < saul Jledey Jemeg  00£09ZY
- - - - - - o%Y

S9L°LL 8€6°) 6.8°L 618°L 0€8'c 00L°}L SSOY9 150D AN © sutey yuswaoeldsy 0020921
- - - - - - o3Y

0/2°'6 ozv'e oLz ol - 00S°} SSOYO |EMBUDY BUIT JSMIS SS9|yduall  00L09¢Y
- - - - - - o%Y

902891 $ - $ - $ 1'€BS'E $ S8L¥'e $ 0608'C $ SSOH9 Yoy aul Joysues] obpnis SHMAY  00%0v¥ZH

[ejoL 0€0c 620C 8¢0¢ 120¢ 9¢0¢ uonduosaqg J3quinN
109l01d 109l01d
1SE02104 1ebpng

2oe|d [ewidaq auQ 0} siejjoq JO spuesnoy |

SNIVIN LNJW3JV1d3d

101



216Gy $ 089 $ €649 $ §'€09 $ 866 $ 0919l $ saJnyipuadxy }JoN
(0°980°¢) - - - (0°229) (0'652°2) SUOINQUIUOY B SBOUBAPY
2'€e9'. $ 089 $ €6v9 $ 6'€09 $ ¥'G8/'L $ 0506'c $ sain)puadx3 ssoi9 [ejol
- - - - - - %Y
916l Zre €ze zo¢ 68z g9z SSOYD uoneooley 10aydV 00£092S
(o0l) - - - - (ool) %Y
oLl Zre €ze z0¢ 682 Sop SSOYD uoneooley Y140 AID 0020925
(0°986°2) - - - (0°229) (0'651°2) %Y
L' LBE' Y $ - $ - $ - $ 1912l $ 06/llL'e $ SSOYD "py doo Jojhe] 1 0AYY 0090225
[ejoL 0€0Z 6202 8202 1202 9202 uonduoseq JaquinN
108lold 108lold
}sedalo4 meU:m

20e|d Jewidaq auQ o} s.Jejjoqd JO spuesnoy|
S103rodd NOILVOO13d

102



€'660°C€ $ €909 $ 11669 $ 8o0zzZ'L $ €289'¢ $ 6'86v'L $ sainjipuadx3 }aN
- z Z - - - SUOIINQUIUOY ¥ SBOUBAPY
€'660°C¢ $ €909 $ 11669 $ 8o0zz'L $ €7289°¢ $ 6'86v'L $ sain)ipuadxy ssoi9 [ejol
- - - - - - oV
Jojelausn)
96 - - - 96 - SSOY9 M3 0G) uonels dwnd pooms|pued  00%0.29
- - - - - - %Y Jojelausn)
96 - - - 96 - SSOYD MY 0G) uone)s dwind uosuiqoy “1 90  00£0.29
- - - - - - o%v
Jojelausn)
96 - - - 96 - SSOd9 My| 0G| uoels dwnd juoweleyd 0020229
- - - - - - oY Sus910g Jeg uonels dwnd 1S
€50 - - - €6G°1 00S SSOYO  Yody 3 uonels dwnd ojpwne 9 0020929
- - - - - - oV
196°6 678°L €82°C 199°C 90¢ 298C SSOd9 slemauay jossy uonels dwnd 0010929
- - - - - - o%v uonelljiqeysy
Sv9 - - - - Sv9 SSOY9 UIBJ\ 2104 UOSUIqOY 1 801 00€0S29
- - - - - - %Y UIMoJ9) 10} Juswanoidw|
gLe'vl 858V 80.LV 65S'v 88 - SSOd9 Ajoede) weshg lsiemalsep\ 0020529
- - - - - - o%v
z6e'C - - - - z6e'c SSOY9 $81NjoNJS UoIsIeAlg Jebulds  0050+Z9
- - - - - - %Y sopelbdn |eou3o9|3
6vS°l - - - iz’ (00] SSOd9 %» Buipjing uone)s dwind Uod ¥ 0020£29
- - - - - - o%v
0°000°L $ - $ - $ - $ - $ 0000} $ SSOYO  sopeshbdn uolels dwnd pooms|pued  0010£29
[ejol 0€0¢ 620¢ 820¢ 120¢ 9¢0¢ uonduosa( JaquinN
109lo1d j09loid
1Sedoa.04 1obpng

2oe|d |ew1dag auQ 0} s.Jejjod JO spuesnoy |
S3AILITIOVH ONIdNNd NOILVYIAVTO3Y ¥3LVM

103



oV

8'eTh'6e 6.9 6'889'G L1168 ¥'€56'9 6V6EL SSOY9 [emauay 18ssY 44M4Y 001092,
- - - - - - oY

0'69¢ - - - - 0'69¢ SSOY9 senjonu)s jueosq uoobe] 44MD4 008052,
- - - - - - oY punopn

0'GeTL - - - 0'SE0°L 0°002 SSOY9 uia % ‘Buipets Jsyueld ‘Id dwng 44M4Y 005022
- - - - - - oY

0°090°L - - - - 0°090°L SSOY9 geysy sur] doo Jele M 10H HHMO4 8€Z0SZL
- - - - - - oY

0'G.L - - - - 0'G.L SSOY9 dwnd wnog 04 2geose.
- - - - - - oY

0'098 - - - - 0°098 SSOY9 sopeibdn Sd ebpn|s Alewld 04 1220622
- - - - - - oY

00L8 - - - - 00L8 SSOY9 pejoesu0D- sepelbdn v xoqr 4y 2010522
- - - - - - oY

0°05¢ - - - - 0°0S¢ SSOY9 pmg Ajuoud uswabeuey 18ssy 00812,
- - - - - - oY

299671 - - - LYY 0'S60°EL SSOY9 Buisseoold spllos 49MD4 00V Lbe.
- - - - - - oY

1'282'81 - - 7’1858 1°00€'8 0°00%L SSOYD  uoneziwndQ spljosolg ® weansepiS 44MI4  00601Z.
- - - - - - o%Y

6°202'S - - - 6'1¥.'C 0'SSt'C SSOY9 8)2Jou0) B 8je) syIompesH J4MO4 0080¥2.
- - - - - - oY

0€lL'9 - - $ - $ - ¢ 0€/l1'9 $ SSOY9 geyay ss8001d R Sd usnyul 4y 00L0EZ.

[ejoL 0€0Z 6202 8z0C 1202 9z0Z uonduoseQ JaquinN
108o1d 108[01d
}SE0840 1ebpng

aoe|d |[ewldag auQ 0} siejjog JO spuesnoy|

SAILIMIOVH LNJINLVI™L NOILVIAVIOTY 3 LVM

104



G'L0SL6L $ 1'6G0'ce $ 66EL'CE $ voclck $ LIv8'Syr $§ +'8eE'8E $ sainyipuadx3 }aN
- - - - - - sSuolNQUIUOYD @ SBOUBAPY

G'LoSL6L $ 1'660'ce $ 6'6ELCE $ voclehk $ LIv8'Sy $ v'8ee’se $ sainjpuadx3 ssolo [ejol
- - - - - - o9y J3JUS) puBWIWOY asuodsay

gcsy 0¢cve SoLL - - - SSOYO [EQIWBYD pue Wooy [04uo) sdO 44MOL 0050622
- - - - - - 0}A"4 Juswaoe|day

L'8ve’l - L'8ve’l - - - SSOYO uoneyejsu| isioH “Bpig Jemolg - 44MO4 00¥062.
- - - - - - o%v

611G - €16V €08 - - SSOYO J9A0D SIS JBLIEID [EUld 4HMOA 00908¢.
- - - - - - ogv

0'620°6¢€ 0°00L°LL 062691 0'0G€‘S - - SSOYO jo8lold uoisuedx3 |eslbojolg D4 0050822
- - - - - - o%v

oorLe - - oorLe - - SSOYO Apmig uononpay JusINN s4HMIIY 0070822
- - - - - - ogv

€'2¢9¢ - - - €'29¢ - SSOYO Apmig Jemod sebolg 44 MO 0050422
- - - - - - o%v

L'0€L - - 9'6¢¢ S'00¥ - SSOYO siasnyig aul4 Buisixg aoe|dey - 44MO4 00¥0.¢2.
- - - - - - o%v

0’00} - - - - 0’00} SSOYO sjopiled Buiduysey pue Buieoday 00509¢.
- - - - - - o’V uone)s duind

1’5916l - 1'259°G ¥'269'G 2'90G°s 0GleT SSOYO SI9AlY oM pue Bulsyemaq abpniS SHYMINT 00%09¢.
- - - - - - ogv

6°€.0°6) G'69.°9 1'661°C G'/8G'S TAAIM G'68.°C SSOYO [BMBUBY oSSV JHMINT 00€09¢.
- - - - - - o%v

G'eTL'Le ¥'69¢€°C 069 G'EGP'S g'leeyl 0006t SSOYO [BMBUBY }8SSY 44 MDA 00209¢.
- - - - - - ogv

0€LL9 $ - - $ - $ - 0€Ll'9  $ SSOYO geysay ss8001d ® Sd jusnjjul 4y 0010€C.

[ejol 0€0c 620¢ 8¢0¢ YRAV4 9¢0c uonduosa( JaqWINN
108o1d 108[01d
1sEe28104 186png

SAILIMIOVH LNJINLVI™L NOILVIAVIOTY 3 LVM

aoe|d |[ewldag auQ 0} siejjog JO spuesnoy|

105



o%v

S'G - - - - S'G SSOUO vzel3 Jojies) aoeiday 0011928
- - - - - - o%v

L'6S - - - - L'6S SSOY9 LYELANONIL 9oIMI8S doe|dey 0001928
- - - - - - oV

6'GY - - - - 6'GY SSOd9 LYELANONIL 9oIMI8g doelday 0001928
- - - - - - o%v

0'soL - - - - 0'soL SSOY9 0LELA YONIL SoIMIBS Doe|dey 0060928
- - - - - - oV

00oLL - - - - 00oLL SSOd9 79513 Ja|ieJ] Jopar olpAH soejdey 0080928
- - - - - - o%v

009 - - - - 0°09 SSOdO £0913 |99y Juswasex /10g @de|dey 00,0928
- - - - - - o%v

0°0SS - - - - 0°0SS SSOdO 6EECLA YoniL Bulues|y uoneulqwod G0z doejdey 0090928
- - - - - - o%v

o've - - - - 0've SSOdO HIT 10SSI0S 913993 ¢€92S9O BlueD MIN 0050928
- - - - - - o%v

0'0v - - - - 0'0v SSOY9 HIPHoH - S4MINT 0070928
- - - - - - oV

g8 - - - - g8 SSOd9 ALV BpuoH 00€09¢8
- - - - - - o%v

0'€e - - - - 0'ec SSOY9 91901 19H Jejted] ¥09@ dosg g1 000°0L 0020928
- - - - - - oV

8'lvl'c $ 095 $ 0cvy $ 08zZy $ 8'99% $ 00Se $ SSOd9 weJbold juswaoe|day a|9IydsA 0010928
[ejol 0€0c 6¢0¢ 8¢0¢ 120¢ 9¢0¢ uonduosaqg JaquinN

109[oid 108foid
1se%alo 196png

20e|d Jewidaq auQ o} s.Jejjoqd JO spuesnoy|
LIN3INdIND3 NOILVLHOdSNVYL

106



9LL6'8 $ 8621 $ 9€95'L $ €902¢C $ viE¥Z $ SverlL § sain)ipuadx3 18N
- Z Z - - - SUOI}NQIIUOYD B SBOUBAPY

9Lle'8 $ 86L2'L $ 9€95'L $ €902¢C $ vievz $ SvevlL $ sain)puadx3 ssoi9 [ejol
- - - - - - o8V

LYEL ¥'89 €99 - - - SSOY9 (2) saulyoely Juswasex aoejdey 0080828
- - - - - - oV

¥'ocL - 628 G'€g - - SSOY9 (2) sdwnd ooteg soejdey 00,0828
- - - - - - o8V

9'/G - LLL - 9'9% - SSOY9 (G) sALN @oe|dey 0090/28
- - - - - - o8V

oVl 8'6. LLL 8zl volL - SSOY9 (02) siepelL 8oeldey  0050/28
- - - - - - o8V

1'G89 ¥'6€2 091 r'zhl 112 - SSOY9 (6) sdonu | 8o1nIeg doRIdDY  0070.28
- - - - - - o8V

8'/£8'C - 9'69% 8'¢0Z’L vyoLL - SSOY9 (B) sdonIL ALDD doeldey  00£0.28
- - - - - - o8V

8'699°L 2'9.¢ L'v9¢ 6'G6E 0'€€s - SSOY9 (6) syon.L dwng soejdey 0020.28
- - - - - - o8V

0'S. - - - - 0'G. SSO¥9 (wooJsl01S) JIMI0H UO puelsS  00tL9Z8
- - - - - - o8V

G'8 - - - - G'8 SSOY9 26013 %8 /2603 siojlel] doejdey  00£1928
- - - - - - oV

00z - - - - 00z SSOY9 LOYL3 Jeiel] eoedey 0021928
[ejol 0€02 6202 8202 1202 9202 uopduosae( JequinN

109[oid 108foid
1seoalo 196png

20e|d Jewidaq auQ o} s.Jejjoqd JO spuesnoy|
LIN3INdIND3 NOILVLHOdSNVYL

107



oRv

00C - - - - 00C SSOY9 (2) @19eD-X uswaoe|doy Mvdl 0060926
- - - - - - oY

009 - - - - 009 SSOY9 G20¢ JonI8S TS HOSOIN 0080926
- - - - - - oY

0°0€s - - - - 0°0€s SSOY9 Jojelssus gvo 0020926
- - - - - - oY

0oe - - - - 0oe SSOY9 Busesuibuz gyo - 181doD 0090926
- - - - - - oY

0'0C - - - - 00C SSOY9 OWO-Ja1doy 0050926
- - - - - - oY

oSt - - - - oSt SSOY9 suofjesiunwwo) gyo - Ja1dod  00%0926
- - - - - - oY

0.0l 8'ce L'ee y'ie 102 00C SSOY9 sj00] Ayeroadg eoueusjuie|y J89|4  00£0926
- - - - - - oY

(O 4 %4 9GSy A 44 8'cr Vv 00r SSOY9 uswdinbz Buoys g Buiyousisl 0020926
- - - - - - oY

(O 4 %4 9GSy A 44 8'cr Vv (080} SSOY9 % Aojes uonoadsu| B Bulues|) 0010926
- - - - - - oY

A4 688 - - - €1ve SSOY9 [emausy 19ssy WMO/avO 0000926
- - - - - - oY

009 - - - - 009 SSOY9 1SOH 21BMNA 90E|deY 8 epesbdn 006126
- - - - - - oY

029 - - - - 029 SSOY9 uonIppy woolsliols 44MO4 0022726
- - - - - - oY

608 $ - § 0¢€99 $ - ¢ 68elL’t $ 0000t $ SSOH9 9Seydind pueT spljosolg 00l L1726

[ejol 0€0e 620¢ 8c0¢ 120¢ 920¢ uonduosaq JaquinN
j09loid 10901d
}sedai04 196png

aoe|d [ewid2aq auQ 0} Ssiejjoq 40 spuesnoy|

INV1d TVH3INIO

108



oRv

o€l - - - o€l SSOYD sisdwesoiny 0OS| ¢ 8oeldey 0022926
- - - - - oY

002 - - - 002 SSOYD J8IIYD ‘SIN-dDI 10} SdN 0012926
- - - - - %Y

059 - - - 059 SSOYD siaysep) aiemsse|o soejdey 0002926
- - - - - %Y

0SS - - - 0SS SSOYD (z1) s100Q pesyianQ Buipiing ysel 0061926
- - - - - %Y

06 - - - 06 SSOYD G913 pieog molly [osuoQ oyjel| doejdey 0081926
- - - - - oY

0'591 - - - 0591 SSOYD (.9 8 .¥) WelsAg Bulur eoeld Ul paind b enig 0021926
- - - - - oY

0'0v2 - - - 0°0¥2 SSOYD Big-oN suiyoely isingadid Uol 0§ 0091926
- - - - - %Y

06 - - - 06 SSOYD Jajiel| Aousbiswz Joy Jenar pe) uepeds 0051926
- - - - - %Y

0°002 - - - 0°002 SSOYD (02) s1en0D BlOyuB MEWS 0071926
- - - - - oY

0°0¢ - - - 00¢ SSOYD JapeoT yoel| 1o} s1epng ysnug Aing 81eAes  00€1926
- - - - - %Y

oGl - - - oGl SSOYD  8UIYdB| 8J00Id UM Z9| LT dulyoey poy uepeds soejdey 0021926
- - - - - %Y

0'9¢ - - - 0'9¢ SSOYD Zv913 100 Juswssessy pidey sur Jemeg soejdsy 0011926
- - - - - oY

002 - - - 002 SSOYO elowe) ysnd 0001926

[eloL 0€02 6202 8202 1202 9202 uonduoseq JaquinN
j09loid 10901d
}seoal04 196png

aoe|d [ewid2aq auQ 0} Ssiejjoq 40 spuesnoy|

INV1d TVH3INIO

109



28006 § gese $ 9eve'l $ 9626 $ 019z $ 895t $ saJnjipuadxg JoN
. z = = = - SUOIINQIIUOD @ SBOUBAPY

8006 $ gese $ 9eve’t $ 9626 $ 019¢c $ 895t $ saJn)ipuadxg ssoiO [ejol
- - - - - - o8V

y'€6l - y'€6l - - - SSOH9 a)ls YA ® dvO e SINVS @2e|dey 00,0626
- - - - - - o8V

8'8vv 6'69 g'ocl €08 c'esl - SSOH9 M0G$ 1opun sjuswoelday snosue||edsii 006026
- - - - - - o8V

6l - - - 6Vl - SSOH9 sjuswanoldw| 81emyos  0080.26
- - - - - - o8V

0°G09°} - §'CSs 0's€s S'/LLS - SSOY9 9IEMYOS S[HYH pue soueul] aoejdey  00.0.26
- - - - - - o8V

A% S8y S'/Gl 8¢. S'8G - SSOY9 juswdinbg ge  0090.26
- - - - - - o8V

861 - €99 G'eg - - SSOY9 sleldoD  0050.26
- - - - - - o8V

6'90€ oLy 6'CL 0/L 6°GL1L - SSOY9 (z1) 1001 yuswssessy pidey aul Jomas adejdoy 001026
- - - - - - o8V

0’00 - - - - 0’00 SSOH9 SHUN OVAH - 6 Juswiadeldey WMO  00¥2926
- - - - - - o8V

Sl - - - - Sl SSOH9 Jajdwesony 0OS| pejessblyay jusnjjul S4M-INT 8oe|dey  00£2926

[eloL 0€0c 620¢C 8¢0¢ 120¢ 920¢ uonduosag JaquinN
j09loid 10901d
1Seda.04 «wwbjm_

aoe|d [ewid2aq auQ 0} Ssiejjoq 40 spuesnoy|

INV1d TVH3INIO

110



Auouimy UOHEWEISEY JBIEM FI0 BT PUB |9 BB pEeIng

Ruoyyny

WEld [eIBUBD) 0E0Z-5Z02) uoljewejosy
UCHIPPY WooIsn)g 04 9202-5202] . hm__mg
wawasedey uaie|eisu|isioy Bpig Jemolg - JHMOI 620 > n
JBAOD SNBA JBYLBID [BULY JMMDH BZ0Z-8E20E) A x HOOM F1LL
1afoid uosuedxd jeaibojolg 04 0802-8202) = 2
siasnyg aul4 Bupsixg soeday - JUMOd BE0E-LE0E] 4 ~
sainjonuls uessqg uooben 4 9202-5Z02] =
qeyey aur] mﬂEM JEeN, 1oH 24 9208-5202] py doo Jojke ) 10aHY £202-5202
S0RiB01 8 S0PNES ANl 3 BEOE-EC WeWe0B[doY PUE GRL2 SIOUUEI 0E0Z-5207
BjEmausy .Humﬂq. 0E0Z-GZ07 4 S|emauay auln Jamasg wmm_Eu__.._mF_. OE0Z-G 20T
Buissaoad SPIOS 04 LZ02-5Z08) sj09[0id uonEDOjEY Bul JaMeS OE0Z-GZ0Z]
uofeznundg SpIOSOIE B WEBNSSPIS 34 §208-5208 _B S||ejsu] Yod B Sjoyuep DE0Z-520E)
8jaouny) g fleg) syIompesH 04 JZ08-GZ 08 sulep juswaoe|day DE0Z-G202
Z JuMO4 &8 G wayshs uoppe)on
u ar]
(111
@ i el [BBuen 0E02-520)
Q¥ - qeyay UIB|y 89404 UOSUIGOY | 301 9202-S202
V_QOW_ MJ_ _ _ _1_ Ot - Uoisiang JeBupds 0Z0Z-52 08!
ﬁ —F ay - apribdn eawaE pue Buping Sd ¥od M1 /2029202
Y - sepelfidn 54 poomelpues) 9z0z-5202]
; sjemauay jassy ey Budwng 0g02-S202)
UBId [B8USD) 0E0Z-5Z @S & EAEpEy

PUNOW 11 18 BuipesD JauelD Hid dwng 4y £202-620
Semauay 19SS 0£02-5200 -
qeysy $s8001d pue Sd usnjul 4y 9202-6202] 59¢]
qeysy aul Jajsuel) sbpnis dv 8202-5Z

L JuMmdY

FiEL®[=] o,

3LLIT 73y,

HLYON o Yoy
7 [w¥ ay
1

.| feneg A .Lcﬁﬁnmw.iuts?&m ; H
. ue|d jusawanoiduwj jojide) Jea G e bt i
b Ajioyjiny uoneweday 191\ Y20y 3 bhakishniy g ot
T )

111



bailey.sizemore
Placed Image


This page was left blank.


bailey.sizemore
Typewriter
This page was left blank. 


Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget

STRATEGIC PLAN CRITICAL SUCCESS FACTORS LEGEND FOR DIVISIONAL
PERFORMANCE MEASURES

In a continuing effort to benchmark and improve performance, Little Rock Water Reclamation
Authority incorporates the Critical Success Factors from its Strategic Plan into the Performance
Measures of each of its Divisions. In the following “Operating Budget Detail,” these critical
success factors will be abbreviated as such:

AM = Asset Management
¢ Continue to demonstrate leadership, expertise and excellence in planning,
engineering, and operations management to construct new facilities and maintain
an acceptable condition of all LRWRA infrastructure.

Construct facilities necessary to meet the demands of the City of Little Rock.

Maintain acceptable condition of all LRWRA infrastructures.

Secure the financing to construct the necessary infrastructure to meet the requirements
of the SECAP and continue rehabilitation of infrastructure.

wN =

CM = Communications
o Establish and maintain a high level of community support and customer
satisfaction for both internal and external customers.

Maintain public education programs.
Empower employees through communication.
Maintain employee awareness programs.
Maintain high level of customer service.

PO~

FN = Financial
o Ensure LRWRA continues to meet its fiduciary responsibility in providing water
reclamation service for the lowest rates possible.

1. Deliver the best-valued service by continuing to implement and improve cost savings
programs, provide cost of service rates, and optimal financial reports to the City of Little
Rock, LRWRA, LRWRA departments, and rate payers.

OM = Organization Management
¢ Recognize, plan and implement succession planning.
e Optimize the use of limited resources.

1. Continue the leadership development program to sustain internal leadership and minimize
the impact resulting from the departure of key leadership.

2. Evaluate staffing needs for meeting growing demands for service, operation, and
maintenance of new facilities.

QA = Quality
¢ Maintain high quality and reliable service.

1. Use available technology to enhance LRWRA'’s ability to provide superior service.
2. Empower employees to achieve best practices through training and development.

112



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget

3. Maintain a safe work environment.
4. Continue participation in national awards programs.

RG = Requlatory
* Meet all regulatory requirements of the CAO, NPDES permit requirements, and
OSHA regulations.

Maintain NPDES permit compliance.
Maintain OSHA regulation compliance.
Reduce sanitary sewer overflows.

wnN =

113



0N
Little Rock Water

Reclamation Commission




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
LRWRC

Function

The Little Rock Water Reclamation Commission (‘LRWRC”) manages and controls the city’s
sewer system. The LRWRC and LRWRA must seek approval of all sewer rate increases and
long-term financing through the City of Little Rock Board of Directors. The City of Little Rock
Board of Directors appoints LRWRC members. The LRWRC in turn hires a Chief Executive
Officer. The LRWRC meets on the third Wednesday of each month.

LRWRA provides water reclamation service to its customers. For financial reporting purposes,
LRWRA is considered a component unit of the City of Little Rock, Arkansas. The LRWRC
operates and manages LRWRA with the City of Little Rock having the power to impose its will
on LRWRA. LRWRA adopts an annual operating, capital, and debt service budget along with
associated rates and fees for services, and issues updates to its Rules and Regulations.

The LRWRC is required to adopt a final budget by no later than the close of the fiscal year. This
annual operating and capital budget serves as the foundation for LRWRA'’s financial planning
and control. The budget is submitted by each department, consolidated, and prepared by the
Finance department, and reviewed by the budget sub-committee before final approval from the
LRWRC. Each month, financials are presented to the LRWRC to show that operations are being
conducted in accordance with management’s intentions.

Total O&M Budget

COMMISSION ACTUAL2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

SALARY S - S - S - S -
EMPLOYEE BENEFITS - - - -
SUPPLIES - - - -
CONTRACT SERVICES - - - -
VEHICLE EXPENSE - - - -
UTILITIES - - - -
OUTREACH & ADMIN 58,190 78,800 22,550 59,500
INSURANCE 4,217 3,000 3,000 3,400
TOTAL O&M BUDGET S 62,407 $ 81,800 $ 25,550 $ 62,900

$90,000
$80,000
$70,000
$60,000
$50,000
$40,000
$30,000

$20,000
ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

115



402

Administration and
Communications




Operational Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Administration and Communications

Function

The mission of the Communications Department is to support LRWRA in all aspects of
communicating internally and externally. This department is responsible for developing and
implementing strategic messaging, building partnerships, and outreach to stakeholders.

The mission of Legal Services is to support the LRWRA CEO, Senior Leadership Staff and
general staff, and Little Rock Water Reclamation Commission, regarding legal issues and
guidance. This department works directly with outside legal counsel, City officials, and other
stakeholders in furtherance of issues of importance to LRWRA. This may include such areas as
employment issues, legal research, resolutions, annual reporting documents, purchasing
contracts, bond ordinances, easements, Freedom of information Act requests, and any type of
legal claim.

FY 2025 — Major Accomplishments
Communications

1. Established relationships with Neighborhood Resource Centers.

2. Attended city festivals and neighborhood events.

Provided notifications through meetings and mailers in neighborhoods prior to beginning

projects.

Created an updated website for LRWRA.

Creating new videos for use on the website.

Increased social media followers.

Increased Community Partners and outreach participation.

Promoted the “Don’t Flush that” campaign educating the public on what is and is not

acceptable to be flushed down the toilet.

9. Provided value to Little Rock ratepayers with programs like “Can the Grease” and “Cap
the Cleanout.”

10. Worked with all departments of the Ultility to provide consistent messages for customers
and all stakeholders.

w

® N A

Legal

1. Provided FOIA & ethics training to employees (biennially)
2. Guided numerous Environmental Assessment Division & Human Resource projects.
3. Facilitated Women of Water & Allies initiatives throughout year

117



Operational Budget Detail

Little Rock Water Reclamation Authority 2026 Budget

Administration and Communications

FY 2026 — Objectives/Goals

Communications

1. Enhance digital engagement by 20 — 30 percent.
2. Improve quality of community & school engagement by focusing on interactive and

engaging displays.

3. Guage public perception of wastewater reuse through focus groups.
4. Increase media interactions by providing project completion press releases on all vertical

asset projects.

5. Develop and launch a video-podcast (quarterly) that informs residents about ongoing
initiatives that will foster transparency and trust.
6. Continue educating the public about LRWRA'’s mission, “Don’t Flush that” campaign,

“Can the Grease,” and “Cap the Cleanout.”

7. Work with all departments of the Utility to provide a consistent message for customers

and all stakeholders.

Legal

1. Provide FOIA & ethics training to LRWRC (biennially)
2. Guide numerous Environmental Assessment Division & Human Resource projects
3. Facilitate updating of employee policies as necessary

PERFORMANCE FY 2023 FY 2024 FY 2025 FY 2026
MEASURES: CFS ACTUAL ACTUAL PROJECTED GOAL
Public Education CM1

Facility Tours 7 5 4 5

Community Events 12 14 15 20

Can The Grease 2,640 2,112 2,500 2,500
Community Relations CM1

Cereal Drive 1,273 1,017 945 1,000
Notice To Residents CM4 60,000 60,000 60,000 60,000
Media CM4

Commercials/Media 2 4 2

Press Releases 5
Circulated

118




Operational Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Administration and Communications

Total O&M Budget

ADMINISTRATION ACTUAL2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY $ 1039512 $ 1,085870 $ 1,028,490 $ 1,087,080
EMPLOYEE BENEFITS 396,899 465,035 392,960 502,795
SUPPLIES 16,012 20,250 19,990 16,500
CONTRACT SERVICES 252,405 303,500 249,954 283,750
VEHICLE EXPENSE 34,953 32,400 36,942 35,000
UTILITIES 6,253 8,200 6,131 6,000
OUTREACH & ADMIN 288,842 430,100 329,355 553,500
INSURANCE 2,916 3,760 1,617 1,750
TOTAL O&M BUDGET $ 2,037,792 $ 2,349,115 $ 2,065,439 $ 2,486,375

$2,600,000

$2,400,000

$2,200,000

$2,000,000

$1,800,000

ACTUAL 2024 BUDGET 2025  PROJECTED 2025  BUDGET 2026

119



402 ADMINISTRATION

CHIEF EXECUTIVE OFFICER

DIRECTOR OF

CHIEF CHIEF
COMMUNICATIONS CHIEF LEGAL FINANCIAL OPERATIONS
& COMMUNITY OFFICER OFFICER OFFICER
ENGAGEMENT
4 )
CP
COMMUNICATIONS [
SPECIALIST / SR
NS J
4 I
COMMUNICATIONS
ASSISTANT
NS J
7 positions

Updated: 08/18/2025
Refer to Staff Summary for specifics

120



Department 402

Administration

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions

Chief Executive Officer 1 1
Chief Operations Officer Exec 1 1 Exec 1 1
Chief Legal Officer Exec 1 1 Exec 1 1
Chief Financial Officer Exec 1 1 Exec 1 1
Director of Communications & Community Exec 2 1 Exec 2 1
Engagement

CP Communications Specialist / Sr NE-Grade 9,11 1 NE-Grade 9,11 1
Communications Assistant NE-Grade 4 1 NE-Grade 4 1
Department Total 7 7

121




403

Finance




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Finance

Function

The Accounting, Procurement and Environmental Health and Safety (EHS) Divisions make up the
Finance Department. The Accounting Division is primarily responsible for the accuracy of all
financial information, including reporting, and issuing payment to vendors for all purchased
equipment and supplies. The Procurement Division is responsible for sourcing and acquisition of
equipment, supplies, and services, establishing and administering contracts, and material
disposition. Both divisions are responsible for customer service support.

Accounting prepares monthly, semi-annual, and annual financial statements, and prepares the
annual budget. Additional responsibilities include cash management, the verification of vendor
invoices prior to issuing payments, oversight of accounts receivable, processing all aspects of bi-
weekly payroll, and offers customer service to residents of Little Rock for sanitary sewer service.

Procurement provides support by coordinating the purchase and disposal of all wastewater
equipment and supplies in accordance with all state and city regulations.

Environmental Health and Safety (EHS) supports the LRWRA personnel through education,
inspection, and expertise in the matters of worker and workplace safety, worker health and
compensation, environmental compliance and material storage and handling. EHS also serves the
residents of Little Rock by administering public relations, education, and property damage
reimbursement programs. It is the goal of EHS to respond accordingly and in a timely manner to
each matter and through expertise, research, and communication meet the needs of our customers,
both internal and external.

FY 2025 — Major Accomplishments

1. Completed the finance processes for the rate study and supported the approval process of
2026 through 2030 rate increases.

2. Ensured that all capital expenditures eligible for Revolving Fund Loans were submitted and
the loans were issued.

3. Accounting received the Certificate of Achievement for Excellence in Financial Reporting
for the twenty first year in a row from the Government Finance Officers Association based
on the Comprehensive Annual Financial Report.

4. Accounting received the Distinguished Budget Presentation Award for the sixteenth
consecutive year from the Government Finance Officers Association based on a budget
document that meets program criteria as a policy document, as an operations guide, as a
financial plan, and as a communication device.

5. LRWRA Accounting Supervisor earned an Arkansas Governmental Manager certification.

6. Revamped the Authority’s employee uniform program entirely. Formed and led a “Uniform
Committee” comprised of employees from different departments across the organization
that ultimately led to the inclusion of 42 new clothing SKUs for 2025. Worked with vendor
partner to conduct a two-day employee “sizing and fitting” event as part of the order process.

7. To leverage the advantages of collective purchasing and economies of scale the
Procurement Department commenced a lead-agency partnership with a public purchasing
cooperative (Core Trust) for the first time in the history of the LRWRA with an initial
solicitation posting (Water Treatment Chemicals) scheduled for Q4 of 2025.

123



Operating Budget Detail

Finance

8.

11.

Little Rock Water Reclamation Authority 2026 Budget

The LRWRA Procurement Coordinator currently holds both the UPPCC - CPPB
certification and the NIGP — CPP certification — as they successfully recertified the latter
certification over the past year. Additionally, they were elected as Secretary of the Arkansas
Chapter of NIGP in addition to holding a role as a Scholarship Chair and being an active
member of the chapter’'s Conference Planning Committee.

LRWRA'’s Senior Procurement Agent Achieved their NIGP — CPP certification in 2025.

. LRWRA'’s Finance Coordinator received the 2025 NIGP Volunteer Award. EHS conducted

Second tabletop emergency response drill in conjunction with Little Rock National Airport
covering action plan for a major trunk line break within the airport’s security zones.

EHS provided job specific safety training to all personnel both in person and virtual to meet
regulatory requirements across the company to ensure qualified personnel and a safe
workplace.

FY 2026 — Objectives/Goals

1.

Work with state and local agencies to issue new Revolving Fund Loans for capital project
expenditures starting in 2026

2. Complete implementation of new 2026 wastewater rates.

3. Update financial plan to ensure LRWRA continues to meet its fiduciary responsibility in

providing wastewater service to its customers for the lowest rates possible.

4. Submit Finance and Procurement programs for national recognition.

5. Continue training of personnel in all aspects within Finance and Procurement.

6. Conduct monthly, job-related in-person safety meeting training and certifications as well as

hands-on training to accommodate the educational needs of LRWRA'’s employee base.

7. Meet or exceed all regulatory requirements both safety and environmentally related through

cost effective and program efficient planning and implementation.

8. Conduct multidepartment Tabletops to establish SOPs for incidents and emergencies.
PERFORMANCE MEASURES FY 2023 FY 2024 FY 2025 FY 2026
EHS ACTUAL ACTUAL PROJECTED GOAL
*Accident Frequency Rate 4.2 per100 7.6 per 100 5.4 per 100 0

EE EE EE
Number of Accidents 8 13 11 0
Costs Due to Accidents $145,789.23  $83,599.89 $30,093.48 0
Lost Time Injuries 1 1 0 0
Safety Training Education Hours 5272 6036 5957 5000
Safety Certification Hours 3719 2491 3000 2000

*National Average 5.4 for NAICS 2213

124



Operating Budget Detail
Finance

PERFORMANCE MEASURES
FINANCE/PROCUREMENT

PAYDEX - (Financial Rating
w/B&D)

A/P Vendor with ACH setup

Receive GFOA's Certificate of
Excellence in Financial
Reporting for Comprehensive
Annual Financial Report

Receive GFOA's Distinguished
Budget Presentation Award for
Annual Budget Book

Current Ratio (Current
Assets/Current Liabilities)

Debt Ratio (%) (Outstanding
Debt/Total Assets)

Debt Service Coverage (Net
Operating Income/Total Debt
Service)

Wastewater Rate Changes
Timeline for E-Requisitions

Average Monthly Purchases by
P-Card

Sales Tax Exemption and
Rebate Program

Receive the Universal Public
Procurement Certification
Council Agency Certification
Award and/or The Sterling
Agency Award

FY 2023
ACTUAL

67

408

YES

YES

3.57

57.64

2.16

0.0%

1 day

$117,657

$50,932

YES

125

Little Rock Water Reclamation Authority

FY 2024
ACTUAL

67

1005

YES

YES

3.36

56.72

2.28

0.0%

1 day

$130,748

$58,501

YES

FY 2025
PROJECTED

60

1175

YES

YES

3.25

56.50

2.20

0.0%

1 day

$130,000

$60,000

NO

2026 Budget

FY 2026
GOAL

65

1250

YES

YES

3.30

58.50

2.20

7.25%

1 day

$130,000

$63,000

YES



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Finance

Total O&M Budget

FINANCE ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY $ 1068866 $ 1,122,480 $ 1,108,350 $ 1,188,690
EMPLOYEE BENEFITS 447,932 442,159 412,039 476,320
SUPPLIES 38,757 46,100 67,421 41,850
CONTRACT SERVICES 1,123,982 1,282,200 1,289,215 1,209,580
VEHICLE EXPENSE 7,199 7,500 6,235 6,800
UTILITIES 6,934 7,200 7,397 7,400
OUTREACH & ADMIN 121,023 157,500 115,539 133,200
INSURANCE 7,111 6,200 3,369 4,720
TOTAL O&M BUDGET $ 2,821,805 $ 3,071,339 $ 3,009,563 $ 3,068,560

$3,100,000

$3,050,000

$3,000,000

$2,950,000

$2,900,000

$2,850,000

$2,800,000
ACTUAL 2024 BUDGET 2025  PROJECTED 2025  BUDGET 2026

126



403 FINANCE

CHIEF FINANCIAL OFFICER

DIRECTOR OF ENV SECURITY
FINANCE & & RISK
ACCOUNTING SUPERVISOR

N |
ACCOUNTANT PROCUREMENT SAFETY
ADMINISTRATOR COORDINATOR
/ J
e N r N
ACCOUNTING PROCUREMENT
SUPERVISOR COORDINATOR
\ Y, N Y,
s N
(" PROCUREMENT )
FINANCE AGENT / SR
\¥COORDWATORJ) PROCUREMENT
L AGENT )
ACCOUNTING PROCUREMENT
SPECIALIST AGENT /SR
PROCUREMENT
AGENT
-
ACCOUNTING PROCUREMENT
CLERK AGENT / SR
N\ PROCUREMENT
AGENT
p
ACCOUNTING
CLERK
N\
14 positions
NOTE: The Chief Financial Officer is Updated: 08/18/2025

counted in 402. Refer to Staff Summary for specifics

127



Department 403

Finance

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions
Director of Finance & Accounting Exec 2 1 Exec 2 1
Env. Security & Risk Supervisor E3 1 E3 1
Procurement Administrator E4 1 E4 1
Accountant E4 1 E4 1
Finance Coordinator ES 1 ES 1
Accounting Supervisor E3 1 E3 1
Accounting Clerk NE - Grade 3, 5,7 2 NE - Grade 3, 5, 7 2
Accounting Specialist E6 1 E6 1
Safety Coordinator ES 1 ES5 1
Procurement Coordinator ES 1 ES 1
i;c;cntirement Agent / Sr Procurement NE - Grade 8, 10 3 NE - Grade 8, 10 3
Department Total 14 14

128




404

Engineering Services




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

Function

The Engineering department provides a broad range of services to both internal and
external customers. These services include wastewater engineering, capital improvement
plan administration, collection system design, developer funded review, maintenance
contract management, surveying, fats/oils/grease (FOG) program management, sanitary
sewer evaluation studies and sewer service line replacement program implementation.
The Engineering department ensures that LRWRA’s short and long-term goals are
implemented as effectively as possible while ensuring accountability, accuracy and
customer and ratepayer satisfaction.

Engineering Services determines policies for engineering practices and design. They
design, coordinate, and manage engineering projects and studies with other departments
of Little Rock Water Reclamation Authority, private consulting engineers, the City of Little
Rock, Arkansas Department of Transportation (ARDOT), and other utilities and agencies.
They provide support to management through engineering calculations and graphical
presentations, provide in-house detailed design documents, project administration, and
inspection services for both in-house construction and contracted work. They provide
engineering support through planning designs and inspections for the various annual
maintenance construction contracts for both capital projects such as the trenchless
rehabilitation and yearly maintenance contract such as chemical root control and pipeline
cleaning.

Professional Service Contract Administration negotiate, administer, and manage all
professional services contracts for planning, pre-design, and design of capital projects.
They review and coordinate the design of major sewer facility improvements protecting
the interests of Little Rock Water Reclamation Authority. They coordinate the professional
services procurement process and conduct related informational meetings. They review
and approve invoice processing, status reports, and accounting system requirements,
and determine policies for standard engineering practices, design, and technical
specifications.

Capital _Improvement Plan Administration administers, directs, and manages
construction of the Little Rock Water Reclamation Authority Capital Projects. They provide
management oversight of contractor’s construction activities to achieve successful project
completion, participate in pre-construction and progress meetings, and assist in
consulting engineers to resolve engineering and construction conflicts and disputes. They
provide clarifications, interpretations, and directives as necessary to meet the contracted
terms and conditions and to minimize any negative impacts on the projects. They approve
work directive changes and oversee administration of change orders for approval. They
oversee consulting engineer’'s review and processing of invoices and construction
progress payments and provide information as required to meet funding agency reporting
and compliance. They prepare and maintain construction files including easement

130



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

acquisition and Contracts and oversee consulting engineer’s coordination of construction
activities with other utilities, internally, and other governmental agencies having
jurisdiction, and regulatory agencies. They ensure construction compliance with contact
documents and regulatory agency requirements, and review plans and specifications for
constructability and risk mitigation.

FY 2025 — Major Accomplishments

1. Completed the design and construction of the FCWRF Storeroom Addition project

2. Completed the design and began the construction of the Candlewood PS Upgrades
project.

3. Continued the construction of the AFWRF Influent PS & Process Rehabilitation
project.

4. Continued land applying biosolids.

Continued the construction of the FCWRF Solids Processing Improvements project.

6. Completed the construction for the replacement of the AFWRF #4 Blower and
Controls.

7. Started the design of the FCWRF Headworks Gate & Concrete and Final Clarifier
Concrete Rehabilitation project.

8. Started the FCWRF Sidestream Treatment — Biosolids Optimization Study.

9. Started the 10-year Asset Renewal Comprehensive Plan.

10. Started and completed the Industrial Cooling Tower Study.

11.Started and completed the design of the FCWRF Primary Sludge Pump Station
Hoist project.

12. Started the investigation for the AFWRF Junction Box 4 Upgrades.

13. Started the design of the FCWRF Hot Water Loop Line Rehabilitation project.

14. Started the design of the AFWRF Dump Pit project.

15. Started and completed the FCWRF Lab Corrosion Study, started design for lab
upgrades associated with this project.

16. Completed the design of the FCWRF Primary Sludge Pump Station Hoist project.

17.Started and completed the design of the FCWRF Lagoon Decant Structure Repair.

18.Completed the Arkansas River Outfall Revetment Repair at FCWREF.

19. Started the study of the Little Maumelle River Basin for future flows to the LMWREF.

20.Used the 2024 Rapid Assessment to identify projects that required 404 involvement
and started the design of at least seven (7) capital projects that came from the
assessment.

21.Continued the work order to find locations for land applied biosolids permit and
continued land applying.

22.Continued the process to procure our own land for future biosolids applications.

23. Initiated the ANRD paperwork including WWAC Applications and Water Plan
Compliance Exemption Requests for potential RLF 19 (2026).

o

131



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

24 Continued Large Diameter Capital improvement program by completing two
construction projects and prioritizing future projects.

25. Administered the Trenchless Sewer Line Renewal Contracts.

26.Administered the Root Control contract.

27.Renewed 16 on-call contracts.

28. Started the organization of all the As-built drawings within the utility.

29.Designed stormwater mitigation for AFWREF.

30.Updated the buried infrastructure at AFWRF to include all influent/effluent pipes,
drainage pipes, and sludge lines in our GIS/EAM system.

31.An engineer was certified to teach Collection System Operator Classes.

32.An employee taught 2 Collection System Operator classes resulting in 18 people
passing the exam.

33.17 employees Obtained Class | Wastewater Collection System Operator License.

34.1 employee Obtained Class || Wastewater Collection System Operator License.

35. Assisted Asset Management with methods to track assets coming onsite during
construction.

36. Continued training for staff taking the FE Exam for EIT certification.

37.Continued training for staff to take the PE Exam for professional engineer licensure.

38. Collaborated with multiple departments to determine the correct amount of pump
stations in our system, and to map them out for easier identification.

39.Developed a new system for sharing as-builts and organized the files for each
treatment facility to have all relevant as-builts saved in one location.

40. Created facility maps for each plant to identify all areas of the process for easier
identification.

41.Reconciled capital projects in a timely manner.

42.Kept the service status up to date in EAM on all New Mains and Replacement Mains

43. Assisted Collection System Maintenance in working ahead of City of Little Rock
Street Overlay projects.

44.Continued to make field visits and update the GLES list.

45. Active participant in the LRWRA Dashboard Monitoring Team. (Ongoing)

46. Analyzed, investigated, and reported any data issues for the RJN Rainfall
Dashboard.

47.Gathered, investigated, and analyzed capacity information used for reporting.

48. Administered professional services contract for Collection System Analysis and
Capacity Assurance Services.

49. Provided engineering assistance and guidance for approximately 19 new Developer-
Funded projects as well as approximately 9 private line projects.

50.Provided LRWRA review and comments for approximately 167 Site
Plan/Subdivision/Zoning projects for Little Rock Department of Planning and
Development.

132



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

51.Updated the LRWRA FOG Program specifications and standard details.

52. Assisted the Legal Department in reviewing contracts for professional engineering
services.

53. Administered Professional Services Contract and obtained easements for Relocation
of Gravity Sewer Mains along Highway 10 in conjunction with ARDOT.

54. Continued the Opportunity Zone program to support City of Little Rock’s Mayor,
Frank Scott, in city’s redevelopment initiative. LRWRA waived fees on over 556
permits, representing approximately $121,808 in Revenue.

55. Administered Cap the Cleanout program and processed all requests.

56. Participated in GIS training classes.

57.Participated in Community Champions Events.

58. The Permits Desk has issued 1,305 Permits.

59.Inspectors conducted 1,223 permitted inspections for services lines.

60. Service Line Replacement Program received 375 applications. 5,957 applications
have been processed since the program’s inception in January 2013.

61.Replaced 226 service lines for 2025.

62.The Service Line Replacement Program has reimbursed homeowners over $9.8
Million since 2013.

63. Continued implementing FOG program and procedures.

64.100% registration of haulers operating in Little Rock (9 haulers, 15 trucks).

65.977 FSEs being tracked, 927 reporting regularly and 50 still pending engagement
with haulers.

66. Estimate 1,616 manifests will be submitted, totaling over 2.1 million gallons of FOG
pumped for 2025.

67.1 grease interceptor replacement, 1 grease interceptor repair, and 1 Enforcements
in the first 6 months of 2025.

68. The FOG Specialist has conducted 9 training classes primarily at Pulaski Technical
Collage.

69. A representative for the FOG Program and the SSLRP has attended all the Mobile
City Hall events promoted by the City of Little Rock.

70.Seven members of staff continued training and classes to maintain current plumbing
licenses.

71.Developed layer in ArcGIS for existing easements (ongoing).

72.Continued importation of manhole data points into ArcGIS.

73.Completed in-house design and construction of FCWRF Task Building office
remodel.

74.Installed flow meter upstream of Candlewood pump station to evaluate Infill &
Infiltration removal from recent rehab projects.

75.Completed 720 manhole inspections in the Swaggerty Creek Basin.

76.Performed 9 dye test in the Swaggerty Creek Basin.

133



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

77.Completed the Swaggerty Creek SSES report.

78.Completed 330 manhole inspections in the Hall High Basin.

79.Installed and maintained 11 flow meters and 2 rain gauges for the spring metering
season.

80. Staff performed technical presentations at multiple wastewater conferences.

FY 2026 — Objectives/Goals

1. Complete the construction of the AFWRF Influent PS & Process Rehabilitation

project.

Continue the construction of the FCWRF Solids Processing Improvements project.

Continue the construction of the Candlewood PS Upgrades project.

Complete the construction of the FCWRF Storeroom Addition project.

Begin construction for the asset renewal of the Headworks Gate & Concrete and

Final Clarifiers Concrete Rehabilitation.

6. Begin the design and construction of the Sidestream Treatment — Biosolids
Optimization project.

7. Complete the design and construction for the AFWRF Junction Box 4 Upgrades.

8. Complete the 10-year Asset Renewal Comprehensive Plan.

9. Begin and complete construction of the FCWRF Hot Water Loop Line Rehabilitation.

10.Begin and complete construction of the 1-440/Springer Diversion Structure.

11.Begin and complete construction of the Joe T. Robinson Force Main Rehabilitation.

12.Begin construction of the AFWRF Sludge Transfer Pump Station and Force Main
project.

13.Begin construction of the LM Sludge Line Rehabilitation or LM Sludge Dewatering
project.

14.Complete design of the AFWRF Dump Pit project.

15.Begin and complete construction of the FCWRF Lagoon Decant Structure Repair.

16.Begin and complete construction of the FCWRF Primary Sludge Pump Station Hoist
project.

17.Begin and complete the design and construction of the CAB Generator project.

18.Begin and complete the construction of the FCWRF Primary Sludge Pump Station
Hoist project.

19.Begin and complete the design of the Little Rock Port Pump Station and Electrical
Upgrades project.

20.Begin the design and construction of the Little Maumelle Pump Station and Arch
Street Pump Station Bar Screens project.

21.Complete the LMWRF Sludge Line Assessment study.

22.Complete the study of the Little Maumelle River Basin for future flows to the Little
Maumelle Water Reclamation Facility

ok~ ownN

134



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

23.Continue land applying biosolids.

24.Continue the work order to find locations for land applied biosolids permit and
continued land applying.

25. Continue the process to procure our own land for future biosolids applications.

26. Initiate design and construction of capital projects as needed.

27.Continue education opportunities for staff members to obtain their Class |
Wastewater Operator’s Licenses, Class | Wastewater Collection System Operator’s
License, Class Il Wastewater Collection System Operator’s License, EIT
Certification, and PE licensure.

28.Continue teaching Collection System Operator Classes in the Central Arkansas.

29.Continue Service Line locates utilizing GPS and incorporate them into our GIS
system.

30. Continue Grease Trap locates utilizing GPS and incorporate them into our GIS
system.

31.Continue Large Diameter Capital improvement program and prioritize projects.

32.Continue to administer the Trenchless Sewer Line Renewal Contracts.

33. Continue to administer the Root Control contract.

34.Continue to make field visits and update the GLES list utilizing the GLES index
ranking.

35.Provide Engineering assistance to LRWRA Collection System Maintenance, Facility
Maintenance and Facility Operations Departments.

36.Complete the process of organizing all LRWRA'’s As-Built drawings.

37.Continue efforts to reduce overflows using in-house resources and trenchless rehab
contracts.

38. Prioritize the workflow of GLES’s to minimize the emergency repairs and disruption
to the rate payers.

39. Continue monitoring Rainfall Dashboard operations.

40. Gather, investigate, and analyze capacity information used for reporting.

41.Initiate and facilitate main extensions to eliminate Community Services and address
the Sewer Service Line Replacement Program (SSLRP).

42.Continue to administer the Cap the Cleanout program.

43. Administer professional services contract for Collection System Analysis and
Capacity Assurance Services.

44.Continue training survey staff in ArcGIS and EAM work order management

45.Increase efficiency in the as-built process, ArcGIS management, and
communications between Maintenance and Engineering.

46.Continue creating existing layers in ArcGIS for Survey Benchmarks.

47.Continue centralizing “ALL” AutoCAD files for all plants with only “one” working file

48.Continue GPS and GIS training for staff.

135



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

49.Continue to analyze, research, identify and input corrections for inconsistent data
found in database and mapping software.

50. Continue to provide review and provide construction oversight for Developer-Funded
projects to ensure compliance with current Specifications so that extensions of the
LRWRA collection system are constructed with quality materials and methods.

51. Continue to improve the quality of service provided to LRWRA customers through
our SSLRP, FOG, and Permits Specialists.

52.Continue to provide LRWRA review and comments for Site Plan/Subdivision/Zoning
projects for Little Rock Department of Planning and Development.

53. Continue to provide LRWRA review, comments, design, and construction oversight
for sewer relocation projects related to ARDOT, Little Rock Department of Public
Works, and railroads.

54.Continue to administer and monitor the Opportunity Zones program.

55. Continue to assist Asset Management with methods to track assets coming onsite
during construction.

56. Continue updating the LRWRA Standard Specifications for Construction.

57.Complete an estimated 750 manhole inspections.

58.Smoke an estimated 262,500 linear feet of sanitary sewer mains.

59.Install and maintain 5-10 temporary sanitary sewer flow meters.

60. Evaluate and maintain 5-6 permanent flow meter locations.

61.Map all 967 grease interceptors.

62. Continue to get Emily cross trained in GIS tech processes.

63. Continue ArcMap pro training.

64.Attend Autodesk seminar.

136



Operating Budget Detail
Engineering Services

Little Rock Water Reclamation Authority

2026 Budget

PERFORMANCE
MEASURES

CSF

FY 2023
ACTUAL

FY 2024
ACTUAL

FY 2025
PROJECTED

FY 2026
GOAL

Engineering Services
Percent of In-house
Construction Budget

AM

137%

159%

133%

100%

Engineering Services
Percent of Annual Pipe
Renewal Contract Budget

AM

2.20%

73.07%

140%

100%

General Administration
Engineering Services
Department O&M Budget
versus Expenses Percent
Variance from Budget

FN

-5.44%

-12.65%

-2.91%

+/-5%

Engineering Services
Contract Construction
Cost Variance %

AM

0.69%

5.28%

9.53%

+/-10%

Capital Improvement Plan
Admin. Capital Budget
Forecasting Budget
versus Actual Percent
variance from Budget

AM

2.09%

-4.70%

-0.04%

+/-20%

Engineering Services for In-House Construction

The intent of this service is to provide completed designs and approved Capital
Improvement Project Authorization for In-house construction projects. The service level
will be calculated by dividing the dollar value of approved Category 1, 3, 4, & 5 Capital
Improvement Project Authorization by the in-house Category 1, 3, 4, & 5 expenses for a
given year. The goal is to provide 100% in terms of dollar value designed and approved
projects to replace the projects completed within a given year to ensure a steady backlog

of work.

Engineering Services for Annual Pipe Renewal

The intent of this service is to provide engineering evaluations, design, and construction
inspection to support the Annual Maintenance Contracts. The service level will be

137




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Engineering Services

calculated by dividing the actual expensed value by the given year's budget value. The
goal is to provide support to expense 100% of the approved budget amount.

General Administration

The intent of this service is to provide Engineering Services to LRW Rate Payers at the
approved budget expense. The service level will be calculated by a comparison of the
total department's actual yearly operation and maintenance expenses compared to the
approved budget. The goal is to be within 5% of the approved annual budget value.

Engineering Services for Contract Construction

The intent of this service is to provide quality design, inspection, and project management
for outside contracts for the collection system construction projects. The service level will
be calculated by comparing the actual completed construction value of projects
completed within a given year to the original contract amount. The difference in the two
values would be the sum of all Contract Change Orders approved during the construction
phase of a project. The goal is to have all projects for the given year completed within
10% of the original construction Contract amount.

Capital Improvement Plan Administration

The intent of this service is to provide forecast projections and administration of the
LRWRA capital improvement plan Categories 1 through 7. The service level will be
calculated by a comparison of the budgeted versus actual capital improvement
expenditures for a given calendar year. The goal is to have the actual capital yearly
expenditures to be within 20% of the approved capital budget for all capital expenses
within Categories 1 to 7.

138



Operating Budget Detail
Engineering Services

Little Rock Water Reclamation Authority

2026 Budget

Total O&M Budget

ENGINEERING ACTUAL2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY $ 1,522,577 $ 1,740,580 $ 1,769,413 $ 1,815,220
EMPLOYEE BENEFITS 651,052 736,505 667,401 784,175
SUPPLIES 58,076 53,300 36,225 57,000
CONTRACT SERVICES 162,093 3,600 51,517 290,800
VEHICLE EXPENSE 42,305 60,000 37,349 60,000
UTILITIES 20,539 21,000 20,067 21,000
OUTREACH & ADMIN 28,592 44,200 34,676 51,900
INSURANCE 16,211 17,200 9,040 9,600
TOTAL O&M BUDGET $ 2501444 $ 2,676,385 S 2,625,686 $ 3,089,695

$3,200,000

$3,100,000

$3,000,000

$2,900,000

$2,800,000

$2,700,000

$2,600,000

$2,500,000

$2,400,000

ACTUAL 2024

BUDGET 2025

139

PROJECTED 2025

BUDGET 2026



404 ENGINEERING SERVICES

CHIEF OPERATIONS OFFICER

DIRECTOR OF ENGINEERING SERVICES

—

(" ENGINEERING

MANAGER
(Capital

\__Improvements)

~

J

( PROJECT
ENGINEER
S (Facilities)
|

~

Vs

INSPECTOR

.

Y

|\

ENGINEER

(Collection

(" PROJECT )

\_ System) )

[INSPECTOR

[INSPECTOR

é PROJECT
ADMINISTRATOR

\_ Maintenance)

(Collection System

~

J

-
COLLECTION

NG

SYSTEM ANALYST

~N

J

( DATA
COLLECTION
. TEAM LEADER

~

I
ENGINEERING
MANAGER
(Dev Funded, SSLRP,
FOG, Permit)

PROJECT ENGINEER (
(Dev-Funded, SSLRP,

FOG,

ADMINISTRATOR
Permit) \_ (Survey/Design) )

PROJECT )

J

( DATA

COLLECTION
TECH

-

~

J

[ INSPECTOR ]

GIS TECHNICIAN

SSLRP / FOG ENGINEERING

ADMINISTRATOR __ TECHNICIAN  j

SURVEY CREW |

( SSLRP N | ___TEAMLEADER |

B )

\__SPECIALIST / SURVEY INST WKR

FOG SPECIALIST H © )
([ PERMIT ||
| SPECIALIST |
INSPECTOR [
INSPECTOR
INSPECTOR

27 positions

NOTE: The Chief Operations Officer

is counted in 402.

140

Updated: 08/18/2025
Refer to Staff Summary for specifics




Department 404

Engineering Services

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions
Director of Engineering Services Exec 2 1 Exec 2 1
Engineering Manager (Capital E2 1 E2 1
Improvements)
Engineering Manager (Dev Funded,
SSLRP, FOG, Permit) E2 ! E2 !
Project Engineer (Facilities) E3 1 E3 1
Project Engineer (Collection Systems) E3 1 E3 1
Project Engineer (Dev Funded,
SSLRP, FOG, Permit) E3 ! E3 !
Project Adm|n|strator (Collection E 4 1 E 4 1
System Maintenance)
Project Administrator (Survey/Design) E4 1 E4 1
SSLRP / FOG Administrator E4 1 E4 1
FOG Specialist EG6 1 EG6 1
Permit Specialist E6 1 E6 1
Service Line Specialist E6 1 E6 1
Collection System Analyst NE - Grade 12 1 NE - Grade 12 1
Engineering Technician NE - Grade 12 1 NE - Grade 12 1
Inspector NE - Grade 11 7 NE - Grade 11 7
GIS Technician NE - Grade 9 1 NE - Grade 9 1
Survey Crew Team Leader NE - Grade 8 1 NE - Grade 8 1
Data Collection Team Leader NE - Grade 7 1 NE - Grade 7 1
Survey Instrument Worker NE - Grade 6 1 NE - Grade 6 1
Data Collection Technician NE - Grade 5 1 NE - Grade 5 2
D.ata Collection Technician (Part- NE - Grade 5 1
Time)
Department Total 27 27

141




405

Information Services




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Information Services

Functions

The Information Services Department (/S) supports the information technology needs of LRWRA.
This six-person team is divided into two distinct groups, Networking and Systems. The Networking
group provides support for mobile tablet, Windows client/server, VMWare virtual hosting hardware
and operating systems, data protection and backup, network routing and switching, Internet
access, WAN access, firewall configuration, systems security, Microsoft 365 platform support,
common software support, and the helpdesk. The Systems group implements, administers, and
maintains all enterprise level database-driven applications such as our work order management
and financial systems, application development, database administration, and the Geographic
Information Systems (GIS).

FY 2025 — Accomplishments

Networking

Retired Windows 10 as our main client operating system.

Conducted a cyber security review.

Retired our ADFS authentication platform and implemented a more modern solution.
Introduced Microsoft Intune, a cloud-based device and application management solution.
Introduced Microsoft Copilot, an Al powered assistant.

Replaced all traditional POTS lines with a redundant VolP solution.

Replaced our hardware-based VolP telephone system with a software-based solution.

Systems

1. Upgraded EAM to most recent versions to take advantage of new reporting and notification

engines.

Started to reconstruct existing Crystal Reports in EAM using new reporting engine.

Implemented notifications engine in EAM for existing workflows that used Problem codes

and assigned supervisor to send notifications.

Upgraded ArcGIS Enterprise, and GIS Server to most recent version.

Provided data collection workflow for service lines using Field Maps and Trimble GPS.

Built collection system dashboard and Al dashboard.

Facilitated the addition of and attribution of pipes within Adams Field treatment plant.

Deployed self-hosted Git server for in-house version control of custom software, scripts

and other business logic.

Expanded monitoring and error alerts for issues with synchronization and integration

between EAM and FE.

10. Made improvements to inventory integration between FE and EAM, including views in both
systems to detail error states.

11. Modified inventory interface to allow storeroom employees to manage EAM materials.

12. Created custom web application and database tables to automatically import and store
billing data directly from CAW, and created multiple reports based on this data to analyze
revenue and catch billing mistakes.

13. Worked with HR to implement previously unused subsystems in FE for -9 information,
grievances and discipline events.

Noakwbd=

wn

i R

©

143



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Information Services

FY 2026 — Goals

Networking

1.
2.
3

4.

Retire all Microsoft Server 2016 servers due to end of life. This will also require a number
of software upgrades and side-by-side migrations.

Build up a new SQL server platform.

Upgrade virtualization hypervisor hosts in the Production and DR data centers with new
physical hosts and upgrade the associated software with a current version.

Implement cyber security policies, procedures, and products as outlined in our 2025 cyber
assessment.

Systems

1.

o

o

SN

Complete assessment of new reports engine in EAM and convert the most critical Crystal
Reports to new EAM reports, SSRS, or a suitable alternative.

Reorganize and reconstruct EAM dashboards for specific user groups such as Developer
Funded projects in and Facilities Maintenance.

Replace functionality of Sockeye scheduling software using EAM or alternative solutions.
Complete a major update for Finance Enterprise to maintain system security and apply
necessary bugfixes.

Conduct software upgrades and side-by-side migrations associated with retirement of
2016 Windows Servers (see Networking above).

Migrate GIS database to new SQL Server platform.

Rewrite custom code for ArcGIS Pro Add-in to work with version 3.0.

Develop preliminary executive dashboards.

Evaluate Esri needs regarding licenses and make necessary changes for 2026 renewals

. Reconfigure Service Line data collection workflow to use new GIS server rather than

ArcGIS Online.

144



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Information Services

Total O & M Budget

INFORMATION

ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SERVICES
SALARY $ 574,701 $ 663,040 $ 637,043 $ 634,250
EMPLOYEE BENEFITS 215,879 269,495 229,130 287,390
SUPPLIES 112,491 126,500 128,000 153,500
CONTRACT SERVICES 620,906 687,150 849,040 763,115
VEHICLE EXPENSE . - : :
UTILITIES 149,718 198,500 146,396 134,500
OUTREACH & ADMIN 13,015 35,600 31,986 35,600
INSURANCE 4,000 4,600 1,261 1,500

TOTAL O&M BUDGET $ 1,687,708 $ 1,984,885 S 2,022,856 S 2,009,855

$2,100,000

$2,000,000 —=

$1,900,000

$1,800,000

$1,700,000

$1,600,000
ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

145



405 INFORMATION SERVICES

CHIEF FINANCIAL OFFICER

~

N

SENIOR NETWORK MANAGER

VAN

I

NETWORK
SPECIALIST

4 )
} | sysTEMS

MANAGER
- J

4 IS )

ADMINISTRATOR
| (ASSETS)

s

IS h

ADMINISTRATOR
_ (FINANCE) |

f N
— GIS

ANALYST
- J

NOTE: The Chief Financial Officer is

counted in 402.

6 positions
Updated: 09/17/2024

Refer to Staff Summary for specifics

146



Department 405

Information Services

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions
Network & Systems Senior Manager E1 1 E1 1
System Manager E2 1 E2 1
Information Systems Administrator (Assets) E4 1 E4 1
Information Systems Administrator (Finance) E4 1 E4 1
Network Specialist E6 1 E6 1
GIS Analyst E5 1 E5 1
Department Total 6 6

147




4006

Collection Systems




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Maintenance

Maintenance Function

The collection system maintenance department is responsible for maintenance and repairs to all
assets within the Little Rock Water Reclamation Authority (LRWRA) sanitary sewer collection
system and fleet. The department is comprised of three sections: Cleaning & Inspection (C&l),
Construction & Repairs (C&R), and Fleet Maintenance. These sections complement each other
in accomplishing internal and external tasks that provide sanitary sewer services and excellent
customer services to the residents of Little Rock. The personnel in all three sections work
collaboratively and continually strive to find innovative ways to adequately maintain the collection
system.

Cleaning & Inspection

This section is responsible for providing the following services associated with the sewer
collection system: cleaning, CCTV inspection, acoustic inspections using sewer line rapid
assessment technology, right-of-way/easement clearing, and emergency response.
This section also offers support services internally to the C&R section and to the Engineering
Department. These services include, but are not limited to:

o Sewer line locates.

¢ Inspections for capital projects, street washdowns, and mainline repairs

e CCTV inspections ahead of City of Little Rock Overlay Projects

o Service line inspections in response to requests from the Permits section of our

Engineering group.

Construction/Repairs

This section is responsible for providing the following services associated with the sewer
collection system: main line repairs and replacements, qualified service line repairs and
replacements, manhole repair and replacement, and installation of new mains to replace old
community service lines. The personnel in this section continuously collaborates with the C&l
section, the Facilities Maintenance, the Operations, and the Engineering Departments to repair
and replace all assets within the collection system which are prone to sanitary sewer overflow
occurrences and infiltration & inflow.

Annual production goals are established for the field crews in both sections above and
communicated to the respective crews to create both a sense of accomplishment and an
environment of accountability.

Fleet Maintenance

This section provides all fleet support services for Little Rock Water Reclamation Authority and
Central Arkansas Water (CAW). This section also performs the inspections for LRWRA's vehicle
replacement program, which is aimed at optimizing the life of the vehicles used by the utility. The
fleet team maintains more than one thousand (1000) vehicles and pieces of equipment used
across the utility and consequently play an integral role in both the sanitary sewer services
provided to the City of Little Rock and the water services provided to CAW'’s service area.

149



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget

Maintenance

Maintenance Tasks Annual Productivity

m 2025 Accomplishments

325,000 I

m 2025 Accomplishments

Hand Cleaning (LF)

CCTV Inspection (LF)

Right-of-Way Clearing

(LF)

Hydro -Clean (LF)

Acoustic Inspection
(LF)

Main Line Repairs

Manholes Repaired

Manholes Adjusted

Service Lines Repaired

Service Lines

Replaced

Old Service Lines
Seals

150

m 2026 Goals

250,000

550,000

1,000,000

1,300,000

m 2026 Goals



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Maintenance

m 2025 Accomplishments m 2026 Goals

? Cap Projects (LF of Sewer
16,000 Main Replaced)

FLEET MAINTENANCE CSF FY 2023 | FY 2024 FY 2025 FY 2026
PERFORMANCE MEASURES ACTUAL | ACTUAL | PROJECTED | GOAL
Preventive Maintenance AM?2 19% 21% 229, 22%
(% of Process)

Reactive Maintenance AM2 4% 6% 4% 3%
(% of Process)

Proactive Maintenance AM2 77% 73% 74% 75%

(% of Process)

FY 2025 — Major Accomplishments

1.

s

Remained in compliance with the required allowance for non-capacity overflows.
LRWRA must have no more than 6 dry-weather overflows per 100 miles of sewers. With
a current system size of roughly 1416 miles, LRWRA'’s performance requirement is to
have no more than 85 non-capacity overflows. In 2025, LRWRA is projected to record
64 non-capacity overflows.

Completed the 8th round of the Acoustic Inspection Program within 12 months. Starting
out with the first round back in 2017, which took 18 months, we have progressively
increased our efficiency, productivity, and overall coordination and are now able to inspect
all roughly 1,200 miles of small diameter sewer lines within 12 months.

Projected to achieve a ratio of incomplete-to-initiated priority 4 and priority 5 work orders
of less than 5% for O&M Construction & Repairs.

Maintained emergency call response time to 1 hour on average for customers.

Achieved less than 1% deficit in both our Clearwater Maintenance Storeroom and Fleet
Maintenance Storeroom inventories through continued evaluation, adjustments, and
regularly scheduled audits to minimize discrepancies.

Improved safety in the fleet shop with the procurement of a tire changer machine that
minimizes risks and reduces the physical strain for the fleet technicians.

151



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Maintenance

7.

8.

9.

10.

11

Continued to provide off-site and in-house training to all fleet technicians to maintain
knowledge of the fast-paced automotive industry and expose them to new technologies.
Continued decluttering effort throughout various areas of the fleet shop and clearwater
facility to identify obsolete items and tools in need of scrapping/disposal.

Vehicle Replacement Program continues to be used with a life cycle analysis factor to
maximize the life cycle of our mobile assets. 10 units have been replaced in 2025 with the
average age of LRWRA fleet at 6.8 years.

Maintained less than 1% technician comebacks throughout the year.

. Gov-Deals auction site continues to be utilized for the sale of retired units to maximize

returns, which are projected at $175,000 for 2025.

FY 2026 — Objectives/Goals

1.

2.

®

10.

11

12.

13.
14.

15.

16.

Through the Preventive Maintenance Program continue remaining in compliance with non-
capacity overflows requirements.

Provide additional options for shoring devices used for trenching that can be installed
without equipment.

Continue working to identify, track, and minimize safety incidents through training and
communication of best practices.

Achieve and maintain a ratio of incomplete-to-initiated priority 4 and priority 5 work orders
of less than 5% for O&M Construction & Repairs.

Minimize hazards associated with hand rod cleaning processes and progressively
increase the utilization of the hydro-jet trailer to accomplish 25% of the projected hand
cleaning goal of 250,000 LF.

Leverage the proposed CIPP Blue Light equipment to improve service line rehabilitation
efficiency and costs.

Expand the coverage of the sewer collection system with additional Smartcover units to
improve the understanding of flow schemes and guide rehabilitation decisions related to
infiltration & inflow.

Explore and procure safer and efficient cleaning tools for the hand cleaning crews.
Complete the eighth-round Acoustic inspection on 100% of the collection system, up to
12” in diameter in 12 months.

Maintain emergency call response times of 1-hour average.

. Maintain less than 1% deficit in both the annual Clearwater Maintenance Storeroom and

Fleet Maintenance Storeroom inventories, respectively.

Continue to evaluate any new innovative technology or equipment that will help us reduce
costs and improve safety and productivity in maintaining LRWRA assets.

Continue streamlining CMMS software and mobile computing workflow processes.

Strive to meet the requirements of the current City Ordinance for time limits related to
pavement restorations and variance requests, as needed.

Complete any necessary inspection and repairs to accommodate future City of Little Rock
Overlay Projects.

Maintain less than 1% Fleet Technician comebacks throughout the year.

152



Operating Budget Detail
Maintenance

Little Rock Water Reclamation Authority

2026 Budget

17. Continue to look for opportunities to train fleet techs on new and innovative diagnostics
and repair technologies, particularly as it relates to fuel efficient vehicles such as hybrid

and electric.

18. Continue updating performance metrics used for determining appropriate staffing
requirements and measuring fleet techs' performance.

Total O&M Budget

MAINTENANCE ACTUAL2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY $ 4,702,962 $ 5,102,830 $ 5,031,592 $ 5,133,450
EMPLOYEE BENEFITS 2,047,327 2,297,629 1,911,283 2,365,375
SUPPLIES 904,674 872,000 956,859 959,000
CONTRACT SERVICES 1,023,762 882,000 973,809 1,297,000
VEHICLE EXPENSE 358,476 370,000 151,015 221,400
UTILITIES 49,328 55,000 43,641 55,000
OUTREACH & ADMIN 40,952 40,500 38,791 38,500
INSURANCE 54,008 49,576 32,519 35,350

TOTAL O&M BUDGET

$ 9,181,489

$

9,669,535 $

9,139,508 $ 10,105,075

$10,200,000

$10,000,000

$9,800,000

$9,600,000

$9,400,000

$9,200,000

$9,000,000

ACTUAL 2024 BUDGET 2025  PROJECTED 2025

153

BUDGET 2026



406 COLLECTION SYSTEM MAINTENANCE

(Department Overview)
(page 1 of 6)

4 )
CHIEF FINANCIAL OFFICER

(" DIRECTOR OF h
COLLECTION SYSTEM
L MAINTENANCE J

CLEANING & CONSTRUCTION
[ INSPECTION } [ e J [FLEET SERVICES}

) . . ) Total 91 Positions
NOTE. Th_e Chief Operations Officer Updated 08/18/2025
is counted in 402.

Refer to Staff Summary for specifics
154



406 COLLECTION SYSTEM MAINTENANCE (CSM)
Cleaning & Inspection (page 2 of 6)

DIRECTOR OF COLLECTION
SYSTEM MAINTENANCE

|

COLLECTION SYSTEM
MAINTENANCE MANAGER |

|

CSM INSPECTION

[ DISPATCH } CSM
, SUPERVISOR PLANNER/SPECIALIST
| DISPATCHER |
| DISPATCHER |
EMERGENCY ACOUSTIC
CALL INSPECTION
[ CCTV
4 N 4 N\ | 7 N
CREW CREW CREW
LEADER CDL | [ N N | LEADER CDL []| LEADER CDL
| CREW [l CREW N | J |0 |
LEADER CDL
cp uTiLmy ) L FEAPERCDL i ) ( cpuTiITy ) |{ CPUTILITY )
WORKER/ | [ |, | . | WORKER/ WORKER /
CDL CAMERA CAMERA (. co. JL cbL
N /| TECHNICIAN TECHNICIAN
CDL CDL ( I )
- 4 4 CREW CREW
- N | ~ | LEADER CDL LEADER CDL
CREW CREW | N |
LEADER CDL H- LEADER CDL
N L ) ( cPuTiLTY | ( CPUTILITY )
I B [ . | WORKER/ WORKER /
( CAMERA CAMERA )| ocpbL ) (_ cbL
TECHNICIAN TECHNICIAN
oo J__cbL
24 positions

155

Updated: 08/18/2025
Refer to Staff Summary for specifics



406 COLLECTION SYSTEM MAINTENANCE (CSM)
Cleaning & Inspection (page 3 of 6)

4 M
DIRECTOR OF COLLECTION SYSTEM MAINTENANCE
N /
4 )
COLLECTION SYSTEM
MAINTENANCE MANAGER |

—[ CSM CLEANING SUPERVISOR }

;
[ HAND CLEANING } ROW }
N\
— | —
( ) - ~
[ crew [ crew [ cREw
| LEADER CDL | [ | LEADER CDL | | LEADER CDL |
(cPUTILITY ) | ((cPuTILITY )  crew )
| WORKER/ | M WORKER/ —
DL oL | LEADER CDL |
NG J g J - ~N
(cPuUTILITY | | ( CPUTILITY ) | | EQUIPMENT
L WORKER/ | — WORKER/ OPERATOR
_ co. ) _coL NSC
4 N\
EQUIPMENT
| OPERATOR
HYDRO L CDL )
CLEANING |
CREW cREw | [ CREW CREW CREW
LEADER | | LEADER | | LEADER | | LEADER LEADER
CDL coL | | oo CDL CDL
I I I
EQUIPMENT ( EQUIPMENT EQUIPMENT
OPERATOR OPERATOR OPERATOR
CDL | oo CDL
EQUIPMENT EQUIPMENT
OPERATOR OPERATOR 22 positions
CDL CDL Updated: 08/18/2025

Refer to Staff Summary for specifics
156



406 COLLECTION SYSTEM MAINTENANCE (CSM)

Construction & Repairs (page 4 of 6)

-

DIRECTOR OF COLLECTION SYSTEM MAINTENANCE

~

\_ I J
4 N
COLLECTION SYSTEM
MAINTENANCE MANAGER II
\_ | J
CSM CAPTIAL PROJECT )
SUPERVISOR J
l
[ CAPITAL PROJECTS ] [STOREROOM}
[ [ [ g [ <
PROJECT PROJECT PROJECT STOREROOM / IC
CREW LEADER CREW LEADER CREW LEADER SPECIALIST
CDL CDL CDL L J
4 N\
P N p N [~ N STOREROOM / IC
PROJECT PROJECT PROJECT SPECIALIST
EQUIPMENT | | EQUIPMENT | || EQUIPMENT ~ g
OPERATOR OPERATOR OPERATOR VMANHOLE
. ¢ J | ¢cbL J il CBL  J| consTRUCTION
|
( COMMERCIAL ) ( COMMERCIAL | | [ COMMERCIAL | [ a
VEHICLE —  VEHICLE —  VEHICLE CREW
_ DRIVERCDL ) | DRIVERCDL | || DRIVERCDL | \LEADER CDL)
4 N\ 4 N\ 4 N\
COMMERCIAL COMMERCIAL COMMERCIAL "EQUIPMENT)
VEHICLE —  VEHICLE —  VEHICLE OPERATOR |—
( DRIVER CDL | ( DRIVERCDL | || DRIVERCDL | ool
4 N 4 N 4 N
|| CPUTILITY || CPUTILITY || CPUTILITY COMMERCIAL
WORKER / CDL WORKER / CDL WORKER / CDL VEHICLE
N J - J U ~/ | DRIVER CDL

22 positions
Updated: 08/18/2025
Refer to Staff Summary for specifics

157



406 COLLECTION SYSTEM MAINTENANCE (CSM)
Construction & Repairs (page 5 of 6)

DIRECTOR OF COLLECTION SYSTEM MAINTENANCE

COLLECTION SYSTEM
MAINTENANCE MANAGER I

I
( COLLECTION SYSTEM W

L MAINTENANCE SUPERVISOR J l
CSM
PLANNER/SPECIALIST
PLUMBING —[ SERVICE LINE}
/ | \ s
(P APPRENTICE | | CP APPRENTICE/ LINE REPAIR }
JOURNEY/ JOURNEY/ D I
MASTER MASTER e N N
PLUMBER PLUMBER CREW ] CREW
, J | LEADER CDL LEADER CDL
[ - ~N | |\ J
~ EQUIPMENT p <
CP APPRENTICE/ OPERATOR CDL EQUIPMENT )| MEQUIPMENT )
JOURNEY/ ~ , J | OPECIRE)AJOR —  OPERATOR
4 N\
P'\ﬁﬁ?ATBEERR UTILITY WORKER / - 1\ CbL )
q Y, COMMERICAL COMMERCIAL | ( COMMERCIAL )
(_VEHICLE DRIVER VEHICLE |-] VEHICLE
DRIVERCDL ) ( DRIVER CDL )
MANHOLE
REHAB
| TRAFFIC
4 h CONTROL
— CREW
LEADER CDL TRAFFIC
\ Y, CONTROL
( EQUIPMENT ) SPEC
- OPERATOR
CDL TRAFFIC
- J CONTROL
[ UTILITY A ﬂ/ 17 positions
- WORKER/ Updated: 08/18/2025
N CDL J Refer to Staff Summary for specifics

158



406 COLLECTION SYSTEM MAINTENANCE (CSM)

Fleet Services (page 6 of 6)

4 )
DIRECTOR OF COLLECTION
SYSTEM MAINTENANCE
N | J
- ™
FLEET MAINTENANCE SUPERVISOR
N J

[ LEAD FLEET

TECH

|

CP FLEET
TECH CDL
[/11/ SR

CP FLEET
TECH CDL
[/11/ SR

CP FLEET
TECH CDL
[/11/ SR

FLEET MTN
COORDINATOR

6 positions
Updated: 08/18/2025
Refer to Staff Summary for specifics

159



Department 406

Collection System Maintenance

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions
Director of Collection System Maintenance Exec 2 1 Exec 2 1
Collection System Maintenance Manager E2 2 E2 2
Fleet Maintenance Supervisor E3 1 E3 1
CSM Planner/Specialist EG6 2 EG6 2
CSM Supervisor E3 4 E3 4
Fleet Maintenance Coordinator E5 1 E5 1
Project Crew Leader CDL NE - Grade 12 3 NE - Grade 12 3
Lead Master Plumber CDL NE - Grade 12 2 NE - Grade 12 2
CP Fleet Tech I Il Il IV NE - Grades 5, 7,9,11 3 NE - Grades 5, 7,9,11 3
Dispatcher NE - Grade 10 2 NE - Grade 10 2
Crew Leader CDL NE - Grade 10 22 NE - Grade 10 22
CP Apprentice / Journeyman / Master Plumber NE - Grade 6,8,10 1 NE - Grade 6,8,10 1
Traffic Control Specialist NE - Grade 10 2 NE - Grade 10 2
Lead Fleet Tech NE - Grade 12 1 NE - Grade 12 1
Project Equipment Operator NE - Grade 9 3 NE - Grade 9 3
CSM Storeroom & Inventory Control Specialist NE - Grade 9 2 NE - Grade 9 2
Equipment Operator CDL NE - Grade 7 12 NE - Grade 7 12
CP  Utility Worker / Ut Wkr CDL NE - Grade 3, 5 13 NE - Grade 3, 5 13
Commercial Vehicle Driver CDL NE - Grade 6 10 NE - Grade 6 10
Camera Technician CDL NE - Grade 6 4 NE - Grade 6 4
Department Total 91 91

160




407

Operations




Operational Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Operations

Operations Function

Operations at the Little Rock Water Reclamation Authority (LRWRA) are responsible for receiving
and treating residential, commercial, and industrial wastewater from customers across the City of
Little Rock. Utilizing a combination of physical and biological treatment processes, LRWRA
removes contaminants from the wastewater stream. The resulting treated, clarified, and
disinfected effluent from all three facilities—Adams Field Water Reclamation Facility (AFWRF),
Fourche Creek Water Reclamation Facility (FCWRF), and Little Maumelle Water Reclamation
Facility (LMWRF)—is safely reintroduced into the environment via the Arkansas River.

All facilities operate under the regulatory framework of the National Pollutant Discharge
Elimination System (NPDES) as issued by the State of Arkansas. LRWRA consistently exceeds
these water quality standards..

FY 2025 Departmental Accomplishments

e Achieved 100% compliance with NPDES effluent water quality standards for 2024, with
continued success into 2025.

e Completed implementation of alternative wet weather flow strategies, optimizing system
storage and parallel treatment assets to mitigate sanitary sewer overflows.

o Applied over 7,600 dry tons of Class A, Exceptional Quality Biosolids to permitted
agricultural fields under the 2025 Removal and Beneficial Reuse Contract.

e Successfully removed and land-applied GeoFabric Dewatered materials to Class B sites
in Central Arkansas.

e |Initiated major vertical asset renewal projects at AFWRF and FCWREF, including the
Influent Pump Station and Process Rehabilitation at AFWRF and Solids Processing
Improvements at FCWRF.

e Provided technical input during preliminary design phases of multiple projects: FCWRF
Headworks Gate and Concrete Rehabilitation, Final Clarifier Rehabilitation, Sidestream
Treatment, Storeroom upgrades, Adams Field Sludge Transfer Pump Station and Force
Main Alternatives, and the Asset Renewal Comprehensive Plan.

e |Installed a COD/BOD meter at the FCWRF Headworks to enhance detection and
remediation of industrial slug loads.

Fourche Creek Water Reclamation Facility (FCWRF)

FCWREF is a secondary treatment facility utilizing a step-feed activated sludge process, with a
biological treatment capacity of 16 MGD and a hydraulic capacity of 48 MGD. While the state
mandates an 85% reduction in pollutant loads, FCWRF consistently achieves 90-95% removal
before discharging effluent into the Arkansas River.

162



Operational Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Operations

Sludge from all three LRWRA facilities is thickened at FCWRF and processed in six 1.2-million-
gallon anaerobic digesters. These tanks operate at 100°F for approximately 27.5 days in an
oxygen-free environment, allowing bacteria to consume 57% of organic material and produce
methane-rich biogas. This biogas is used to power the facility and heat the digestion process.
Remaining solids are stored in lagoons and later applied to farmland as Biosolids.

FY 2025 FCWRF Accomplishments

o Applied 7,600 dry tons of Biosolids to permitted fields in Central Arkansas.

e Removed and land-applied GeoFabric Dewatered materials to Class B sites.

¢ Achieved EQ Class A biosolid classification in two sludge lagoons.

o Participated in design phases for Headworks Gate and Concrete Rehabilitation, Final
Clarifier upgrades, Sidestream Treatment, and Storeroom improvements.

¢ Implemented major process modifications for Solids Processing Improvements.

¢ Maintained full NPDES compliance.

Adams Field Water Reclamation Facility (AFWRF)

Serving approximately 70% of Little Rock since 1961, AFWRF has evolved from primary
treatment to a robust secondary and wet weather treatment facility. Upgrades in 2006 expanded
capacity to 94 MGD and introduced UV disinfection. In 2022, the facility adopted a step-feed
activated sludge process with ammonia removal and added a dual-use filtration train capable of
sustaining 94 MGD during wet weather.

AFWRF consistently exceeds its 85% pollutant reduction requirement, achieving up to 95%
removal. In tertiary mode, the filtration system reduces TSS to below 2.5 mg/L—well under the
30 mg/L limit—positioning the facility for future water reuse applications.

FY 2025 AFWRF Accomplishments

¢ Renovated Operator Control Room, Breakroom, and Bathrooms in the Main Pump Station.

o Replaced all facility signage.

¢ Installed a fourth aeration blower and updated control programming.

e Overhauled Primary Clarifier No.1 rake mechanism.

o Added a new Conference Room in the Administration Building.

o Implemented a staged approach for the Influent Pump Station Project to maintain
hydraulic flow.

¢ Maintained full NPDES compliance.

163



Operational Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Operations

Little Maumelle Water Reclamation Facility (LMWRF)

LMWREF serves the Little Maumelle Watershed in western Little Rock. Operational since August
2011, the facility treats predominantly residential wastewater with a biological capacity of 4 MGD
and a peak hydraulic capacity of 14 MGD. Future expansion plans target 12 MGD biological and
28 MGD hydraulic capacity.

The facility uses a two-stage extended aeration process, allowing microorganisms ample time to
oxidize organic materials. This process minimizes solids production, which is essential for transfer
to FCWRF for further treatment. LMWRF incorporates odor, noise, and light mitigation
technologies and blends aesthetically with its natural surroundings near Pinnacle State Park.
Remote monitoring is enabled via LRWRA’s SCADA system.

FY 2025 LMWRF Accomplishments

e Reopened meeting and training rooms for community and professional use.

e Refurbished two Final Clarifier Flight and Chain systems.

o Upgraded the Fire Alarm Network and System.

o Celebrated employee graduation from Arkansas Governmental Manager & Certified
Public Manager programs.

e Completed Final Clarifier system upgrades.

¢ Maintained full NPDES compliance.

FY 2026 Departmental Goals

e Sustain 100% NPDES Permit Compliance across all facilities.

¢ Implement the Solids Handling Master Plan.

e Continue to retrofit of AFWRF Main Pump Station and FCWRF Solids Handling
Improvement projects.

e Standardize SOP forms across all reclamation facilities.

e Launch a semi-annual valve exercising program with phased replacement and repair
prioritization.

¢ Install COD/BOD meters at Arch Street Pump Station to identify industrial slug origins
through a collaborative effort between Engineering and Operations.

e Restructuring of the Operator Exempt Salary Grade Levels.

164



Operational Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Operations

Total O&M Budget

OPERATIONS ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY $ 2,158,495 $ 2,283,180 $ 2,366,945 $ 2,504,782
EMPLOYEE BENEFITS 863,820 942,798 824,898 1,019,240
SUPPLIES 1,001,462 805,600 635,886 797,100
CONTRACT SERVICES 1,587,279 1,558,200 1,519,150 1,646,700
VEHICLE EXPENSE 32,598 35,000 21,869 30,000
UTILITIES 1,924,684 2,085,755 2,300,262 2,196,980
OUTREACH & ADMIN 83,357 113,000 87,769 98,000
INSURANCE 149,020 147,500 130,482 181,500
TOTAL O&M BUDGET $ 7800714 $ 7,971,033 $ 7,887,260 $ 8,474,302

$8,600,000

$8,400,000

$8,200,000

$8,000,000

$7,800,000

$7,600,000
ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

165



407 OPERATIONS

CHIEF OPERATIONS OFFICER

~

DIRECTOR OF OPERATIONS
AND FACILITIES

N
WRF SENIOR MANAGER
—
ADAMS FIELD LITTLE MAUMELLE FOURCHE CREEK
TREATMENT TREATMENT TREATMENT
FACILITY FACILITY FACILITY
Y,
WRF WRF operations ||[ CPOIT/ )
SUPERVISOR SUPERVISOR & FACILITIES || OPERATOR/
N ADMINISTRATOR| | | OPERATOR I/
SR OPERATOR
OPERATIONS |\ /
& FACILITIES (cpom/ ) ( cpoms )| cpoms )
ADMINISTRATOR || OPERATOR/ OPERATOR/ ||| OPERATOR/
% OPERATOR |/ OPERATOR I/ ||| OPERATOR 1/
( cpors | cpors ) (SR OPERATOR/  { SR OPERATOR) | { SR OPERATOR]
OPERATOR / OPERATOR /
OPERATOR |/ || | OPERATOR I/ (crom/ ) ( cpors )| cpomrs )
| SR OPERATOR) | { SR OPERATOR OPERATOR / OPERATOR/ ||| OPERATOR/
OPERATOR | / OPERATOR I/ ||| OPERATOR 1/
( cpor/ M( cpot/ ) (SR OPERATOR/ | SR OPERATOR/ | | SR OPERATOR
OPERATOR/ ||| OPERATOR!/ p L 7 4P <
OPERATOR I/ [[| OPERATOR I/ CP OIT/ CP OIT/ CP OIT/
| SR OPERATOR/ | | SR OPERATOR | | OPERATOR/ OPERATOR/ ||| OPERATOR/
> | 7 < OPERATOR | / OPERATOR I/ ||| OPERATOR 1/
CP OIT/ CP OIT/ (SR OPERATOR] | SR OPERATOR] | { SR OPERATOR
OPERATOR/ ||| OPERATOR!/ > <
OPERATOR I / OPERATOR I / (" CP OIT/ ) CP OIT/
| SR OPERATOR/ | | SR OPERATOR 1 OPERATOR/ OPERATOR/ |
s NV N OPERATOR I/ OPERATOR I/
CP OIT/ SR OPERATOR] | SR OPERATOR
OPERATOR/ L1 | SECRETARY Il N~ -
OPERATOR |/
(SR OPERATOR] | )
26 positions

NOTE: The Chief Operations Officer
is counted in 402.

166

Updated: 08/18/2025
Refer to Staff Summary for specifics



Department 407

Operations

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions

Director of Operations & Facilities Exec 2 1 Exec 2 1
Water Reclamation Facility Senior Manager E1 1 E1 1
Water Reclamation Facility Supervisor E3 2 E3 2
Operating Administrator E4 2 E4 2
CP' Operator-in-Training / Operator / NE - Grade 9,10,12 19 NE - Grade 9,10,12 19
Operator | / Senior Operator
Secretary Il (Ops) NE - Grade 5 1 NE - Grade 5 1

26 26

Department Total

167




408

Environmental Affairs




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Environmental Affairs

Function

Environmental Affairs (EA) supports LRWRA’s compliance with state and federal environmental
regulations through quality-assured environmental sampling and testing services, and the
management of significant industrial discharges to the wastewater collection and treatment
system. EA performs regularly scheduled compliance support activities and assists other LRWRA
departments with special projects. EA includes Pretreatment/Sampling, Compliance Laboratory,
and Quality Assurance (QA) sections.

Pretreatment/Sampling

LRWRA administers an industrial pretreatment program approved by Arkansas Department of
Energy and Environment - Division of Environmental Quality (DEQ) under the Code of Federal
Regulations (CFR) Title 40, Part 403. The pretreatment staff works with local industries to
encourage pollution prevention through best management practices and the use of pretreatment
devices prior to discharge of industrial wastewater into LRWRA's collection system. This protects
collection system assets, treatment facilities and, ultimately, water quality in the Arkansas River.
As of August 1, 2025, LRWRA has 34 permitted industrial users that discharge industrial
wastewater to the LRWRA collection system. The sample collection team schedules and
coordinates all aspects of industrial, commercial, and LRWRA facility sample collection,
preservation, and delivery. The sampling team performs regular and routine sampling at
LRWRA'’s water reclamation facilities, and all industrial facilities permitted through the Industrial
Pretreatment Program.

Compliance Laboratory

EA’s laboratory staff confirm daily compliance with effluent limitations found in LRWRA'’s three
National Pollutant Discharge Elimination System (NPDES) permits issued by DEQ. The lab
provides compliance testing of industrial wastewater sources that are permitted through LRWRA'’s
Industrial Pretreatment Program. Additionally, the lab performs quality-assured testing of LRWRA
facility treatment processes and by-products to support utility operations.

Quality Assurance

EA’s sampling and laboratory analysis meets or exceeds required quality control and assurance
methods. QA staff ensure that accurate and reliable data is provided to state and federal
regulators and to other departments within the utility.

FY 2025 — Major Accomplishments

1. Oversaw the site preparation and purchase of a new ICP-MS instrument which allows for
metals testing to be brought in-house instead of being outsourced to a private lab, and
enables LRWRA to hold the reins on our test results and quality control in regard to specific
metals of interest.

2. Continued to improve usage of Laboratory Information Management System (LIMS)
software. Programmed LIMS to perform and manage Alkalinity, Volatile Acids, Total
Suspended Solids, Total Volatile Suspended Solids, Total Solids, and Total Volatile Solids

169



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Environmental Affairs

N

10.

11.

12.

using Electronic Laboratory Notebooks (ELNs). Configured autogenerated crystal reports
to generate run results for internal recordkeeping and DEQ auditors.

Through the RFQ process an external lab, Eurofins, was kept under contract to supply
laboratory services for testing that cannot be performed in-house. A more systematic and
streamlined method of billing was subsequently put into practice.

Completed a side-steam treatment study to demonstrate viability of nutrient removal from
recycled lagoon decant water.

Prepared and submitted a successful application package for the National Association of
Clean Water Agencies’ Peak Performance Awards; contributed to the achievement of
Platinum awards for each LRWRA'’s Treatment Facility.

Submitted supporting documentation for the 2025 FCWRF audit from DEQ. Numerous
amounts of lab records were sent to DEQ. The report came back with zero violations.
Submitted Fourche Creek WRF Permit Renewal application.

Continued to support dental offices within the LRWRA service area in meeting their
requirements under the federal dental amalgam discharge rule, including sharing
information with state agencies and professional dental associations. As of August 20,
2025, LRWRA has a 98% compliance rate on all returned One Time Dental Amalgam
Compliance forms.

Prepared wastewater samples for the COVID-19 surveillance studies administered by
researchers from Biobot Analytics.

Brown and Caldwell completed LRWRA'’s Technically Based Local Limits Document which
was approved and became effective August 22, 2025.

Pretreatment concluded its investigation to find the cause of the increased arsenic levels
seen at the WRF headworks since 2019 which was determined to be laboratory equipment
interference.

Purchased and began the onboarding process of Pretreatment Information Management
System software.

FY 2026 — Objectives/Goals

1.

Continue our laboratory’s commitment to achieving the highest standards of accuracy and
precision in a timely manner. Maintaining our permitted testing requirements is a serious
challenge and a goal not to be overlooked.

Install/improve fume hoods to better account for smoke from our muffle furnace and
corrosive gas.

Increase laboratory testing capability to include previously outsourced Total Kjeldahl
Nitrogen (TKN), Total Nitrogen, and Nitrates/Nitrites.

Utilize digital reporting tools such as SAP Crystal Reports to improve lab efficiency and
sample traceability.

Assist Operations in compliance with new permits issued by DEQ for land application of
organic residuals (biosolids).

Review, Revise, and Restructure SOPs for the Pretreatment/Sampling, Compliance
Laboratory, and QA sections.

Finalize Fourche Creek and Little Maumelle permit renewal review.

Streamline QA process for Upcoming Laboratory Audits. Incorporate DEQ Inspector
recommendations in laboratory operations.

170



Operating Budget Detail
Environmental Affairs

Little Rock Water Reclamation Authority

2026 Budget

9. Purge O:drive of unnecessarily duplicated documents; for ease of data collection.

10. Establish a protocol for cross-training EA personnel, both within the Department and with

other Departments.

11. Continue implementation of Pretreatment Information Management System software.

Leachate Activities

SAMPLING COLLECTION CSF FY 2023 FY 2024 FY 2025 FY 2026
PERFORMANCE MEASURES: ACTUAL | ACTUAL |PROJECTED| GOAL
Scheduled WRF No. of Samples | RG1 1473 1443 1380 1400

Unscheduled WRF No. of RG1 55 44 40 40
Samples
Scheduled Industrial No. of RG1 392 3094 395 400
Samples
Unscheduled Industrial No. of RG1 46 48 45 As needed
Samples
Scheduled Collection System No. RG1 0 0 0 As needed
of Samples
Unscheduled Collection System RG1 3 5 o4 As needed
No. of Samples
Scheduled Special Projects No. RG1 312 190 185 185
of Samples
Unscheduled Special Projects RG1 16 7 7 As needed
No. of Samples
PRETREATMENT CSE FY 2023 FY 2024 FY 2025 FY 2026
PERFORMANCE MEASURES: ACTUAL | ACTUAL |PROJECTED| GOAL
Permitted Indgstrlal RG1 31 33 37 37
User Inspections
Unscheduled InQustrlaI RG1 20 15 14 15
User Inspections
Industrial User Surveys RG1 4 7 4 5
Total Number P(.arml’Fted Industrial RG1 20 37 41 0
User Violations
% Compliance Rate for the
Permitted Industrial Users RG1 100 100 100 100
Hauled Liquid Waste/Hauled RG1 4 7 5 5

171




Operating Budget Detail
Environmental Affairs

Little Rock Water Reclamation Authority

2026 Budget

LABORATORY TESTING CSF FY 2023 FY 2024 FY 2025 FY 2026
PERFORMANCE MEASURES: ACTUAL | ACTUAL |PROJECTED| GOAL
Total Accomplished No. of Tests | RG1 16,206 18,860 15,665 16,000

Industrial No. of Tests RG1 5,131 5,971 5,946 6,000
QUALITY ASSURANCE CSE FY 2023 FY 2024 FY 2025 FY 2026
PERFORMANCE MEASURES: ACTUAL | ACTUAL [PROJECTED| GOAL
In-house Laboratory Test Quality RG1 6,753 6100 6613 7000
Control
Errors result!ng !n DMR QC RG1 10 o4 15 0
Invalidations
Total O & M Budget
ENVIRONMENTAL
ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
AFFAIRS
SALARY S 1,070,286 $ 1,165,000 $ 1,092,646 $ 1,204,560
EMPLOYEE BENEFITS 477,276 496,856 432,392 523,060
SUPPLIES 122,986 162,500 135,043 163,200
CONTRACT SERVICES 134,314 202,100 97,449 194,300
VEHICLE EXPENSE 16,893 18,000 17,695 18,000
UTILITIES 7,470 8,100 6,723 7,000
OUTREACH & ADMIN 25,348 36,350 25,755 47,000
INSURANCE 9,049 9,600 5,231 5,600
TOTAL O&M BUDGET S 1,863,621 $ 2,098,506 S 1,812,933 $ 2,162,720
$2,200,000
$2,100,000
$2,000,000
$1,900,000
$1,800,000
$1,700,000
$1,600,000
ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

172




408 ENVIRONMENTAL AFFAIRS

4 I
CHIEF
LEGAL OFFICER
\_ | J
4 N\
DIRECTOR OF
ENVIRONMENTAL AFFAIRS
N\ J
4 ) 4 N\
ADMINISTRATOR
L ) SPECIALIST \ADMlNISTRATOR)
1] ]
r ) e D
| | LAB PRETREATMENT
L COORDINATOR ) SAMPLING
L CORRDINATOR y
| | CP LAB - <
TECH 11T PRETREATEMENT
. SAMPLING
a CP LAB SPECIALIST
TECH I I -
S J - ~
s ~ ENV SAMP
| CP LAB TECH
TECH 1 1 ~
g J s
- ~ ENV SAMP
| CP LAB TECH
TECH 1| 1 N
\ J s
" R ENV SAMP
— EA ASSISTANT L TECH
g J
P
ENV SAMP
TECH
J
_ ) ] ) 16 positions
NOTE: The Chief Legal Officeris Updated: 08/18/2025

counted in 402. Refer to Staff Summary for specifics

173



Department 408

Environmental Affairs

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions
Director of Environmental Affairs Exec 2 1 Exec 2 1
Quality Assurance Specialist E6 1 E6 1
Laboratory Administrator E4 1 E 4 1
Pretreatment/Sampling Administrator E4 1 E4 1
Pretreatment Sampling Coordinator ES 1 ES 1
Pretreatment Sampling Specialist E6 1 E6 1
Lab Coordinator ES 1 E5 1
CP Lab Tech I /1l NE - Grade 6,9 4 NE - Grade 6,9 4
EAD Assistant (Part-time) NE - Grade 5 1 NE - Grade 5 1
Environmental Sampling Technician NE - Grade 6 4 NE - Grade 6 4
Department Total 16 16

174




409

Facilities Asset
Management




Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

Function

Facilities Asset Management (FAM) is responsible for the maintenance, repair, and general
upkeep of all LRWRA properties and their associated components. This includes the
Clearwater Administration Building, Clearwater Maintenance Facility, 33 lift stations, 8 gate
valve structures, peak flow equalization systems, and three water reclamation facilities
encompassing an additional 44 buildings and structures.

The department’s scope includes mechanical, electrical, automation/instrumentation, HVAC,
boiler systems, and fiber and CAT6 communications that support network connectivity and
SCADA reliability across all sites. FAM also performs limited in-house fabrication and
machining, allowing the team to modify or rebuild equipment components, create custom
parts, and complete minor structural or process-related improvements that enhance asset
performance and system reliability.

Additional responsibilities include grounds maintenance, landscaping, and irrigation
operations; a regulation-compliant pesticide application program; and oversight of the
licensed backflow prevention program encompassing 77 devices.

The Automation (Instrumentation) group ensures the integrity and reliability of all process
control systems, communication networks, sensors, and programmable logic controllers
(PLCs) that enable LRWRA'’s treatment and pumping operations.

FAM also maintains 12 permanently stationed generators and a fleet of portable pumps and
auxiliary equipment that can be deployed in response to electrical or mechanical failures.

Through these combined efforts, Facilities Asset Management provides comprehensive,
multi-disciplinary support to all LRWRA departments—ensuring facilities, assets, and control
systems operate safely, efficiently, and reliably while maximizing the effectiveness and
resilience of the utility’s overall operations. s.

FY 2025 — Major Accomplishments

1. Operational Interruptible Service (OIS):

LRWRA has worked with Entergy for 15 years participating in the OIS program. The
LRWRA involved two of our largest Pump Stations and disconnected them completely
from the Grid during peak demand times determined by Entergy/MISO. The LRWRA
received a reduced rate schedule from Entergy in return. The Utility utilized on-site
generation to maintain operation of the Pump Station during the OIS event. LRWRA has
realized substantial savings each year by participating in this event. The LRWRA
Maintenance team has ensured that all generator assets are prepared to go online at short
notice.

176



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

2. HVAC Program for All Locations:

The Facilities Maintenance team has continued repairing and replacing HVAC systems
throughout LRWRA facilities. At the FCWRF Admin Building, two new Trane 2-ton units
were installed—one serving the offices and the other for the Operators’ Control Room.
Critical cooling upgrades at the FCWRF Switchgear Building included the installation of
two Bard 5-ton units to prevent the pump variable frequency drives from overheating. At
the AFWRF Main Pump Station, two 5-ton units were replaced to support the operator
control room, kitchen, and restrooms, along with a 1-ton mini-split added for the server
room. A Trane 5-ton unit at the Aeration Lab is scheduled for replacement in late 2025. In
2026 there are about 25 HVAC units that are scheduled to be replaced at Adams Field
Water Reclamation Facility, Fourche Creek Water Reclamation Facility, Clearwater
Maintenance, Little Maumelle Water Reclamation Facility, and Little Maumelle Pump
Station. These efforts are part of a broader Preventive Maintenance program aimed at
minimizing system failures and reducing the frequency of replacements. Additionally, we
are continuing to purchase HVAC units that come factory-coated with chemicals to protect
against hydrogen sulfide and other corrosive gases, ensuring long-term reliability and
system resilience.

3. Little Maumelle Pump Station Pumps #3 and #4 Replacement

The Facilities Asset Management team procured two 350 horsepower Fairbanks Morse
Submersible pumps to replace the two of the more heavily used pumps at Arche Street
Pump Station. Given the importance of reliability at Arch Street Pump Station and by
following sound asset management practices it was determined that both pumps needed
to be replaced. Both pumps #3 and #4 are beyond their useful lives and have become less
reliable. The newly installed pumps will increase reliability at this vital pump station and
ensure that Arch Street Pump Station can perform at its peak efficiency during high flow
events.

4. Fourche Creek Reclamation Facility Sludge Recirculation Pumps Replacements

The Facilities Asset Management team has been working to replace all Digester Sludge
Recirculation Pumps which have reached the end of their useful lives and add critical
spares to the Fourche Creek Storeroom. The Sludge Recirculation Pumps have been
rebuilt many times in the past and have become a liability where reliability is concerned.
Due to the process requirements, these pumps cannot be inoperable for more than 24
hours.

5. Piston Pump Rebuild and Maintenance Program:

The piston pumps are critical assets in the Fourche Creek Reclamation Facilities sludge
handling process. As these pumps are modular, they can be rebuilt to O&M specifications.
The Facilities Asset Management Mechanical team has rebuilt several of these piston
pumps over the last year and will continue until they have all been rebuilt to O&M
specifications. We have worked closely with operations to ensure the routine lubrication
and operation procedures are consistent with the manufacturer’s recommendations.

177



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

6. Replace 20 Actuators at LMWRF

FAM has enlisted and on-call contractor to replace 20 process critical actuators and 13
process critical gates at LMWRF. This will improve reliability and automation capabilities
at the LMWREF-.

7. Heater Replacement:

The Maintenance team has started a program that assesses all heating sources utility
wide, much like the air conditioner replacement program, identify weaknesses and
address them accordingly for colder weather.

8. LED Lighting Program:

We continue to install new LED lights when existing lights fail. LED light fixtures are much
more energy efficient than previously installed Metal-halide, fluorescent, High-pressure
sodium, or incandescent light fixtures. By switching to LED light fixtures, we also save on
labor and materials cost of repairing older fixtures due to the longer and maintenance-free
useful life of the LED Fixtures.

9. Irrigation Systems:

Continued maintenance, repairs and/or equipment replacements were needed throughout
LRWRA facilities with permanent irrigation systems. These include the Administration
Offices, Peak Flow Basins, Peak Flow Pump Station, Cantrell Road Pump Station,
Fourche Creek Water Reclamation Facility, and the Little Maumelle Water Reclamation
Facility. FAM Maintenance continues to test RPZ’s annually and replace/repair RPZ’s
throughout LRWRA Facilities.

10. Arkansas State Regqulated Pesticide Control Program:

LRWRA FAM provided an effective pesticide control program again this year. This
program maintains compliance with all current Federal and State regulations. All
authorized employee applicators must maintain certification of their Arkansas State Plant
Board issued Pesticide Applicators License. Pesticide applications are required
throughout all Water Reclamation Facilities, Pump Stations, and the Peak Flow basins.

11. Equipment Reliability and Lubrication Program:

Over the years some of the lubrication of the older yet critical equipment has fallen out of
the manufacturer’s specifications concerning lubricant type and quantity. Being that
improper lubrication can severely reduce the expected life and reliability of the equipment,
it was critical that this was corrected. Since 2022, staff were tasked with collecting all
information and manufacturer specifications on each piece of equipment before the
scheduled lubrication PM (Preventive Maintenance) was performed. After gathering this
information, the PM was performed with the correct lubrication type and quantity. Thus far,
we have seen improvement in the piston pump gear boxes, the GBT (Gravity Belt

178



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

Thickener progressive cavity pump gearbox, and the digester blower gas mixers. Our goal
is to eventually add this information to the individual assets in the EAM (Enterprise Asset
Management) system so that it can be retrieved easily in the future. We are in our second
year of the program.

12. Replace entrance gate operators at LMWRF

The existing gate operators were at the end of their useful life and needed to be replaced.
New actuators that match the actuators at the rest of the facilities were installed.

13. Attended access control training.

Two instrumentation technicians attended a 3-day online training course provided by
Software House, the current manufacturer of our current access control system.

14. LMWRF Fire Alarm Phase 2

The fire alarm system at the LMWRF was upgraded to current technology improving
reliability and accuracy.

15. Design _and install a system that will monitor piston pump temperatures and
vibration in the Primary Sludge PS.

Due to frequent failures at the piston pumps instrumentation has developed a system to
monitor temperatures and vibration in the Primary Sludge PS.

16. Replaced AF RAS #3 Actuator

The original actuator had failed and became inoperable. Instrumentation facilitated in the
turn-key replacement.

17. All Facility Cellular Booster

Cellular boosters were installed to improve the cellular signal across each facility.

18. Arch Street Level Sensor Upgrade

Replaced the existing level sensors with new radar level sensors to eliminate contact with
the process and make it more reliable.

19. Little Maumelle Level Sensor Upgrade

Replaced the existing level sensors with new radar level sensors to eliminate contact with
the process and make it more reliable.

20. Fourche Creek Temperature Monitoring

Installed new temperature sensors that are less susceptible to lightning and electrical
surges.

179



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

21. Fourche Blower Building Filter Rooms

At the FCWRF Blower Building, a new Air Handler Unit was installed by Trane to provide
fresh air throughout the facility and circulate air during colder temperatures. To support
this upgrade, Trane contracted Arkansas Filter to replace the existing filter racks with new
aluminum ones in both filter rooms, improving air quality for the four blowers. Additionally,
LRWRA'’s Building & Grounds staff repainted the interior of each filter room to help prevent
corrosion and preserve structural integrity.

22. Brodie Creek Diversion Structure

Due to the failing hydraulic actuators that change the gate positions in times of inclement
weather, we installed new electric actuators. This required a completely new Electrical
service, new electric switchgear, and new control panels. This will bring the Diversion
structure up to standards with all the other diversion structures at the Utility. Being able to
operate these gates remotely will not require personnel to go to the site as we are currently
doing now.

23. Variable Frequency Drives

We have purchased an array of Variable Frequency Drives to keep on the shelf to replace
the Drives that fail. We are also sending the failed Drives to be repaired for future use.
Arch Street Pump Station and Little Maumelle Pump Station are scheduled to replace
VFD’s in 2026. In 2026, LRWRA will start incorporating VFD technology in duplex pump
station applications. The VFD’s will provide energy efficiency, reliable, monitoring, and
provide more remote capabilities.

24, Safety Program

In 2024 we stepped up our lock out- tag out safety program in FAM. We made the initial
purchase of twenty complete lock-out-tag-out stations. We are going to place them at
major pump stations and at every Electrical Switchgear location at the Utility. With the
expansion of the Task Building, we will place an EAD in the Building. We have one in our
Maintenance Building, and with the number of personnel now in the Task Building, it would
be a good addition to having one close by when seconds count.

25. Continued Education

Multiple staff are participating in certification and licensing programs. FAM staff are
attending Electrical classes to obtain electrical licenses; the course is a 4-year course at
Arkansas Construction Education Foundation. FAM continues to attend classes pertaining
to mechanical, electrical, reliability, instrumentation, HVAC enhance technical proficiency
and support operational excellence.

26. Pump Station Control Panel Upgrade

Upgrades to the control panels at Sanford East, Pleasant Valley, and Rose Meadows
Pump Stations are scheduled for late 2025 through early 2026. In 2026, LRWRA will
prioritize replacing outdated control panels with advanced, modern technology to enhance
system reliability and improve monitoring capabilities. These new panels will feature

180



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

entirely modern components, significantly enhancing the reliability and performance of
each station.

27. Asset Management

A. The recent updates to the AFWREF, including the installation of new black coated
fencing and the asphalting of various stations, have significantly enhanced the
aesthetic appeal and functionality of the assets. These improvements, along with
the efficient reassignment and compilation of many work orders within the EAM
system, demonstrate a commitment to operational excellence and asset
management. The replacement of the FCWRF's Administration Building roof
marks a notable upgrade in infrastructure, further contributing to the overall
development and modernization efforts undertaken. These efforts not only improve
the appearance of the facilities but also ensure their continued efficiency and
reliability in serving the community.

B. Continue to develop asset entry procedures and process with approval routing for
all new assets.

C. Created Asset Audit workbook for all sites and pump stations for audit of assets
(living document)

D. Added “Asset Status” and “Asset Type” to all assets across all plants and pump
stations. (ongoing process)

E. Assisted in Asset Audit for all plants to obtain; percent life used, critically rating for
budget.

F. Maintained a numbering system to establish systematic connections being

consistent across all Treatment Plants

Continuing adding assets as discovered missed during original audit.

New equipment information is added to the work order management system for

the ease of referring to documents such as manuals, data plates and cost.

o

28. Arch Street Wet Well Cleaning & Arch Street Coating

This work was contracted to W&T Contractors, based in Memphis, TN. Contracted crews
performed a thorough cleaning of the wet well, successfully removing 180 cubic yards of
debris. This effort significantly increases available storage capacity and helps protect
critical assets by preventing debris from being drawn into equipment. As a result, this will
help extend the life expectancy of those assets and reduce the risk of operational
disruptions. Industrial Solutions Group (ISG) was contracted to perform recoating at the
pump station. This project focuses on evaluating the condition of the wet well coating on
the walls and piping, making repairs as needed. It also involves surface preparation for all
designated coated areas and applying coatings to check valves, plug valves, gate valves,
knife gates, and related piping. The recoating work will be completed in the later part of
2025.

181



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

29. AFWRF Conference Remodel

The Administrative conference room at the AFWRF was repurposed from a previously
vacant office cubicle area. Through the efforts of in-house staff, the space was
transformed into a functional area designed to support training sessions and meetings.
This remodel provides a convenient and beneficial location for Adams Field personnel to
conduct essential activities, enhancing operational efficiency and staff development.

30. FCWRF Maintenance Building Water Proofing

This project was completed in the summer of 2025. The building had been experiencing
water intrusion due to exposure to outside elements. Addressing this issue has
significantly extended the building’s life expectancy and ensures that staff and equipment
remain dry and protected. This improvement supports continued work on critical utility
infrastructure without disruption from environmental conditions.

31. Roofing Repair and Replacement Program

In 2025, LRWRA initiated a targeted roof repair and replacement program to address
aging infrastructure and prevent water intrusion across key operational sites. Staff
contracted five major roof replacements at critical facilities, including the Peak Flow Pump
Station, Adams Makeup Water, Little Maumelle Pump Station, Activated Sludge Building,
and the Operations Storage Pump Station. These upgrades are essential to protecting
both personnel and equipment, ensuring safe and dry working conditions while supporting
the continued reliability of utility operations.

32. Air Relief Valve Program (ARV’s

The Air Release Valve (ARV) Program at Little Rock Water Reclamation Authority
(LRWRA) plays a vital role in maintaining the efficiency and reliability of the wastewater
collection system. Staff inspected 112 ARVs currently documented in the system,
successfully repairing or replacing 22 units. During these inspections, staff also identified
4 additional ARVs that were not previously recorded in the GIS database, improving
system mapping and asset tracking.

33. LRWRA Facility electrical upgrades:

Arkansas Electric completed the replacement of key electrical components at the FCWRF
Non-Potable Building, including the 480-volt panel, 120-volt panel, and transformer.
Additionally, a new circuit was installed and routed to panel DCL-PPI. These upgrades
enhance safety for personnel working in and around the panels and significantly improve
overcurrent protection for connected equipment.

182



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

FY 2026 — Objectives/Goals

1.

System Reliability and Overflow Prevention

Mitigate dry-weather overflows caused by equipment malfunctions.

Install emergency standby generators and automatic transfer switches at high-flow
pump stations to prevent overflows during rain events.

Maintain the goal of no pumps out of service for more than 45 days, except when
awaiting proprietary parts.

Strategically replace pumps and discharge piping at smaller pump stations based on
wet-weather flow and criticality.

Maintain a stock of critical spare pumps and components to reduce downtime and
avoid capacity issues related to equipment failure.

Continue an aggressive preventive-maintenance program targeting 80 % proactive /
20 % reactive maintenance.

Mechanical, HVAC, and Electrical Systems

Maintain quick turnaround times on HVAC, mechanical, and repair work while
minimizing labor hours.

Continue replacing outdated HVAC units with heresite-coated systems to extend
service life in corrosive environments.

Replace the final remaining R-22 HVAC unit at LRWRA.

Continue with the maintenance program for HSI Blowers at LMTP.

Replace pole lights at the Fourche Creek WRF and continue converting outdated
lighting to energy-efficient LED fixtures.

Purchase and deploy two new utility vehicles — one for Air Release Valve
maintenance and another for Buildings & Grounds operations.

Asset Management, Planning, and EAM Integration

Continue evaluating and budgeting for asset needs across all LRWRA facilities in
coordination with the new EAM system.

Develop and maintain a critical spares inventory to minimize downtime and improve
response to equipment failures.

Apply lean manufacturing principles — including symmetry, standardization, and
simplification — to streamline workflows and eliminate inefficiencies.

Simplify work-order platforms and enhance dashboard communication between
Maintenance and Operations to improve coordination and visibility of ongoing work.
Increase scheduling effectiveness by achieving 85 % planned work and reducing
break-in work to 10 % or less.

Strategically plan equipment replacements so that new assets are procured prior to
end-of-life failures.

183



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

o Continue developing a comprehensive preventive-maintenance program combining
preventive, predictive, and corrective strategies.

o Utilize EAM for full asset tracking — including condition, location, usage history, and
maintenance-cost analysis.

e Ensure 100 % of registered assets have proper hierarchy relationships to support
accurate roll-up of operational and maintenance costs.

o Continue developing an Asset Audit across all facilities to evaluate asset life, criticality,
and failure probability for integration into the RIME (Ranking Index Maintenance
Expenditures) model.

o Implement Crystal Reports or EAM dashboards to support RIME classification,
performance reporting, and data visualization.

e Support continued implementation of FAM scheduling software (Sockeye) for
enhanced workload management and KPI tracking.

4. Interactive, Preventive & Predictive Maintenance Programs

o Automate system-wide operations to improve efficiency, process reliability, and
responsiveness across all facilities.

¢ [|nitiate an Interactive Maintenance Program requiring periodic, in-person inspections
of every asset to verify condition, performance, and safety compliance.

e Use inspection feedback and performance data to reduce reactive maintenance and
strengthen the transition toward a fully preventive and predictive maintenance culture.

e Continue implementing lubrication, vibration, and thermal-imaging programs to identify
early signs of wear and prevent unexpected equipment failures.

¢ Maintain aggressive maintenance efforts on all critical systems to ensure uninterrupted
operations and optimal asset performance.

5. Automation / Instrumentation Upgrades

o Automate all equipment and systems to achieve full remote connectivity and
centralized operational visibility across all facilities.

¢ Continue integrating field equipment, process instrumentation, and control panels into
the LRWRA network to enhance data collection, reliability, and system control.

e Transition from legacy SCADA platforms to Ignition, ensuring a secure, unified
interface for monitoring, analytics, and remote operations.

¢ Integrate SmartCover and other intelligent field-sensing data into Ignition for improved
situational awareness, overflow prevention, and maintenance decision-making.

e Standardize communication protocols and PLC programming to ensure consistency,
interoperability, and long-term supportability.

e Expand cybersecurity safeguards and network segmentation to protect automation
infrastructure as connectivity increases.

184



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

6. Safety, Training, and Workforce Development

o Continue advancing a strong cross-training program across all trades — including
mechanical, electrical, HVAC, boilers, machining, and welding — to ensure team
versatility and operational coverage.

o Enroll staff in apprenticeship and licensing programs such as Electrical, HVAC, and
Boiler certifications to strengthen technical competency and compliance.

¢ Provide ongoing hands-on and classroom training emphasizing adherence to OEM
specifications, proper repair techniques, and precision workmanship.

¢ Reinforce field practices to ensure all maintenance and fabrication work follows OEM
standards for safety, quality, and equipment longevity.

o Collaborate with Operations to establish and maintain Standard Operating Procedures
(SOPs) that promote efficiency, reliability, and extended equipment life cycles.

e Continue fostering a culture focused on safety, professional development, and
technical excellence that maximizes asset performance and operational reliability.

7. Inventory, Storeroom, and Standardization

e Continue implementing the Storeroom Inventory Control System with barcode
integration.

e Add critical parts to the Fourche Creek storeroom for faster work-order completion.

¢ Continue asset tagging and numbering across all facilities to support preventive-
maintenance planning.

o Publish Asset ID nomenclature to EAM and maintain a living SharePoint document for
IT integration.

o Audit asset records, engrave asset tags, and update policies regularly.

¢ Audit all motors and gearboxes with vendors to standardize specifications and support
Vendor-Managed Inventory (VMI) for critical spares.

8. Continuous Improvement and Optimization

o Develop a strategic lifecycle-management approach for all facility assets.

e Optimize resource allocation by analyzing asset-performance data to determine cost-
effective maintenance and replacement strategies.

o Explore integration of smart sensors and real-time monitoring to detect anomalies and
minimize downtime.

o Establish a culture of continuous improvement by reviewing practices and
implementing innovative solutions.

e Continue strong communication and teamwork across all LRWRA departments to ensure
maintenance efficiency and shared accountability.

185



Operating Budget Detail Little Rock Water Reclamation Authority 2026 Budget
Facilities Asset Management

Total O & M Budget

FACILITIES ASSET
R ACTUAL2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY $ 2,391,881 $ 2,546,500 $ 2,565,545 $ 2,484,750
EMPLOYEE BENEFITS 976,892 1,091,632 903,258 1,074,500
SUPPLIES 1,020,356 1,114,665 1,014,674 1,395,805
CONTRACT SERVICES 958,972 2,125,200 1,300,000 1,596,753
VEHICLE EXPENSE 95,537 110,000 94,693 110,000
UTILITIES 142,360 204,800 213,002 255,800
OUTREACH & ADMIN 31,924 64,600 40,011 95,600
INSURANCE 102,893 102,000 80,473 103,500
TOTAL O&M BUDGET $ 5,720,814 $ 7,359,397 $ 6,211,657 $ 7,116,708

$7,500,000

$7,000,000

$6,500,000

$6,000,000

$5,500,000

ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

186



409 FACILITIES ASSET MANAGEMENT
(Part 1 of 2)

CHIEF OPERATIONS OFFICER

|

I

DIRECTOR OF FACILITIES ASSET MANAGEMENT

I
([ FAM
MANAGER
_ Mech & Gen
[

-

FAM )

MAINTENANCE
( COORDINATOR )

CP MECHANIC / )
GENERATION
TECH [ Il Il SR

(CP MECHANIC / )

GENERATION
( TECHIIINISR

(CP MECHANIC / )
FABRICATOR
(| TECHIIISR

4 )
CP MECHANIC

TECH Il SR CDL
- J
4 )
CP MECHANIC

TECH I'll SR CDL
- J
4 )

CP MECHANIC
TECH I'll SR CDL
- J
4 )

CP MECHANIC

I
FAM

MANAGER
Elec./HVAC/B&G
I

FAM

4 )

ELEC/HVAC/B&G
( COORDINATOR )

(CP ELEC TECH )

JOURNEY

_ MASTER SR J

4 )
CP COATINGS

TECH Il SR
- J

4 )
CP FAC MTN

TECH [l SR
- J

4 )
CP FAC MTN

NOTE:
Officer is counted in 402.

TECH 'l SR CDL
- J

The Chief Operations

TECH [l SR
- J
4 )
CP HVAC

TECH Il SR
- J

187

I
FAM
MANAGER
Asset Reliability

FAM

ASSET RELIABILITY

COORDINATOR

s

-

CP MECHANIC
TECH I Il SR CDL

~

J

s

-

CP MECHANIC
TECH I Il SR CDL

~

-

CP MECHANIC
TECHI Il SR CDL

~

J

e

-

CP MECHANIC
TECH I Il SR CDL

~

J

e

-

CP ELEC TECH
JOURNEY
MASTER SR

~N

J

24 positions
Updated: 08/18/2025
Refer to Staff Summary for specifics



409 FACILITIES ASSET MANAGEMENT
(Part 2 of 2)

[ CHIEF OPERATIONS OFFICER }

DIRECTOR OF FACILITIES ASSET MANAGEMENT
| |

4 I
FAM FAM
MANAGER PROJECT ADMIN.
Instrumentation Asset Mgmt.
| P —
e N
FAM CP SENIOR
INSTRUMENTATION STOREKEEPER
(_ COORDINATOR ) \_ J
e N
SCADA
PROGRAMMER
\_ J
CP )
INSTRUMENTATION
TECHI/1I/
SENIOR )
4 CP I
INSTRUMENTATION
TECHI/1I/
\_ SENIOR )
4 CP I
INSTRUMENTATION
TECH I/ 1/
\_ SENIOR )
8 positions
NOTE: The Chief Operations Updated: 08/18/2025

Officer is counted in 402. Refer to Staff Summary for specifics
188



Department 409
Facilities Asset Maintenance (FAM)

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions

Director of Facilities Asset Management Exec 2 1 Exec 2 1
FAM Manager (Mech & Gen) E2 1 E2 1
FAM Manager (Elec/HVAC/B&G) E2 1 E2 1
FAM Manager (Asset Reliability) E2 1 E2 1
FAM Manager (Instrumentation) E2 1 E2 1
FAM Asset Administrator (Asset Ea4 1 Ea4 1
Management)
FAM Mechanical / Generation Coordinator E5 1 E5 1
FAM Coordinator
(Elect/HVAC/Plumb/B&G) ES 1 ES 1
FAM Instrumentation Coordinator E5 1 E5 1
FAM Reliability Coordinator ES5 1 ES5 1
SCADA Programmer E4 1 E4 1
CP Mechanical Asset - Generation Tech | /| NE - Grade 8, 10, NE - Grade 8, 10,

: 2 2
Il / Senior 12 12
CP Electrical Technician / Apprentice / NE - Grade 2 NE - Grade 2
Journeyman/ Master/ Senior 6,9,11,12 6,9,11,12

. NE - Grade 6, 8, NE - Grade 6, 8,

CP HVAC Tech I /1 / lll / Senior 10, 12 1 10, 12 1
CP Coatings Tech | / 1l / Senior NE - Grade 7,9,11 1 NE - Grade 7,9,11 1
. . NE - Grade 6, 9, NE - Grade 6, 9,

CP Mechanic Tech I, Il, Ill, Senior 10, 11 9 10, 11 9

. . NE - Grade NE - Grade
CP Fac Maint Tech | /1l / Senior (B&G) 3.6,8.10 2 3.6,8.10 2
CP Storekeeper / Senior Storekeeper NE - Grade 6,8 1 NE - Grade 6,8 1
CP Instrumentation Tech I/1l/Senior NE - G:aode 57, 3 NE - G:aode 57, 3
Department Total 32 32

189




410

Human Resources




Operational Budget Details Little Rock Water Reclamation Authority 2026 Budget
Human Resources

Function

The mission of Human Resources is to provide exemplary service to all employees in the
areas of compensation, benefits, employment, professional development, compliance,
recruitment, retention, performance management, personnel management, policy
administration, and risk mitigation. Guidance and assistance are provided regularly in
these areas. This department works directly with employees, external vendors, and
community partners.

FY 2025 — Major Accomplishments

¢ Implemented key enhancements across HR operations, including a wellness
dashboard to boost employee engagement, a structured exit interview reporting
system for leadership insights, and a comprehensive classification and
compensation study.

e Streamlined performance evaluations with supervisor training, hosted a summer
intern through the City of Little Rock’s youth program, and conducted a
regulatory review of safety-sensitive positions.

FY 2026 — Objectives/Goals
e Invest in Learning and Development by helping employees gain new skills or
strengthen existing ones to meet evolving job demands, while prioritizing well-
being and psychological safety.

191



Operational Budget Details Little Rock Water Reclamation Authority 2026 Budget
Human Resources

Total O & M Budget

LEGAL ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026
SALARY S 319,032 $ 376,970 $ 366,045 $ 394,950
EMPLOYEE BENEFITS 138,811 147,698 139,303 164,255
SUPPLIES 2,463 4,500 5,695 4,500
CONTRACT SERVICES 33,787 32,000 119,241 49,200
VEHICLE EXPENSE 6,000 6,000 6,000 6,000
UTILITIES 2,933 2,700 3,120 3,200
OUTREACH & ADMIN 57,064 121,350 75,429 167,800
INSURANCE 1,673 2,000 531 600
TOTAL O&M BUDGET S 561,763 S 693,218 S 715,365 $ 790,505

$900,000

$800,000

$700,000

$600,000

$500,000

ACTUAL 2024 BUDGET 2025 PROJECTED 2025 BUDGET 2026

192



410 LEGAL SERVICES

CHIEF LEGAL OFFICER

DIRECTOR
OF HUMAN RESOURCES

)

EXECUTIVE
ASSISTANT

HUMAN
RESOURCES
COORDINATOR

HUMAN
RESOURCES
ADMINISTRATOR

HUMAN
RESOURCES
ASSISTANT (PT)

NIpEISEN

5 positions

NOTE: The Chief Legal Officer is Updated: 08/18/2025

counted in 402. Refer to Staff Summary for specifics
193



Department 410

Legal

2025 2026
Position Salary # Proposed Salary # Proposed
Grade Positions Grade Positions
Director of Human Resources E2 1 E2 1
Human Resources Administrator E4 1 E4 1
Human Resources Coordinator E5 1 E5 1
Executive Assistant NE-Grade 10 1 NE-Grade 10 1
Human Resources Assistant (Part Time) NE - Grade 5 1 NE - Grade 5 1
Department Total 5 5

194




This page was left blank.


bailey.sizemore
Typewriter
This page was left blank. 


SELECTED FINANCIAL AND SYSTEM
DATA, LAST 10 YEARS

LITTLE ROCK

Water Reclamation
t J Authority ex: ¥ovsr.




Appendix Little Rock Water Reclamation Authority 2026 Budget

STATISTICAL SECTION — CONTENTS AND EXPLANATIONS (Unaudited)

This part of Little Rock Water Reclamation Authority’s annual comprehensive financial report presents
summary information as a context for understanding what the information in the financial statements,
note disclosures, and required supplementary information says about Little Rock Water Reclamation
Authority’s overall financial health.

A — FINANCIAL TRENDS INFORMATION
These schedules contain trend information to help the reader understand how LRWRA'’s financial
performance and well-being have changed over time.

Net Position by Component, Last 10 Years ... 199
Changes in Net Position 200
Operating Revenues by Source 201
Operating Expenses 202
Nonoperating Revenues and Expenses ..., 203

B - REVENUE CAPACITY INFORMATION
These schedules contain information to help the reader assess LRWRA'’s primary revenue sources.

New Construction/Inspections Completed ... 204
Number of Sewer Customers by Type 205
Domestic Sewer Rates (Inside City) 206
Domestic Sewer Rates (Outside City) 207
Non-Domestic Sewer Rates (Inside City) ., 208
Non-Domestic Sewer Rates (Outside City) ..o 209

C — DEBT CAPACITY INFORMATION
These schedules present information to help the reader in assessing the affordability of LRWRA'’s
current levels of outstanding debt and its ability to issue additional debt in the future.

Ratios of Outstanding Debt by Type e 210
Pledged-Revenue Coverage @ 211

D - DEMOGRAPHIC AND ECONOMIC INFORMATION
These schedules offer demographic and economic indicators to help the reader understand the
environment within with LRWRA'’s financial activities take place.

Demographic and Economic Statistics ... 212
Ten Largest Sewer Customers L 213
Principal Employers 214

E — OPERATING INFORMATION
These schedules contain information about LRWRA'’s operational activities.

Number of Employees by ldentifiable Activity ... 215
Operating and Capital Indicators 216

196



2015 (A) 2016 2017 2018 (B)

Primary Government

Net invested in capital assets $ 166,962,094 $ 174,925,069 $ 175,449,301 $ 178,984,742
Restricted
Debt service 12,534,544 6,310,592 6,868,935 7,147,197
Postemployment benefits - 1,571,149 1,640,581 -
Total restricted 12,534,544 7,881,741 8,509,516 7,147,197
Unrestricted 8,232,798 11,394,435 14,968,883 17,557,370
Total primary government net position $ 187,729,436 $ 194,201,245 $ 198,927,700 $ 203,689,309

(A) Includes the effect of the adoption of GASB 68.

(B) Includes the effect of the adoption of GASB 75.

2019 2020 2021 2022 2023 2024

S 181817487 5 188499452 % 190697908 § 189958671 5 182427260 % 187,834,140

8,002,453 5,688 547 4,972,898 3,347,661 5,112,988 6,707,612
8.002.459 5 688 547 4972898 3.347.661 5.112.988 6,707 612
22 708,190 25764 938 39,106,051 53,246,663 66,991,355 66,101,096

$ 212528136 § 219952977 $ 234,776,857 §$ 246552995 $ 254531603 § 260,642 848

197


bailey.sizemore
Placed Image


Total Income
Nonoperating Before Capital Change
Fiscal Operating Operating Depreciation Revenues Capital Contributions in Net
Year Revenue Expense Expense (Expenses)  Contributions and Grants Position
2015 $51,175,869 $(23,956,665) $(13,722,622) $(12,066,359) $ 1,430,223 $1,819,214 $ 3,249,437
2016 53,470,585 (25,879,136) (14,033,870) (8,945,535) 4,612,044 1,679,766 6,291,810
2017 55,286,393 (27,196,677) (15,190,118) (9,035,248) 3,864,350 1,042,104 4,906,454
2018 60,887,364 (28,332,522) (16,099,423) (8,933,312) 7,522,107 2,786,302 10,308,409
2019 60,751,848 (30,184,369) (17,032,333) (7,607,154) 5,927,992 2,910,835 8,838,827
2020 59,123,018 (29,065,004) (17,858,636) (9,718,244) 2,481,134 4,943,707 7,424,841
2021 65,627,034 (25,807,731) (18,277,820) (12,957,772) 8,583,711 6,242,169 14,825,880
2022 65,841,700 (29,502,882) (18,478,815) (11,855,542) 6,004,461 5,771,677 11,776,138
2023 68,509,861 (32,922,953) (20,645,777) (9,855,466) 5,085,665 2,892,943 7,978,608
2024 66,681,877 (34,239,518) (21,373,795) (7,978,195) 3,090,369 3,020,876 6,111,245

198



Fiscal Customer Industrial Connection Other

Year Assessments Surcharges (A) Fees Income (B) Total
2015 49,616,847 $ 953,219 $ 31,421 $ 574,382 $ 51,175,869
2016 51,733,703 1,002,058 27,130 707,694 53,470,585
2017 53,324,852 1,162,912 39,483 759,146 55,286,393
2018 58,836,838 1,337,871 31,993 680,662 60,887,364
2019 58,492,305 1,581,640 34,388 643,515 60,751,848
2020 57,044,610 1,350,050 35,530 692,828 59,123,018
2021 63,528,673 1,451,120 33,020 614,221 65,627,034
2022 63,810,572 1,383,477 30,635 617,016 65,841,700
2023 66,451,215 1,498,631 31,230 528,785 68,509,861
2024 64,645,871 1,429,719 31,230 575,057 66,681,877

(A) Fees based on wastewaters having excessive Biochemical Oxygen Demand (BOD) or Total Suspended
Solids (TSS), or Oil & Grease (O&G), or Chemical Oxygen Demand (COD) or PH discharge.

(B) Includes permit fees, sewer dump permits, and co-generation revenue.

199



Fiscal Employment Contract Vehicle

Year Costs Supplies Services Maintenance Utilities
2015 $ 15,654,261 $ 2,207,314 % 2,870,359 $ 341,969 $ 1,818,133
2016 17,357,749 2,309,329 3,171,189 310,460 1,703,030
2017 18,374,739 2,536,833 3,579,063 322,542 1,568,833
2018 18,569,410 2,655,047 3,975,373 342,651 1,629,151
2019 20,457,142 2,419,263 4,047,693 295,468 1,984,688
2020 20,118,950 2,355,208 3,925,123 234,418 1,724,446
2021 16,531,106 2,239,201 4,151,075 402,299 1,718,658
2022 18,856,083 3,314,810 3,935,390 226,541 1,434,545
2023 20,791,926 3,239,655 4,927,646 247,999 1,818,555
2024 20,969,840 4,166,686 5,074,661 229,485 1,801,100

(A) Includes committee and insurance, and other (training and development, travel, and bank service charges)

expenses.
Subtotal
Expense Total
Fiscal Administrative Before Operating
Year Costs (A) Depreciation Depreciation Expense
2015 5 1,064,629 5 23,956,665 3 13,722622 $ 37,679,287
2016 1,027,379 25,879,136 14,033,870 39,913,006
2017 814,667 27,196,677 15,190,118 42 386,795
2018 1,160,890 28,332,522 16,099,423 44 431,945
2019 980,115 30,184,369 17,032,333 47,216,702
2020 706,859 29,065,004 17,858,636 46,923,640
2021 765,392 25,807,731 18,277,820 44 085,591
2022 1,735,513 29,502,882 18,478,815 47,981,697
2023 1,897,172 32,922,953 20,645,777 53,568,730
2024 1,997,746 34,239,518 21,373,795 55,613,313

200


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


Gain (Loss) Total

Bond on Disposal Gain Nonoperating

Fiscal Interest Interest Issuance Capital (Loss) on Revenue

Year Expense Income Costs Assets Investments Other (Expense)
2015 $ (8,363,483) 154,003 $ (1,528,933) $ (2,331,935) $ (20,707) $ 24,696 $ (12,066,359)
2016 (8,945,303) 149,846 (250,674) 62,262 (47,473) 85,807 (8,945,535)
2017 (9,197,384) 295,084 (297,558) 96,011 (4,942) 73,541 (9,035,248)
2018 (9,087,059) 739,314 - (803,812) 40,402 177,843 (8,933,312)
2019 (8,756,844) 1,027,034 (24,398) (108,485) 58,579 196,960 (7,607,154)
2020 (9,461,928) 519,039 (388,325) (464,663) 5,850 71,783 (9,718,244)
2021 (B) (12,239,498) 462,920 (1,042,590) 19,318 (51,703) (108,219) (12,959,772)
2022 (B) (12,496,968) 944,115 - 52,011 (416,560) 61,860 (11,855,542)
2023 (12,349,293) 2,680,100 (49,899) (515,912) 204,994 124,645 (9,905,365)
2024 (11,046,297) 3,895,850 - (955,258) 127,510 - (7,978,195)

(B) With the adoption of GASB Statement No. 89, LRWRA recognized interest cost incurred before the end of a
construction period be recognized as an expense.

201



Total New

Fiscal Construction Permits/

Year Residential Commercial Inspections Completed
2015 357 100 457
2016 341 63 404
2017 509 85 594
2018 398 96 494
2019 427 135 562
2020 443 58 501
2021 534 130 664
2022 448 50 498
2023 478 41 519
2024 484 45 529

202



Non-Domestic

Fiscal
Year (A) Domestic Commercial Industrial Other (B) Total
2015 62,239 6,335 73 392 69,039
2016 62,303 6,381 72 393 69,149
2017 62,537 6,407 70 396 69,410
2018 62,565 6,546 69 400 69,580
2019 63,367 6,644 29 413 70,453
2020 63,968 6,728 28 388 71,112
2021 (C) 63,542 7,127 58 - 70,727
2022 63,775 7,147 52 - 70,974
2023 64,025 7,104 52 - 71,181
2024 64,886 7,161 54 - 72,101

(A) Billed account totals from December

(B) Includes public utilities, governmental (U.S., state, county, city) and public schools

(C) Billing system software conversion eliminated Other category

203



Base Rate (A)

(Meter Size) 2024 2023 2022 2021(D) 2020(D) 2019(D)
5/8" $12.93 $12.93 $12.93 $12.93 $12.36 $11.81
3/4" 16.71 16.71 16.71 16.71 15.95 15.23
1" 25.07 25.07 25.07 25.07 24.13 23.03
Volumetric rate(B)
Operations volumetric rate(B) 2.22 2.22 2.22 2.22 2.12 2.02
Debt repayment rate(B) 2.58 2.58 2.58 2.58 2.46 1.35

(A) Rate charge from 2008 to June 2012 included 200 cubic feet; changed in July 2012 with zero water consumed.

(B) Per 100 cubic feet

(C) In June 2012, City of Little Rock Board of Directors approved a four-step rate increase that affected rates from
2012 to 2016. The rate ordinance split the Volumetric Rate into Operations and Debt Repayment Rates. Step
one occurred on June 12, 2012 for 12.75%. Step two occurred on January 1, 2013 for 8.0%. Step three occurred
on January 1, 2014 for 7.0%. The final step occurred on January 1, 2016 for 4.75% for Debt Repayment only.

(D) In August 2015, City of Little Rock Board of Directors approved a five-step rate increase that will affect rates

from 2017 to 2021. Step one occurred on January 1, 2017 for 4.75%.

Note: Increases in sewer rates must be approved by the City of Little Rock Board of Directors.

Base Rate (A)

(Meter Size) 2018(D) 2017(D) 2016 2015
5/8" $11.29 $10.78 $10.29 $10.29
3/4" 14 .54 13.88 13.25 13.25
g o 21.99 2099 20.04 20.04
Volumetric rate(B)
Operations volumetric rate(B) 1.93 1.84 1.76 1.76
Debt repayment rate(B) 224 214 204 1.81

204


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


Base Rate(A)

(Meter Size) 2024 2023 2022 2021(D) 2020(D) 2019(D)
5/8" $19.47 $19.47 $19.47 $19.47 $18.59 $17.75
3/4" 25.07 25.07 25.07 25.07 23.93 22.85
1" 37.91 37.91 37.91 37.91 36.19 34.55
Volumetric Rate (B)
Operations Volumetric Rate(B) 3.33 3.33 3.33 3.33 3.18 3.03
Debt Repayment Rate(B) 3.87 3.87 3.87 3.87 3.70 3.53

(A) Rate charge from 2008 to June 2012 included 200 cubic feet; changed in July 2012 with zero water consumed.

(B) Per 100 cubic feet

(C) In June 2012, City of Little Rock Board of Directors approved a four-step rate increase that affected rates from
2012 to 2016. The rate ordinance split the Volumetric Rate into Operations and Debt Repayment Rates. Step
one occurred on June 12, 2012 for 12.75%. Step two occurred on January 1, 2013 for 8.0%. Step three occurred
on January 1, 2014 for 7.0%. The final step occurred on January 1, 2016 for 4.75% for Debt Repayment only.

(D) In August 2015, City of Little Rock Board of Directors approved a five-step rate increase that will affect rates

from 2017 to 2021. Step one occurred on January 1, 2017 for 4.75%.

Note: Increases in sewer rates must be approved by the City of Little Rock Board of Directors.

Base Rate(A)

(Meter Size) 2018(D) 2017(D} 2016 2015

5/g" S 16.94 $16.17 $15.44 $1544
3/4" 21.81 20.82 19.88 19.88
1" 3298 3149 30.08 30.06
Volumetric Rate (B) 2823 55.59 53.07 53.07
Operations Volumetric Rate(B) 90.36 86.26 82.35 82.35
Debt Repayment Rate(B) 165.15 157.66 150.51 150.51
272.30 259.95 248.16 248.16

540.05 515.56 49218 492.18

4.53 433 413 413

3.96 3.78 3.61 3.19

205


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


Base Rate(A)

(Meter Size) 2024 2023 2022 2021(D) 2020(D) 2019(D)
5/8” $ 1298 $ 1298 $ 1298 $ 1298 $ 1239 $ 11.83
3/4” 16.71 16.71 16.71 16.71 15.95 15.23
17 25.27 25.27 25.27 25.27 24.13 23.03
1.5 44.62 44.62 44.62 44.62 42.60 40.66
2’ 69.24 69.24 69.24 69.24 66.10 63.10
K 126.54 126.54 126.54 126.54 120.81 115.33
4’ 208.65 208.65 208.65 208.65 199.19 190.15
6” or larger 413.81 413.81 413.81 413.81 395.05 377.13
Operations volumetric rate(B) 3.47 3.47 3.47 3.47 3.31 3.16
Debt repayment rate(B) 3.03 3.03 3.03 3.03 2.89 2.76

(A) Rate charge from 2008 to June 2012 included 200 cubic feet; changed in July 2012 with zero water consumed.

(B) Per 100 cubic feet

(C) In June 2012, City of Little Rock Board of Directors approved a four-step rate increase that affected rates from
2012 to 2016. The rate ordinance split the Volumetric Rate of Operations and Debt Repayment Rates. Step one
occured on June 12, 2012 for 12.75%. Step two occured on January 1, 2013 for 8.0%. Step 3 occured on
January 1 2014 for 7.0%. The final step occurred on January 1, 2016 for 4.75% for Debt Repayment only.

(D) In August 2015, City of Little Rock Board of Directors approved a five-step rate increase that will affect rates
from 2017 to 2021. Step one occurred on January 1, 2017 for 4.75%.

Note: Increases in sewer rates must be approved by the City of Little Rock Board of Directors.

Base Rate(A)

(Meter Size) 2018(D) 2017(D) 2016 2015

S8 $ 1129 § 1079 $ 1029 $ 1029
3/4" 14.54 13.88 13.25 13.25
! 21.99 20.99 20.04 20.04
1.5 38.82 37.06 35.38 35.38
- 60.24 57.51 54.90 54.90
3 110.10 105.11 100.34 100.34
4 181.53 173.30 165.44 165.44
6" or larger _ 360.03 343.71 328.12 328.12
Operations volumedtric rate(B) 302 2 88 275

Debt repayment rate(B) 263 2 59 2 40 2 75

206


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


Base Rate(A)

(Meter Size) 2024 2023 2022 2021 2020(D) 2019(D)

5/8" $19.47 $ 19.47 $19.47 $19.47 $ 18.59 $17.75
3/4” 25.07 25.07 25.07 25.07 23.93 22.85
1”7 37.91 37.91 37.91 37.91 36.19 34.55
1.5” 66.93 66.93 66.93 66.93 63.89 61.00
2’ 103.86 103.86 103.86 103.86 99.15 94.65
3” 189.82 189.82 189.82 189.82 181.21 172.99
4’ 312.97 312.97 312.97 312.97 298.78 285.23
6” or larger 620.72 620.72 620.72 620.72 592.57 565.70
Volumetric rate(B)

Operations volumetric rate(B) 5.21 5.21 5.21 5.21 4.97 4.75
Debt repayment rate(B) 4.55 4.55 4.55 4.55 4.35 4.15

(A) Rate charge from 2008 to June 2012 included 200 cubic feet; changed in July 2012 with zero water consumed.

(B) Per 100 cubic feet

(C) In June 2012, City of Little Rock Board of Directors approved a four-step rate increase that affected rates from
2012 to 2016. The rate ordinance split the Volumetric Rate of Operations and Debt Repayment Rates. Step one
occured on June 12, 2012 for 12.75%. Step two occured on January 1, 2013 for 8.0%. Step 3 occured on

January 1 2014 for 7.0%. The final step occurred on January 1, 2016 for 4.75% for Debt Repayment only.

(D) In August 2015, City of Little Rock Board of Directors approved a five-step rate increase that will affect rates

from 2017 to 2021. Step one occurred on January 1, 2017 for 4.75%.

Note: Increases in sewer rates must be approved by the City of Little Rock Board of Directors.

Base Rate(A)

(Meter Size) 2018(D) 2017(D) 2016 2015
5/8" $ 16.94 $16.17 $15.44 $1544
314" 21.81 20.82 19.88 19 88
i 3298 31.49 30.06 30.06
1.5° 58.23 55.59 53.07 53.07
2 90.36 86.26 8235 8235
3 165.15 157 .66 150.51 150.51
4” 272.30 259.95 248.16 248.16
6" or larger 540.05 515.56 492 18 492 18
Volumetric rate{B)

Operations volumetric rate(B) 453 4.33 413 4.13
Debt repayment rate(B) 3.96 3.78 3.61 3.19

207


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


Principal Only Total
Revenue
Bonds (A) As a Share
Fiscal Revenue Direct Unamortized Per Of Personal
Year Bonds Placement Bond Premium Amount Capita Income
2015 $ 229,050,000 $ 40,792,901 $ 10,770,336 $ 280,613,237 $ 1,450 3.53%
2016 213,148,761 58,665,577 10,958,956 282,773,294 1,461 3.54%
2017 221,100,000 72,139,648 10,170,284 303,409,932 1,568 3.68%
2018 213,035,000 90,366,311 9,254,983 312,656,294 1,616 3.81%
2019 203,710,000 128,092,269 8,385,090 340,187,359 1,758 3.81%
2020 193,740,000 160,523,405 7,462,696 361,726,101 1,869 4.12%
2021 197,310,000 186,026,486 3,379,177 386,715,663 1,909 3.83%
2022 187,770,000 207,307,417 2,742,259 397,819,676 1,964 5.02%
2023 181,210,000 230,259,413 2,232,246 413,701,659 2,042 4.79%
2024 173,585,000 238,093,018 1,530,146 413,208,164 2,040 3.43%

Notes: LRWRA'’s bond covenants stipulate that it may issue debt as long as certain conditions are met. The major
criterion is that the net earnings of the system must be at least 1.2 times the year's average combined debt service

requirement.

See "Notes to Financial Statements Section #6" — Long-Term Debt for more information.

(A) The yearly total amount includes only that portion of debt that has been borrowed up to year-end and not total

loan amount on any non-completed project with which the loan is associated.

208



At December 31, Fiscal Year

Net Revenue Number Average

Direct Available Total of Years of Yearly
Fiscal Gross Operating for Outstanding Outstanding Outstanding
Year Revenue(A) Expense(B) Debt Service Debt(C) Debt Debt Coverage
2015 $ 51,329,872 $ (23,956,665) $ 27,373,207 $ 397,723,835 27 $ 14,730,512 1.86
2016 53,620,431 (25,879,136) 27,741,295 387,240,934 26 14,893,882 1.86
2017 55,581,477 (27,196,677) 28,384,800 415,807,342 33 12,600,222 2.25
2018 61,626,678 (28,332,522) 33,294,156 423,394,639 33 12,830,141 2.59
2019 61,778,882 (30,184,369) 31,594,513 461,463,819 33 13,983,752 2.26
2020 59,642,057 (29,065,004) 30,577,053 505,876,059 33 15,329,578 1.99
2021 66,089,954 (25,807,731) 40,282,223 508,253,839 32 15,882,932 254
2022 66,785,815 (29,502,882) 37,282,933 518,638,427 31 16,730,272 2.23
2023 71,189,961 (32,922,953) 38,267,008 531,481,240 30 17,716,041 2.16
2024 70,577,727 (34,239,518) 36,338,209 525,158,578 33 15,913,896 2.28

As part of each bond ordinance, LRWRA may treat any increase in rates for the System enacted subsequent to the
first day of such preceding fiscal year as having been in effect during or throughout such fiscal year and may include
in Gross Revenues for such fiscal year the amount that would have been received. In order to issue new debt,
coverage shall not be less than 1.20 of the average annual principal and interest requirements on all outstanding
System Bonds and the additional bonds proprosed. The ordinance also states that in order to reduce rates, the
average annual principal and interest requirement must meet a 1.30 coverage.

See "Notes to the Financial Statements Section #6 — Long-Term Debt" for more information.
(A) Includes interest on investment income.
(B) See Schedule 4.

(C) Amount contains construction draws only for 2024A and 2024B Revolving Loan Funds (RLF) at
December 31. Amount also includes future interest payments on outstanding debt.

209



Per

Capita Unemployment
Calendar Personal Personal Percentage
Year Population(A) Income(B) Income Rate
2015 193,524 $ 8,182,775,292 $ 42,283 4.4%
2016 193,524 8,351,721,744 43,156 3.5%
2017 193,524 8,489,897,880 43,870 3.4%
2018 193,524 8,215,480,848 42,452 3.3%
2019 193,524 9,042,602,424 46,726 3.2%
2020 193,524 8,781,345,024 45,376 6.6%
2021 202,591 11,220,705,126 55,386 4.2%
2022 202,591 11,425,929,809 56,399 3.1%
2023 202,591 12,046,668,633 59,463 3.0%
2024 202,591 12,046,668,633 59,463 3.2%

(A) Population of Little Rock, Arkansas, using 2010 Census for 2012—2020 and 2020 Census for 2021-2024.
(B) Personal Income is a calculation of per capita income multiplied by the population.

Source: Federal Reserve St. Louis, Metroplan — Council of Local Governments, DiscoverArkansas.net, Greater
Little Rock Chamber of Commerce, United States Bureau of Labor Statistics.

210



Fiscal Year 2024

Customer Amount Percent
UAMS $ 709,728 1.08%
Veterans Hospital 470,444 0.72%
Jack Wilson WTP 419,718 0.64%
Baptist Medical Center 414,158 0.63%
Hiland Dairy, West 375,467 0.57%
Little Rock Quick Rice HSW 333,294 0.51%
AluChem of Little Rock, LLC 331,174 0.50%
Pulaski County Sheriff Detention 272,652 0.42%
St. Vincent 248,273 0.38%
Custom Craft Poultry 227,327 0.35%
Subtotal 3,802,235 5.79%
Balance fromm other customers 61,846,910 94.21%
Grand total(A) $ 65,649,145 100.00%
Fiscal Year 2015
Customer Amount Percent
Baptist Medical Ct. $ 504,279 1.02%
University of Arkansas Medical Science 482,956 0.97%
Little Rock Quick Rice 414,140 0.83%
Central Arkansas Water 394,657 0.80%
Veterans Administration Hospitals 360,368 0.73%
St. Vincint's Hospitals 254,326 0.51%
Welspun Tubular 249,419 0.50%
Hiland Dairy 208,759 0.42%
Arkansas Children's Hospital 178,160 0.36%
Statehouse Convention Center 138,605 0.28%
Subtotal 3,185,669 6.42%
Balance from other customers 46,431,178 93.58%
Grand total(A) $ 49,616,847 100.00%

(A) Grand totals are based on sewer charges from Schedule 3.

211




2024 2015
Percentage Percentage
Employer Employees of Total Rank Employees of Total Rank

State of Arkansas (within the MSA) 34,900 8.69% 1 32,200 10.05% 1
Local Government (within the MSA) 27,200 6.77% 2 28,800 8.99% 2
Federal Government (within the MSA) 9,900 2.47% 3 9,200 2.87% 3
University of Arkansas Medical Sciences 9,100 2.27% 4 8,500 2.65% 4
Baptist Health 5,360 1.33% 5 7,000 2.18% 5
Little Rock Air Force Base 4,500 1.12% 6 4,500 1.40% 6
Arkansas Children’s Hospital 4,000 1.00% 7

Central Arkansas Veterans Health Care 2,800 0.70% 8 3,500 1.09% 9
Little Rock School District 3,500 0.87% 9 3,500 1.09% 8
Entergy Arkansas 2,740 0.68% 10 2,740 0.86% 0
Acxiom - - 4,380 1.37% 7

Total 104,000 26% 104,320 33%

Sources: Greater Little Rock Chamber of Commerce and State of Arkansas (www.arkansaseconomicregions.org)

Little Rock/North Little Rock MSA

401,600

212

320,375



Administration
Executive Administrator
Safety and Communications
Human Resources
Finance/Accounting
InformationServices
Legal
Clerical
Engineering
Sewer Plant Maintenance
Sewer Systems Maintenance
Sewer Plant Operations
Environmental Assessment

Total Employees

Administration
Executive Administrator

Safety and Communications

Human Resources
Finance/Accounting
InformationServices
Legal
Clerical

Engineering

Sewer Plant Maintenance

Sewer Systems Maintenance

Sewer Plant Operations
Environmental Assessment

Total Employees

Full-Time Equivalent Employees
as of December 31

2015 2016 2017 2018 2019 2020
1 1 1 1 1 1
4 5 4 5 5 5
2 2 3 3 3 3
12 12 11 12 12 12
11 12 13 11 11 11
- 1 1 1 1 1
7 5 4 5 5 2
20 23 22 23 25 26
24 25 19 24 24 23
82 81 88 88 87 86
22 22 22 24 24 25
24 23 22 17 16 16
209 212 210 214 214 211

Full-Time Equivalent Employees

as of December 31

2021 2022 2023 2024

1 1 1 1

5 4 5 o

3 3 5 3
11 15 12 12
11 11 2 B
1 1 1 5

2 2 2 2
29 28 24 2T
22 20 27 31
85 87 88 90
24 25 22 25
13 15 15 19
209 212 205 217

213


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


2015 2016 2017 2018 2019

Wastewater treatment

Miles of sewer 1,375 1,384 1,386 1,393 1,400
Number of treatment plants 3 3 3 3 3
Treatment capacity (MGD)
Biological treatment 56.0 56.0 56.0 56.0 56.0
Hydraulic peak capacity 144.0 144.0 144.0 144.0 144.0
Daily engineering maximum plant capacity (MGD) 37.04 32.40 29.34 35.83 38.18
Unused capacity (MGD) 18.96 23.60 26.66 20.17 17.82
Percent of capacity utilized 66% 58% 52% 64% 68%

Note: MGD = millions of gallons per day.

2020 2021 2022 2023 2024
Wastewater treatment
Miles of sewer 1,404 1,412 1416 1,419 1,424
Mumber of treatment plants 3 3 3 3 3
Treatment capacity (MGD)
Biological treatment 56.0 56.0 56.0 56.0 56.0
Hydraulic peak capacity 156.0 156.0 156.0 156.0 156.0
Daily engineering maximum plant capacity (MGD) 3378 32 06 33.57 37.50 36.69
Unused capacity (MGD) 2224 2394 2243 18.48 19.31
Percent of capacity utilized 60% 57% 60% 67% 66%

Note: MGD = millions of gallons per day.

214


bailey.sizemore
Placed Image

bailey.sizemore
Placed Image


Glossary of Key Acronyms Little Rock Water Reclamation Authority 2026 Budget

GLOSSARY OF KEY ACRONYMS

ADEQ - Arkansas Department of Environmental Quality

ARDOT - Arkansas Department of Transportation

AFWRF — Adams Field Water Reclamation Facility

ANRD — Arkansas Natural Resource Division

AWC — Average Winter Consumption. Average of billed water for the previous October through
March for a given customer account and the metric against which consumption is measured for
all other months.

AWWA — American Water Works Association

BOD - Biochemical Oxygen Demand

CAB - Clearwater Administration Building

CAO - Consent Administrative Order

CAW - Central Arkansas Water

CCF - Hundred cubic feet (1 CCF of water = 748 gallons) unit of measurement of customer
water consumption.

CCTV- Closed Circuit Television
CEO - Chief Executive Officer
C&l - Cleaning and Inspection
CIP — Capital Improvement Plan
CIPP — Cured in Place Pipe

CLR - City of Little Rock

COD - Chemical Oxygen Demand
COF - Consequence of Failure
C.P.A. — Certified Public Accountant
C&R - Construction and Repairs
CSF — Critical Success Factors

CWM - Clearwater Maintenance

215



Glossary of Key Acronyms Little Rock Water Reclamation Authority

CWIP — Construction Work In-Progress

DEQ - Division of Environmental Quality

DI — Deionized

DR - Disaster Recovery

EA — Environmental Assessment

EAM — Enterprise Asset Management

EIT — Engineer in Training

EHS — Environmental Health and Safety

ELN — Electronic Lab Notebook

EPA — Environmental Protection Agency

EQ - Equalization

ERP — Enterprise Resource Planning

ESRI — Environmental Systems Research Institute
EV — Electric Vehicle

FE — Fundamentals of Engineering

FAM — Facility Asset Management

FEMA — Federal Emergency Management Agency
FOG - Fats, Oils, and Grease

FCWRF — Fourche Creek Water Reclamation Facility
FSE — Food Service Establishment

FSP — FOG Service Provider

FTE — Full Time Equivalent

FY — Forecasted Year

GAAP — Generally Accepted Accounting Principles.
GASB - Governmental Accounting Standards Board

GBT - Gravity Belt Thickeners

216

2026 Budget



Glossary of Key Acronyms Little Rock Water Reclamation Authority 2026 Budget

GFOA - Government Finance Officers Association
GIS — Geographic Information System.

GLES - General Ledger Engineering Study

H.S.A. — Health Savings Account

HVAC - Heating, ventilating, and air conditioning

HR — Human Resource

I/l — Infiltration and inflow

INFOR IMS - Work Order Management System

IS — Information Services

IT — Information Technology

IOMP - Isolated Overflow Mitigation Project

LF — Linear Feet

LIMS — Laboratory Information Management System
LM — Little Maumelle

LMWREF — Little Maumelle Water Reclamation Facility
LOF- Likelihood of Failure

LRWRA - Little Rock Water Reclamation Authority
LRWRC - Little Rock Water Reclamation Commission

MBE/WBE - Minority or woman-owned business enterprise. LRW actively encourages
historically underutilized or M/WBE’s to participate in all bidding processes.

MGD - Million gallons per day unit of measurement for treatment plants.
MLSS — Mixed Liquor Concentrations

NACWA - National Association of Clean Water Agencies

NPDES — National Pollutant Discharge Elimination System

O&M — Operations and Maintenance

OMP - Overflow Mitigation Project

OIS - Optional Interruptible Service

217



Glossary of Key Acronyms Little Rock Water Reclamation Authority

OSHA - Occupational Safety and Health Administration

PAA — Per acetic Acid

PE — “Professional Engineer” Certification.

PF — Peak Flow

PLC — Programmable Logic Controller

PM — Preventative Maintenance

PO — Purchase Order

POTW — Publicly Owned Treatment Works

PS — Pump Station

RAS - Return Activated Sludge

RIME — Ranking Index Maintenance Expenditures

RLF — Revolving Loan Fund

SAN - Storage Area Network

SECAP - Social Environmental Climate Assessment Procedures
SSO - Sanitary Sewer Overflow

SB - Subbasin

SCADA - Supervisory Control and Data Acquisition System
SCAR - Sierra Club Annual Report

SQL - Structured Query Language

SSLRP - Sewer Service Line Replacement Program

STEM - Science, Technology, Engineering & Mathematics Program
STRIVE — Students Taking Renewed Interest in the Value of Education Program
SWPPP- Storm Water Pollution Prevention Plan

TKN — Total Kjeldahl Nitrogen

TS — Total Solids

TSS — Total Suspended Solids

218

2026 Budget



Glossary of Key Acronyms Little Rock Water Reclamation Authority

UALR - University of Arkansas at Little Rock

UPPCC - Universal Public Procurement Certification Council
UV — Ultraviolet

VS- Volatile Solids

VSS - Volatile Suspended Solids

WIN — Water Innovation Network

WOWA — Women of Water and Allies

WRF — Water Reclamation Facility

219

2026 Budget



Glossary of Terms Little Rock Water Reclamation Authority 2026 Budget

GLOSSARY OF KEY BUDGET TERMS

ACCOUNTING PERIOD - period at the end of which, and for which, financial statements are
prepared.

ACCRUAL - basis of accounting in which revenue is recognized in the accounting period in which
it becomes available and measurable, and expenditures are recognized in the accounting period
in which the liability (a claim against an asset) is incurred.

APPROPRIATION — money or assets devoted to a special purpose.

ASSET - an item of monetary value, tangible or intangible, such as cash, property, equipment,
and property rights, owned by a person or entity.

AUDIT - an official examination of financial accounts.
AUTHORITY — Term used in leu of Little Rock Water Reclamation Authority.

AWC — average winter consumption. Average of billed water for the previous October through
March for a given customer account and the metric against which consumption is measured for
all other months.

BALANCED BUDGET — An annual budget in which expenditures do not exceed reasonably
estimated revenues and available fund balances.

BASE FLOW - wastewater flow observed during dry weather conditions.

BOND - a written promise to repay an agreed-upon amount of principal and interest on the
principal over a predetermined period of time. LRWRA generally issues bonds collateralized by
and repaid from operating revenues.

BUDGET - a financial plan for the estimated revenues and planned expenditures for a given
period of time and the associated financial implications associated with it.

CAPACITY OVERFLOW - a sanitary sewer overflow as a result of a significant rain event.

CAPITAL IMPROVEMENT PLAN (CIP) — plan to improve existing assets or add new ones over
the course of time and financed separately from operations and maintenance budget.

COLLECTION SYSTEM - the aggregate of all assets that gather raw wastewater and return it to
a treatment plant.

COMPONENT UNIT - an entity for which the primary government is financially accountable.

ANNUAL COMPREHENSIVE FINANCIAL REPORT (ACFR) — governmental unit’s yearly report
prepared and published as a matter of public record, to include general purpose financial
statements, schedules, tables, and notes as required by GASB.

CONTRIBUTUIONS IN AID OF CONSTRUCTION — property or money received by the utility to

be used directly or indirectly in the expansion, improvement or replacement of the utility’s
sewerage disposal facilities.

220



Glossary of Terms Little Rock Water Reclamation Authority 2026 Budget

DEBT SERVICE — expenditures for the repayment of principal and interest on the principal on
bonds and other instruments of borrowing.

DEPARTMENT - an organizational component which reports to management.

DEPRECIATION — a reduction in value of an asset with the passage of time due to wear and
tear.

DIVISION - an organizational component which reports to department director.

ENTERPRISE FUND - used to account for operations that are financed and operated in a manner
similar to a private business enterprise, where the intent of the governing body is that the costs
(including depreciation) of providing goods and services to the general public on a continuing
basis be financed by or recovered primarily through user charges.

EXCESSIVE I/l —quantities of I/l which can be economically eliminated from a sewer system by
rehabilitation, as determined by cost—effectiveness analysis that compares the costs for correcting
the 1/l condition with the total cost for transportation and treatment of the I/I.

EXPENDITURE - the outlay of cash from the Authority’s assets to honor an obligation for a good,
service, or debt.

FISCAL YEAR - the twelve-month period beginning January 1 and ending the last day of
December of the calendar year.

FIVE-YEAR PLAN - a financial planning document to allow the Chief Executive Officer (CEQO)
and the Little Rock Water Reclamation Commission (LRWRC) to plan levels of expenditures and
determine rate and fee schedules to generate necessary revenues. The Five-Year Plan begins
with the proposed budget year and is updated annually.

FORCE MAINS - pipelines that convey the discharge, under pressure, from lift stations to either
a gravity manhole or a treatment facility.

FULL TIME EQUIVALENT (FTE) — a metric that measures the total number of full-time
employees based on hours worked rather than number of employees.

FUND — money made available for a particular purpose.

GAAP — Uniform minimum standards and guidelines for disclosing, recording and reporting
financial transactions and entries.

GASB - Independent accounting standards-setting board for public sector and not-for-profit
entities.

GIS — geographic information system. The use of topographical information, orthophotographic
imaging, and digital renderings of land and property for planning and data management.

GOAL - long-term, attainable target for an organization, or a vision of the future.

GRANT - the contribution of one governmental unit to another, in the form of assistance and/or
direct financial contribution and may or may not have restricted uses to attain its goals.

221



Glossary of Terms Little Rock Water Reclamation Authority 2026 Budget

HYDROGRAPH - a recording of wastewater flow versus time made before, during, and after rain
events. Base flow, infiltration, and inflow are all components of a hydrograph.

I/l — total quantity of water from both infiltration and inflow without distinguishing the source.

I/l ANALYSIS — an engineering and if appropriate, an economic analysis demonstrating possible
excessive or non-excessive /1.

INFILTRATION — water entering a sewer system and service connections from the ground,
through such means as defective pipes, pipe joints, connections, or manhole walls, infiltration
does not include and is distinguished from inflow.

INFLOW - The water discharged into a sewer system, including service connections, from such
sources, as but not limited to, roof leaders, cellar, yard and area drains, foundation drains, cooling
water discharges, drains from springs and swampy areas, manhole covers, cross connections
from storm sewers and combined sewers, catch basins, storm sewers, surface run-off, street
wash waters, or drainage. Inflow does not include, and is distinguished from, infiltration.

INTERCEPTORS - larger diameter sewers (10” through 24”) that receive wastewater from the
sewer main networks. Usually located adjacent to natural drainage.

INTERNAL INSPECTION — an activity of the sewer system evaluation survey. This activity
involves inspecting sewer lines that have previously been cleaned. Inspection may be
accomplished by physical, photographic and/or TV methods.

LIABILITY — an amount owed, either currently or some time into the future, by a person or entity.

LIFT STATIONS — pumping facilities that “lift” wastewater to a higher elevation where it can again
flow by gravity. Also, there is nearly always a lift station preceding treatment works.

MANAGEMENT - the CEO, the CEO'’s staff (including Chief Financial Officer, Chief Operating
Officer, Chief Legal Officer, Director of Collection System Maintenance, Director of Engineering
Services, Director of Operations, and Director of Environmental Assessment).

MGD - million gallons per day unit of measurement for treatment plants.

NON-CAPACITY OVERFLOW - overflows within the collection system which are not associated
with a rainfall event. They typically occur as a result of some type of mainline stoppage such as
roots, grease or pipe/equipment failure.

PERFORMANCE MEASURE — metric by which the Authority’s organizational units can evaluate
service efforts and accomplishments of established goals, with emphasis on quantifiable
concepts.

PHYSICAL SURVEY - an activity of the sewer system evaluation survey. This activity involves
physical inspection of manholes and smoke testing, a method of leak detection accomplished by
blowing smoke into sewer line and mapping the leak locations where the smoke exists.

POLICY - a plan, course of action, or guiding principal designed to set parameters for its
decisions and actions.

222



Glossary of Terms Little Rock Water Reclamation Authority 2026 Budget

PREPARATORY CLEANING — an activity of the sewer system evaluation survey. This activity
involves adequate cleaning of sewer lines prior to inspection. These sewers were previously
identified as potential sections of excessive /1.

PRIVATE SERVICE LINES - small diameter sewers, usually 4”, that convey wastewater from a
building or residence to the public sewer line.

PUMP STATION (PS) — a pumping facility generally for a sewer line, which is usually used to lift
the raw wastewater to a higher elevation so that gravity can take it further down the line, known
as a gravity main.

RAINFALL SIMULATION - an activity of the sewer system evaluation survey. This activity
involves determining the impact of rainfall and/or run-off on the sewer system. Rainfall simulation
may include dyed water or water flooding of storm sewer sections, ponding areas, stream sections
and ditches. In addition, other techniques such as smoke testing and water sprinkling may be
utilized.

REHABILITATION - repair work on sewer lines, manhole and other sewer system appurtenances
that have been determined to contain excessive |/l or are structurally deteriorated. The repair
work may include grouting of sewer pipe joints or defects, sewer pipe relining, or sewer pipe
replacement.

SANITARY SEWER - a sewer intended to carry only sanitary and industrial wastewaters from
residences, commercial buildings, industrial plants and institutions, as distinguished from storm
sewers and combined sewers (storm and sanitary). All mains, interceptors, and trunks sewers
operated by LRW are sanitary sewers versus storm or combined sewers.

SANITARY SEWER OVERFLOW (SSO) — discharge of wastewater from a manhole to ground
surface, caused by either stoppage in downstream sewer or wastewater flows that exceed
downstream sewer capacity. This is what we are trying to reduce with the Overflow Mitigation
Program.

SCADA - Supervisory Control and Data Acquisition System. Allows remote and instantaneous
monitoring of distribution and collection systems.

SECTION - an organizational subcomponent which reports to a Division.

SERVICE AREA - as defined by LRWRA, the physical land area that is served by a single trunk
sewer.

SEWER BYPASS - a sewer line installed to relief sewer overloading by diverting wastewater
directly into drainage channels during high flow periods.

SEWER MAINS - 6” or 8” diameter sewers that compose the network that collects the discharge
from private service lines. Typically located in streets, alleys, or backyard easements.

SSES - a systematic examination of the tributary sewer systems or subsections of the tributary

sewer systems that have demonstrated possibly excessive I/l. The examination will determine
the location, flow rate and cost of correction for each definable element of the total I/l problem.

223



Glossary of Terms Little Rock Water Reclamation Authority 2026 Budget
SUBBASIN - a subset of service area. As defined by LRWRA, the physical land area that is
served by an interceptor.

SYSTEM - the total of all assets LRWRA uses for distribution, collection, treatment, and provision
of services

TRUNK SEWERS - very large diameter sewers (up to 60” in LRWRA System) that receive and
convey the discharge of interceptors to treatment facilities

224



	0 Cover
	1 Cover
	2 Table of Contents

	All Sections PDF Version
	1 Introduction
	1 How to Make the Most of this Document Updated
	2 CEO Letter Signed
	3 - Budget Award
	4 Staff Summary

	2 Community Profile
	3 Strategic Plan
	4 Financial Policies
	5 Financial Plan
	1 Financial Plan
	2 2026 Consolidated Fee Schedule- FINAL
	3 modified cash flow
	4 income statement
	5 O&M Breakout

	6 CIP
	1 capital plan
	2 2026 CIP
	3 Capital Narratives Draft
	4 LT CIP
	5 LT CIP 1-4
	6 LT CIP 5-6
	7 LT CIP 7
	8 LT CIP 8
	9 LT CIP 9
	10 2026 Budget Map

	7 Operation Details
	Op Details
	401 Cover
	401 G-A
	402 Cover
	402 G-A
	402 Org
	402 Summary
	403 Cover
	403 G-A
	403 Org
	403 Summary
	404 Cover
	404 G-A
	404 Org
	404 Summary
	405 Cover
	405 G-A
	405 Org
	405 Summary
	406 Cover
	406 G-A
	406 Org
	406 Summary
	407 Cover
	407 G-A
	407 Org
	407 Summary
	408 Cover
	408 G-A
	408 Org
	408 Summary
	409 Cover
	409 G-A
	409 Org
	409 Summary
	410 Cover
	410 G-A
	410 Org
	410 Summary

	8 Appendix
	1 Financial Sectional page
	2 Statistical Data
	3 Audit Schedule
	4 Glossary of Key Acronyms
	5 Glossary of Key Budget Terms



